34669-G01

[EZG0O]

a ISR Company

SERVICE PARTS MANUAL

20N

©

GASOLINE POWERED
CARGO & PERSONNEL CARRIERS

MODEL YEARS: 1998-2002
REVISED: 7/2001




SERVICE PARTS MANUAL

GASOLINE
CARGO AND PERSONNEL
CARRIERS

VEHICLES

E-Z-GO Division of Textron reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

E-Z-GO Division of Textron is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in
this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.0.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual



TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO THE
VEHICLE, CALL OR WRITE A LOCAL DISTRIBUTOR, E-Z-GO BRANCH OR E-Z-GO

WARRANTY DEPARTMENT WITH VEHICLE SERIAL NUMBER AND MANUFACTURER’S
CODE.

THE USE OF NON E-Z-GO PARTS MAY VOID THE WARRANTY.
TAMPERING WITH OR ADJUSTING THE GOVERNOR TO PERMIT VEHICLE TO OPERATE AT

ABOVE FACTORY SETTINGS OF 12 - 15 MPH (19 - 24 KPH) WILL VOID THE VEHICLE
WARRANTY.

i Service Parts Manual



GENERAL INDEX

lllustration Page No.
ACCELERATOR
¢ Pedal BOX ASSEMDIY......ccciecimeiecee ettt re s ese st ssse s s as s s s e bs e s e snaae A-1
® ACCEIETALOr PEUAL ......ce ettt ers e ec vt e ss s e s s e s e e s sea e ses s neenessene s smsr s ssanessusesessarerssasenss A-1
0 COKE Cabl@.......ceeeeuiereeiveniiririnesescseesetesssrenesseesesenesasasasanesesanessnenssssnssessasssssasesssassssssanessanessssnanes A-2
L 131 1= A-2
@ (GOVEBINION ......eeeeeeeeernnneeeaservasssesssasasssanerssrasasssnsantsonsstsrassstosnesssstes asessssasesssatsssssessisstesnannessssensnssnnses A-2
AIR FILTER ..ooeeiiieetteciteeceeeinesintesssesesssessessesssssssntesstessesssnessaessssessesesesssnessessess e sntessnsessteestesenseesseesseeransesan B-1
BODY
* CoWl and FroNt SHIBI ......ccccuviiiiirrrrercrricrir et reesssnesssenesesenesssessssanssssasess sestasssnenssssassssones C-1
LTy T - o= O O OO c-2
¢ Floorboards and ROCKEr PaNEIS ........coccvrieciiiricrner e sne s resasssnss s sessnsesesssssnesssssssasnens C-2
® FTONE BUIMPET «..eeeercereeireneeenenerisnnssstsesstisnatesssas sassnessnnrssssessssassessessasssssassensssssnesssssnssssnnnmanssnsssanses c-2
» Seat Back Support and Seat Frame........c.cccerececiie et sar s s s C-3
® ACCESS PANEL....cciereeeriiiereiree sttt re e et s e s e sr e s e s s eme s e e n e e meeenesenneann Cc-4
S Wheel Well SIEIAS.....ccccccireiieirerercrencrirnstersnr et recneeesanessenessasesessssssssases sssessosasessassssossons C-4
® REAr BOAY PANEI ......ooiieeercrtcin ittt sttt s e a s e s e C-5
8 REAN BUIMPET .....ueiveirtrreceeeeiierssaresssenessstasssnesermnesessersessessssneossses snnsssssamns sasaes sosassesassanssssnessnasesasnas C-5
@ HITCNIES ...eeicnirieeeieeeeeierecnereceerssaeerssestsceee s seesssseeeestessansasssnesssnnessaransnsnenassessesssnaessesenrassssesesenesssnnns C-6
O FUBIINIBL ....eeeeeeereceee e e s e rre st r st e se e e sesms e serne s sessssesmessesesssasaensnsnessenenssssnessosnnnsnsneessannesssonet C-6
BRAKES .
* Service Brake, Master Cylinder, Front Hydraulic Disc Brake Lines and Hoses..........ccoccviueennennn. D-1
L ST = 1S T = N D-2
L o T To ST (= TN D-3
S WNEEI BIaKe.....ueeeereeieeecececciitisseessseeeseneasasesassneesssenssassessasasessnessseassssnesassnnssassnnessesnasasasns sesonssasans D-4

CAB AND VAN BOX

* WiINAShI€IA WIPET.......eieieercrrsteetiinietireristresss s ssss s sas e st s ssas s st s s aann e s sanesssnns e ssnnsessnanen E-1

L3 - TS E-1

© [REAN VIBW IITOL ...c.eeeeeeereeeiiceiretisssesisesesesesasssesesesessesesenerereresesseesesserasasesssnnssnssnsssnsassrensesesssnsnnnnnn E-2

VAN BOX ceovueriiireeeerneiiereensarssiresessesessieresessasssssserseessssssesesenerssassssssstsesnssssssstetssssnssssnsssnssenennsresssvasnnne E-3
CARBURETOR ....ooeeeertitiieiieiiesiviresstsisseetssscossasssrsessessassasssssessasessassssssssasassesssessssssssnasssssssasessssesssosassnnansans F-1
L0 LU I TR G-1
DIRECTION SELECTOR ....ooieiivctiirtimeieiterseressssessstsesessssssssemsesestorsesssssssssseisessessesssassassssssssesessssesasssssssssnons H-1
ELECTRICAL

L = 2= L= S SRRSO J-1

O FUSE BIOCK ..uuureeiiiieeiieeiierissnenreerreessesesssssssessessosssnnsnseesrersassassesssssesssssse sessssasssnsnssnssesseerssesaessasnanes J-1

Service Parts Manual i



GENERAL INDEX

® CONIOl HAINESS.cc.veiieiirireteete et e ettt e sns s wrmerone J-2
L = L= ot Tz L = (O TP J-3
* Pulser Coil and IgNition COil........cicceecrrerrerienenreeeserinrercrsseessnsssssssesssasesssesamsessesesersesesesaesesersenes J-4
L (o011 (1o a3 (o] SRR J-5
® OII/FUBILIGNL....ceereenieee ettt st s sas st sb s st s e s s et st s r e sab s b neanas J-5
L Lo T 1= T O OO J-5
R T (=TI C = 1F T 1= O USRI J-5
* TUMN SIGNAI SWILCH ..eiuveiiieeireierier e ieriesesere s esse e srase s e st s e nesnsssssesarans et easareesasesanessenssseesseesenees J-6
Ll o (o ¢ o T T J-6
® ACCESSOIY HAIMESS...c.cuiiiiritiicrettiit ittt et sse e et e s e sar s s s b e es s sannessnesensnnnesn J-7
» Headlights and TUM SIGNAIS ......cocceiiiineiiinnmisiiiiicisnresreresnterestesssnsesenssssses s sssnessssssessesssessansesene J-8
LN F= 1o 1 = OO J-8
ST =T LT ) (o] o RN J-9
ENGINE AND MUFFLER
L8 =1 T 1T O K-1
L1 1) 11 1= OO OO K-1
* ENGING MOUNL.....co i s s s e K-2

FRONT SUSPENSION / BRAKES

® FFONE AXIB...ueiirrecrcerercinreeserrrs it crsses i serssses sesmer s e e s s b e se s ne st nesesbessnannosnatenonastosrensssonasesesstssasensssss L-1
L R o7 4y Te O L-1
® SOCK ADSOIDETS .....cieceeeeceeie e crcrnc et ese s e e see e e sacs st sae e s e s st s e s n e e e s sen e s ronea st oranebnesasssnnan L-1
¢ Front Hydraulic DiSC BraKes .........ccovvmniininiininsenniene s, e tserr e nasenes L-2
FUEL SYSTEM
® FUEI TANK AN LINES......iiicccreicieriresrrrcnetirsersssesecsnesennensssenssssessasnersssnesenenesssnnesesatnosssanesessssonsansenss M-1
® FUBT PUIMIP et creresennescacsissnesesens s senesneenssenesesenasssssssasesssenssssanesesensassrsnessesnessnsanenen M-1
REAR AXLE ... ceeeereercereescrenre st ee et sssscs st s e st eseae s e me st et e st snt e e s st e st asanennaastasaesasasesnessanessnesnsassessanensens N-1
REAR SUSPENSION
® LEAL SPIINGS..ciceiriiriininiiiiiiis sttt e b s s e b e e e R s e s s e e s e aa s P-1
® ShOCK ADSOIDEIS ...ooiiiiiiccereiriee e crtr e senes et s s ssesesnee e e e s s sseesssnenssssenesessensonsnenan P-1
s Y I PO SRTRRO Q-1
SIDE PANELS AND CARGO DECK (875-G)
@ BEA FTAME ...t r et s s ce et s e e s e e n et v e s e s e s e a s r e ne s seneea e e s R e e e e renaes R-1
* Cargo Deck and StEI DECK.......ccoveecerirerrreecriririrsitesrereeessereseeresssseessesssseesssessnesssnnesssesessesssessanne R-1
® SHE PANEIS......coeoeetieeeecretrcreterte ettt ettt s ne e st s e e sae s e e e e ne e ere e e e s ae e e naes R-1
* Footrest and Bulkhead SUPPOI ..........coi e ree e s ssnessse s ssessan s san e s sesssnssnnnesans R-2
* Deck Spacer and Latch ASSEMDIY ......ccciiiiiiicnierenieccrrrecrecnnrees e seeseeseese e v see e reseesresssesssessenanes R-2

Service Parts Manual



GENERAL INDEX

¢ Rear Bulkhead.
* Rail Sides and StAKE SIUES........cviiiriivrieeieiie e ireerersesiessessasstnessessossssssnssssssstssesssassassasssasssasnnssrees R-3
* Drop Side With TOOIBOX ...cccccerriviiiiiciiiii st nessr e s sas s e s e sasessanase s R-4

SIDE PANELS AND CARGO DECK (875-PG)

L Yo I £ 1 1< Y U R-9
L O7-1 {0 [0 T - To) O OO R-9
® SHAE PANEIS....eceveererreeereeersressesesesesessessesssassstsssssassssssesatetassesssssessasssssarssasasatasssssassssenases verereeeeenes R-9
e Footrest and BUIKhead SUPPOH ...ttt rcnccs st sieses s s s sases s ss s sene s sesenanases R-10
* Deck Spacer and Latch ASSEMDIY ..ot R-10
® PaSSENGEr SaAL ... s s e s e s s e e sanesen R-11
* Steel Deck and Rear BUIKNead............oooiieierieeecn ettt ses st ste s sanesssens R-12
* Rail Sides and Stake Sides.....cvicecrcricriinierrceeerciennirrrcsee e s sssnsers st sesseresssnessssasesssssessennns R-12
* Rear Facing Passenger Seat and FOOtrest.........coveevevevcvnniiinnccintcs e R-13

SIDE PANELS AND CARGO DECK (875-AG)

L2 T Te B =T 13T S P R-19
* Cargo Deck and SEEI DECK......cccivieecrereretiireerireerrcrceecnsrcesne st ssse s s s et ssanasssssesssneseessessnesns R-19
® SHAE PANEIS...... e eieceeiiriiereceererenetsisserets e sers st s sssas s sesen s seeansssesessnesessanassrens sasnssesranssssnaensranssanans R-19
* Rear Bed Support, REAr SEaL........cccciiireeieeeiere ettt e san st st s saa e R-20
* Deck Spacer and Latch ASSEMDIY ...t s R-20
* Footrest and Bulkhead SUPPOT........ceeccerirecrmiiieernrincrnersessesrss s seesee s sseessorseeme s e sesas smesmnnane R-21
Rl o TR 1o [ R-21
STARTER/GENERATOR. .....ccouicterteeseeieeeenreneiretsese s s e sressas st s aesateorese st senesbt sabs st ensssasesantassesasssssssesen S-1
STEERING ......c.eeeceereece et reersetesse st se e sre et essneeresse st s e st s st et s e s e snessarsanesbbsres st sabennebaas b et s st et e senesbesnesas T-1
WEATHER PROTECTION
L V1L I=T g o (T T o T B N U-1
S WINASHIEI ...coveveeceecieericriee et s e e s e s re s e s e s s nese e s st s sae v sessannessmseesanaemesaressamesnannan U-2
LS 11T T T PO OO U-2
8 Weather ENCIOSUIE.......cvuiieeiiiiminesiittciin s insen s sesssees s s sss st s s samns s sess s ssanes s bessssanene uU-3
WHEELS AND TIRES ..ot itirerriereteeresereeesee e cessnesen st et sstaesessessene s sasesasaesesasecsesanesassaabessenenssreesnnssenes V-1
SPECIALTY PRODUCGTS ........ooiiiierterrreeerescesessteeesssaransasssesesssstessessnsssessenssssstessessssessessaesssssnnsssesns Appendix - A
- » Special Tools
* Paint

» Performance Products

ACCESSORIES ..........cootiercetirrriretrerrrrseresrsaresasasssatssnesssnessstsssnessnesnessesssessssssssesssseessaresastessnessnaesas Appendix - B
* Accessories Listing

Service Parts Manual v



GENERAL INDEX

vi Service Parts Manual



HOW TO USE THE E-Z-GO SERVI

This manual is divided into several sections:

* GENERAL INFORMATION
* [LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB), contains illustrations and parts lists for all systems of
your vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.
USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

E-Z-GO manuals are revised periodically and annually to coincide with the model year change. The manual will cover all
models and model years stated on the cover page.

Introduction of some revisions varies due to supply of componenis; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its location)
and note the compiete number shown on the plate.

Service Parts Manual vii



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

TITLE TITLE

LEFT HAND ILLUSTRATION PAGE

PARTS LIST (CONTINUED ON
HAND PAGE
fggggm%iDD)ON RIGHT HAND fG REAR OF PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER

* Locate the part number or description in the appropriate column on the parts list page.

NOTE: ltis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service
Manual (P/N 34670-G01) is available from the E-Z-GO Service Parts Department.

viii Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual



Gasoline Vehicle

1 - Includes ltems 2 - 43

Part of Frame

ACCELERATOR

Service Parts Manual

Page A-1



83 - Includes ltems 84 - 94
104 - Includes items 105 - 117

68
67

)

66

64 - Includes items 65 - 72

7271

w8 1

>~

a 67
6 66g@@69

/
Choke Cable

Shifter Cables

111

Belt Cover

on Engine

86 - Includes ltems 87 - 94

Service Parts Manual

Page A-2



When-ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

I ACCELERATOR |

Gasoline Vehicle

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
1 72062-G04 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 43) ...cccciireceeerceeeeceeeeecrenens 1
2 70116-GO1 ACCELERATOR PEDAL BRACKET.....ccoi e eeereeeeeiteee e e e v s e aeaas 1
3 00984-G01 SCREW, #8 - 10 X 1/2" LG ..o eeteecteevete e s eee e s ereesse s e sea s v ee s senanseans 4
4 25853-G02 PEDAL BOX AND COVER ....cooi ettt ersescenes s en e s 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LGi. ..cueee et eeceetee e eceeete e e s seene e e s s aneas e e s s e en 4
6 25861-G01 MICRO SWITCH ...ttt cee e er e e s s s mnn s 1
7 00982-G01 SCREW, #4 - 14 X 5/8" LGttt ccctete e reetie s s e e e e e sneeee e e s 2
8
9 72066-G01 CONTROL ARM ... ccrieeciircressecreserteesnteseser e e sseeeseseteeestessnsnesseseessannenssnns 1
10 23860-G1 BEARING ..ottt reee s et e s s s see s e se s ree e s ee s e e e e se s snneen sersanamean 2
1" 24621-G1 NYLON WASHER, 5/16"........ooeiieiieecicrierecrcnrttere s eere s e s sseeeese s s meas e e e 2
12 12064-G1 PUSH NUT, B/16" ...ttt reiee s s st ee e s e ree e s ee s nea e se s s enas s e vees 1
13 25768-G01 PIVOT ROD ..ottt sttt iere s s seer e e s s s man e s s e s ebae e e s s mna s e e e e nnnnens 1
14 72199-GO1 PIVOT BOX AND COVER ...t etee e erne e e csaneee s anese s s s nmaneas 1
15 14390-G1 LOCK NUT, B/8 - 24 ...ttt eccveete s reretee s s emee s et ae s s mea e s s a s en 1
16
17 72198-G01 MICRO SWITCH CAM.....co ettt er e e e s r s era s s s e 1
18 00550-G4 LOCK INUT, 5/168 - 24 ... ccetrteeer e erscece e eesnmr e e e e s ase s sananannnnsens 3
19 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG c.cvvveieecisieeeereciee e st srsee s cvemsenveeeeaeae s ee e e s e e 1
20 72074-GO1 CONTROL ARM LINK ooeooeeveeeeeeseeeesseeesessesessssessesesessesssessessseesssesssesesssae 1
21 72225-G01 SHOULDER BOLT, #10 - 24 X 11/16" LG.....cereercccereeeccceetee e 1
22 00532-G4 NUT, 5/16 - 24....oeeeeeiieeieceeeetee e re s s rtneee e e sese s e e nsnes e e e e enasessanassnnnnnsnnnns 2
23 17677-G1 SPRING RETAINER ...ttt ettt sceere e s e s ssnsee e s snte s e s s semraea e e e senns 1
24 17979-G1 ACCELERATOR ROD BUSHING........coiicciiiirceciriie s cccree e scsrveeeesees e 1
25 73046-GO01 COMPRESSION SPRING .......oooociiieeeeiecireerieereeresrceesereesesseesseseesssssssesans 1
26 17677-G2 SPRING RETAINER ...ttt ccetee et te e s s ate e e s seenr e e e e s 1
27 72072-GO1 ACCELERATOR ROD ......iiiiirritieccstner e secetneesessccsnee s escsnsesesesssssnsaeans 1
28 10385-G4 CLEVIS YOKE (ADJUSTABLE)......coictiiiereeeiertreere s eeeaer e e et e e aeee e 1
29 10386-G3 CLEVIS PIN, 5/16" X 1" LG ..uuriiiiciieeveiee et eeeeceereeneseeneeressessaneeseesessens 1
30 17838-G1 NYLON BUSHING ...ttt ccete e csscceee e e e estr s e s e e e e e e e s s mnen 3

Page A-3 Service Parts Manual




| Gasoline Vehicle ACCELERATOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 | 17255-G1 TEFLON WASHER, 5/16"......covoveeeeereseeseeeeeeesesessssesessseseeseesesseseseseeesseesee 1
32 | 10387-G3 COTTER PIN, 3/32 X 3/4" LG vvvveorereeveeeeeseerrereseseseesseesseseessessesasssessseessenees 1
33 | 70134-Go1 PEDAL PIVOT PIN w.ooeeoveeoeeeseeeeeseseeeseeeseeeeesssssesssseesessssssssessesesseesseesnsseees 1
34 | 00986-GO1 PUSH NUT, /32" .oooeeeeeeveveeerenssesesesesseseseseeessesemsesssesseesseessesessesseressessssenes 1
35 | 14390-G10 LOCK NUT, #10 = 24..coveoeeeeeeveeesseesesenessseseenessseseseassesssssessessessesesseeeessenee 1
36 | 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED)........rveeeeeererreeresrrenes AR
37
38 | 34204-Go1 WIRE HARNESS (PEDAL BOX) vvvvevrrreveeeersseseeeeseeeesessssesssenssessesesssessennne 1
39 | 34043-Go1 ACCELERATOR CABLE ......oomeveveeesereeererssesssesessessssesesssessesssessesessesseressen 1
40
41 | 34437-God ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 42 - 43) ........... 1
42 | 70125-GO3 ACCLERATOR PEDAL «....ovoeeoeeveereeneesessssessseeesssessssessesssssssssessneneee 1
43 | 71764-Go2 PEDAL PAD ..ccooovoereeeeeeerereossseesesessseosesessessseseesssssesesssesseesesessesaseesreces 1
44
45 | o0827-G8 CARRIAGE BOLT, 1/4 = 20 X 1" LG vvvvveeeereeeeereeseesseeemesseeseeeeesssssesseesseessseese 2
46 | 11027-G2 LOCK NUT, 178 = 20 vvvoveereeeeveeeesssseeseeseesesseesesesesesaesssssessesesessssesseessssessessesesses 2
47 | oo0715-G2 YO R AETA T IR B G A [- 1l K c J 2
48
49
50
51 | 34042-GO1 | CHOKE CABLE......ooooeoreoeeseeeeeeseeveraeessseesseseesseesesesssesmsesesssessssesseeseesssesesse 1
52 | 00568-G4 LOCK WASHER, /16" ....oooureerereeeeemeesseseeseeeeressssesessssesssseessesesssesssessseesseseesee 1
53 | 00545-G4 NUT, 9/16 = 18 cvvvveeeeeevermeeseeeeeeeeseesesesasesessesssessessssasessessssessesssesasesessesessseserse e 1
54
B5 | 27827-G01 | CLAMP oo eeeeeeeseseseeseessesssesaesseseessseessessessessesmsessesesseanese e esssenes 1
56 | 00414-G6 BOLT, 1/4 = 20 X B/8" LGi.rvveeeereesveveerseeseeeeeessseseseesssessssssseesssesesesssesseessseesseseens 1
57 | 11027-G2 LOCK NUT, 174 = 20 .ooveeoreeeeeeeseeeseeseesseessssseeeesessessesssssesseesseseesesesssessessssessenees 1
58 | 00544-G4 NUT, 5/16 = 24 ...ooooeeeeeeveeeeseeeeesreeeomeesssesesesessssessssesssesesssssesesesssessessessssnssesesees 2
59 | 25737-Go1 | CARBURETOR LINKAGE ROD (INCLUDES ITEMS 60 - 62) .. vvveemerrreeeee.. 1
60 | 23722-G1 ADJUSTING ROD (SHORT) ..orereeeeeereeeereeeessesessesseseesesesesseressesseseseseesemns 1

Service Parts Manual Page A-4



ACCELERATOR

~ Gasoline Vehicle I

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 24465-G1 BALL JOINT SOCKET ..cooiiiieeiceiee et rererne e s mne s e s mn e s s s enae s e senaneas 2
62 00526-G4 NUT, H10 - B2, it cervertre e s se s cesere s ase s nr e s ae e e e s s s e cmnmneenens 2
63
64 25760-G01 CARBURETOR LINKAGE BELLCRANK (INCLUDES ITEMS 65 - 72)............... 1
65 25759-G01 CARBURETOR PIVOT ....cteteieircerctnereeecresessese s sses e s e s s e s aee s sese s nenaannns 1
66 23860-G1 BEARING ... ..ot en e arrene e e re s sre s s ome st e e e s e s s st neeesnea s 2
67 24621-G1 NYLON WASHER, 5/16".... ..ottt tess e e e cs e e e s b s e nes 2
68 25768-G01 PIVOT BOD ...ttt receetr e e ee s s e s s aenvanaeesses s sessensnanenssenenns 1
69 12064-G1 PUSH NUT, 5/16" ... eiierceeeccteieesesiete s s rreeress s s reer s s seee s e s s sben e s ae s s vans 1
70 24479-G1 BALL JOINT BALL ...t ccrreette e re s se e ssvvnrereereeressessessnnssesnnnrenenans 2
71 00565-G5 LOCK WASHER, #10 ...t e e receee e s emr e s e s s en e s e ne s 2
72 00526-G4 NUT, 10 - B2 ettt cerercriree e e e e et casee s s e rae e s r e e s e s e va s e n e mnen 2
73 72197-G01 PIVOT BRACKET .....ciiiicctieiecitreniecir e reracesesessseaa s ses s ne s e s sessssaesssnssssnnesasnsanennenas 1
74 14390-G1 LOCK NUT, B/8 = 24 ...t cecccccrreeere s s cnentnereeeeeessenssesasensmssanensasnesesaaasesaesan 1
75 00414-G8 1210718 I 17 2 0 I G Rl X C OO UR SRS 2
76 14390-G4 LOCK NUT, 1/4 = 20 ..oeerieiir e ccrccrereeereseecneeseenseeeessaesessssssssasnamsrnenrasesaeasesnenas 2
77 '

78 25737-G02 THROTTLE LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 79 - 81).............. 1

79 28250-GO1 ADJUSTING ROD (LONG) eeueeeeeenreeeesereeseseseeseesessenesssenessessasssssessessesssssenns 1
80 24465-G1 BALL JOINT SOCKET ..ottt srtne s rrettes s sesssnee s s s ssaoreeassesenanessessssanes 2
81 00526-G4 NUT, #10 - B2 e rcrrerere s esceccrestessese e sasse s s s e msee s nres s s s e nass e e s e nnnned 2
82
83 25702-G01 GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 84 - 94)........ 1
84 25655-G01 BELLCRANK BRACKET ...t ccerenr e ccreee et ssaer e s s s snene s s s ennn s 1
85 14390-G1 LOCK NUT, B/8 - 24 ...ttt rererte s ene s e seaen e s an e e s e 1
86 25763-G01 GOVERNOR PIVOT ASSEMBLY (INCLUDES ITEMS 87 - 94) ......ccccouvens 1
87 25762-G01 GOVERNOR PIVOT ...ttt i enssss st sssans s 1
88 23860-G1 BEARING ...ttt st e e resane e s ssesasre e e s sab e s e s e s s anreseeanns 2
89 24621-G1 NYLON WASHER, 5/16" .......o oo scceerceeesseeee s e smee s s e 2
90 25768-G01 PIVOT ROD ... ittt cecrerrececter s e eeernr e s e s sesnstaeesesmaeseesnesnnaaasassesen 1

Page A-5 Service Parts Manual




fffzfl Gasoline Vehicle - ACCELERATOR l

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
91 | 12064-G1 PUSH NUT, /16" c..oveeeeeeeeeeeesessesesesessssssssssssessssnseneesssssssssesesessssssnene 1
92 | 24479-G1 BALL JOINT BALL ....ocovveoreeveeseeesesessssseesssssessonsssssesssssssssessssenssssens 2
93 | 00565-G5 LOCK WASHER, #10.....ovvooeoeoeeeseeseesesesessesessemsasesseesssssssosssessessnenee 2
94 | 00526-G4 NUT, #10 = 82 .oovveeeeeeereeeveeeesssssseeseessssssasssssssssssssassssessssssssseesssssemsnssese 2
95
96 | 00276-G6 BOLT, 5/16 « 24 X 3/4" LGi....vvoveorneeevemsasseesssssssessssssseesessssssesssssssesssssnsessession 2
97 | 00565-G8 LOCK WASHER, 5/16" ......ccoommeererrsvsssssmassnssesessssssnsssssssssssmsseesssssssssseessssssnsone 2
98
99 | 25737-G03 | GOVERNOR LINKAGE ROD (INCLUDES ITEMS 100 - 102).......cveoeerrrreerennen. 1
100 | 23722-G1 ADJUSTING ROD ...oooonerveeceeeessessesseesemsesssssssmsssesssssessassssssssssssssssee 1
101 | 24465-G1 BALL JOINT SOCKET .......ooocemererereecsnessssseeeseessseesesssssssseesesessessnssssssses 2
102 | 00526-G4 NUT, #10 = B2....oooeeeeereeceessssesssesssesssessasssssesesssnssessessssssnaseesessssenssessessenns 2
103
104 | 25690-G01 | GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 105 - 117)........... 1
105 | 25765-Go1 GOVERNOR BELLCRANK .c......cvvvvveessereessssmsssaenesssesenssenesssssssnssssssesssnns 1
106 | 24479-G1 BALL JOINT BALL ....ovvocoeevereessseeeeessisssseseessssssessssssssnnsssssssssssmsensesssnnnns 1
107 | 00734-G5 LOCK NUT, #10 = B2....ovvveeecesseeeeecseensssessssssmsessseeessssssessssessssessseessssensens 1
108 | 14390-G4 LOCK NUT, 1/4 = 20....vevvvvveeesssessseeeeessonsssssesessmmsssesessssssssessssssmssssnsssessens 1
109 | 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 110 - 117) ........ 1
110 | 22752-G1 GOVERNOR BRACKET ....ocooooevveessemsssesassessssesssessssssssessassnessenese 1
11 | 25274-G1 GOVERNOR ROD ....oocoovveoeesrevesvessssssseeesssssssssssssessessssssesessnssasseseenes 1
112 | 22754-G1 BUSHING c.vooorvveveeeceeeevs s seeessssesssssssssnessssnsesssssssesssssssesssssssssessssssans 1
113 | 25661-Go1 CUP WASHER ....cocoeevvoeeeseessesssssssesssssesssssssssssssssssssassssssessssansoseesenes 2
114 | 23578-G1 COMPRESSION SPRING .....coevvvverrernrnressesensssseessssssseneeessessssseees 1
115 | 22754-G2 BUSHING ......oooovveveveeeeeeeeeessssnsseensssssssssesesssssssssssssssssssmssssessseesenseoees 1
116 | 23859-G1 GOVERNOR ADJUSTER .....ooommrrvreomnressosienesssnsesesesssssssseeesessenesone 1
117 | oos26-G4 NUT, #10 - B2 ....ooooeeeeeresesssessesessssssssssnsssssessssssssssessssenesesssssssseseesseees 1
118 | 00491-G4 | SETSCREW, 1/4 - 20 X 1/2" LG crevvvvvcvveeeeereeeeeeeeeesesesseseesmseseeseossssssesesseeneesse 2
119 | 25788-GOT | SPRING ..oourmcrveeeeeseceveceee e sssesssssssseseseseesessseeseseeessessssesssessesesseesseesessssenesseen 1
120 | 25286-G1 SAFETY SEAL, /8" .....ooovemrmeeeeesssssasosesssoeeesssssssssssseeessesesssesesessssesessseressnssssseres 1

Service Parts Manual Page A-6



f],|A CELERATOR L Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
121 12064-G3 PUSH NUT, B/16" .oneriiiiiieretie e ccrticncreererestesscssstesrs ssessbt e sms s e ssn s e esensesen 1
122
1283 425653-G01 ACCELERATOR CABLE BRACKET ......ccocovimctininninsnnisnninisscsnseessssessesnses 1
124 | 26826-GO01 LOCK WASHER, MB.......cooiiiiiiiiiiiiinn st sasssnesnens 2
125 26827-G01 NUT, M8 X 1.25MM .....ccoiiitneeree et e e e e s ee s 2
126
127 | 72055-GO1 ACCELERATOR CABLE BRACKET ..ottt seenans 1
128 17618-G1 WIRE TIE ..ottt s st 7

Page A-7 Service Parts Manual



A

Service Parts Manual Page A-8



Gasoline Vehicle

AIR FILTER

ignition Coil
Bracket

by

Carburetor

Service Parts Manual

Page B-1



AIR FILTER

| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 26727-G01 | CARBURETOR / AIR BOX GASKET ...coooeermeneeeeemaesesssremmmsessesessssmssssssssssensne 2
2 26728-GO1 | CHOKE BRACKET ...oooeveceeemeessesseesesssssssesssessssnsssssssssmsasssssssssmmssnesssssssnsoen 1
3
4 23726-G6 SPACER, 7/16" ..coveuaeeeeeeereeemsessssssssessessesessssssssssssnsssssssssssasassessessssansssssssssssnsone 4
5 72178-G02 | HOUSING «.cooeeeeeeeeeseseseeereeessessessessesessssssessssssesssssssssssaessssssessasssesssssaanssen 1
6 51400-G1 LOCK WASHER, 6 MM ........cooemmmrerreeeessmnssssseseesssessesssessasessssessasmssssesesssaessen 2
7 13632-G1 NUT, MB X T oo eeesseemesessesessesesnessasesessesssssessssssessesssssessssssssssssssssnson 4
8 72520-GOT | BAFFLE coooomreeeeceeeeeeeessseeeeeeseomsessesseteessssssasesessssesesssesessssssssessssssssnssssesssssmssseen 1
9 72514-GO1 | STUD, M8 X 1 X B9 MM LG ..oomeermeeneeereeeseeenssesmsesessssssssssssesssssssmsssessssssssnns 2
10
11 | 72147-G01 | HOUSING MOUNT GROMMET ...coouererecememmenerecssammsessessssssssssresssssmmseesesss 2
12 | 23726-G7 SPACER, /16" ...oovveereeeeesssssnsssssssessssessssesesssessmmnssssssssssmssssessssssmsssssssesssnessoe 2
13 | 26671-G01 | BOLT AND WASHER, M8 X 1 X 30 MM LG .ecvurnrreeeeeesereemnessssessssesessssesseees 2
14 | 26701-GO1 | WASHER, BOMM ......ooooemomreeereomeessssssseesssssssssssssssssenseseesssssnsassessssssssssesessens 2
15
16 | 72368-G01 | AIR FILTER ELEMENT ..oooceomrerreeeeeeesseseesesesssssssesenssesssssessesssssmssesssssssassssssssens 1
17 | 72179-G02 | AIR FILTER COVER ..coooeureeresssesneesesesssessesmsesssssssssssmssessssssssssssessesssmssssssssssnns 1
18 | 72145:G01 | LATCHuoeoeeeisseeereeeeeessesesssssseessssmssssssssssssssssssessseessssssesesssssmssssssssssssmsessssesssnes 3
19
20 | 72146-G02 | INLET COVER ..oooooooeseceeeesseseeeeseeessessssesessesssaesssesssosssnsseesessssssssssssssssaesessees 1
21 | 00614-G5 SCREW, #8 - 18 X 5/8" LG vecverrreervermemmeesreeseseeseesssssessesssssssessssessasessessseesesssassee 6
22
28 | T2151-GOT | POV HOSE ...oooooeoeee oo seesemsssssssesssessssssssssssessesssssseessssssessssssasesssseess 1
24 | 74093-GO1 | LABEL (WARNING) .......vcoeeeeeeeenseeeemessesseeeseeseessssesssessssessessesssasssesseessasesessnes 1

Service Parts Manual Page B-2



‘ BODY oline Vehicle

INDUSTRIAL 875G SHOWN

Page C-1 Service Parts Manual



| GasolineVehicle _Bopy

Q NOTE: Front Bumper is optional equipment

Service Parts Manual Page C-2



Page C-3

Service Parts Manual



Part of Frame

\\

// - ‘ -
_—
/" </\:
-
Part of Footrest
Weldment

Service Parts Manual Page C-4




REAR BODY PANEL SHOWN
WITHOUT OPTIONAL
BUMPER (SIDE PANELS
NOT SHOWN)
79
9
S
82 )
S
o
81
Rear Frame 80
Crossmember
REAR BODY PANEL SHOWN WITH
OPTIONAL BUMPER
79
Rear Frame
Crossmember
See Section R
for Side Panel
Part Numbers
Page C-5 Service Parts Manual



Gasoline

Vehicle

Rear Frame
Crossmember

Rear Panel

Rear Bumper
(Optional)

PINTLE HITCH ACCESSORY

Rear Frame
Crossmember

)
<z

FLLwith GASOLINE ONLY
MIN. 87 OCTANE UNLEADED

=y

115

Note:

Items 111 and 112 are used only
if vehicle is equipped with
optional rear bumper

91 - Includes ltems 92 - 95

Rear Body Panel

Rear Bumper
(Optional)

'E' HITCH ACCESSORY

Service Parts Manual

Page C-6



I BODY Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2\¥ 3 45 DESCRIPTION QTy.
1 34303-G01 L0710 11 OSSR STOOPN 1
2 00753-G6 SCREW, 1/4 -20 X 2 1/4" LG (STAINLESS STEEL) ....cocoiiiiererieeeeeeiennd 2
3 34472-G01 SPACER . ...ttt et b ee s e e 2
4 00753-G7 SCREW, 1/4 -20 X 2 1/2" LG ...otrritiiirireniii i i s ssscssassnes 2
5 34472-G02 SPACER ... e 2
6 16705-G1 SCREW, 1/4 - 20 X 1" LG ettt trceee st erersst s 2
7 00891-G2 LOCK NUT, 1/4 = 20 vttt s nb s cns e e st e saease e s e nenes 6
8 00915-G1 BONDED WASHER, 1/4" ....or et ecesir e e e se e s esenend 4
9 71037-G02 NAMEPLATE (E-Z-GO).....coiiirniiiiriiircniininn s ssssncones 1
10 12064-G3 PUSH NUT, 8/16".....c ittt rr e rn s s rese st s s resrene e ses 3
11
12 34354-G01 FRONT SHIELD ...t e e sss s saesnened 1
13 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..ottt rreccrr e esee s cr e rr e sn e snene e nenenenes 2
14 11098-G6 LOCK NUT, 5/168 = 18 ...iiiiiiieeiiecireeene s seesis e seesee s ssescsesarsssesessnessnssssssssens 2
15 00414-G6 BOLT, 1/4 - 20 X /4" LGiu.eeeereeeceerreeceerreerrectcrte s scssst i sar et s smens 4
16 00891-G2 LOCK NUT, 1/4 = 20 ..ouiiriiiiiiriicecriiienmseinrnsts s sssstsses st e ssnssssssssssessssssssnons 4
17
18 34346-G01 DASH PANEL ASSEMBLY (INCLUDES ITEMS 19 - 20)....cccoeveemeiiincrissnenennad 1
19 34844-G01 DASH PANEL ..ottt s e s s 1
20 34375-G01 LABEL (INSTRUCTIONS AND SAFETY)..c.ccconmnimninininnsnniiene i 1
21 16705-G2 SCREW, 1/4 - 20 X 5/8" LG ....cciiiriniciiinii e e ssssiessesssesenens 4
22 00891-G2 LOCK NUT, 1/4 = 20 ..ottt ssnsss b s sesnsssend 4
23 22497-G2 SNAP BUSHING ..ot s saee s 2
24 34376-G01 DASH MAT (DRIVER SIDE) ......ccooviriiiniiineiiienisncnseessenscssinsiseseas 1
25 34376-G02 DASH MAT (PASSENGER SIDE) ....cc.coviiiriminnmnetrrerconntesneiieeenieeeressenenensens 1
26 23093-G1 DOUBLE SIDED TAPE (YARD INCREMENTS) ....cccocciiiiircercree e AR
27
28 34308-G01 FORWARD FLOORBOARD........c.rtieiirmrtreentecrrre s e e ce e ee e e 1
29 34309-GO1 FLOORBOARD ..ottt sttt st e 1
30 34311-Go1 ROCKER PANEL (DRIVER SIDE)......cococtvcmiiicntiinicrie st 1

Page C-7 Service Parts Manual



I Gasoline Vehicle ) BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 34311-G02 ROCKER PANEL (PASSENGER SIDE) .....cccoovniniiiiniiirnieeceiesnceincnees 1
32 16705-G3 SCREW, 1/4 - 20 X /4" LG ...c.eeiiiiireeerre st 14
33 14776-G1 RETAINER NUT (Y‘J’ LI 2 = PO PP 1
34 00559-G7 WASHER, 1/4" ... et e 13
35 00891-G2 LOCK NUT, 174 = 20 ..ttt et sa s s e sen e 13
36
37 34531-G01 FRONT BUMPER ...ttt 1
38 00442-G2 BOLT, 5/16 - 18 X 4 1/4" LGi...oovivtiiiiiicnni i nesssie s sne e 2
39 34528-G03 SPACER ...ttt s s 2
40 00441-G2 BOLT, 5/16 - 18 X 3 1/4" LG c.ccovveiiiiiicniniiticsininr st cnssnssssessans 2
M 11027-G1 LOCK NUT, 5/16 - 18 ..ottt s e sasans 4
42
43 34332-G01 SEAT BACK SUPPORT ...ttt eseenanis e sinsssssessssssiessasssesaneas 1
44 34407-GO1 SPACER STRIP ...ttt e e eabe e 1
45 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ...ttt ittt e sanesanes 8
46 00891-G2 LOCK NUT, 1/4 - 20 ..ottt ssat s s s sva s 8
47 33599-G01 LABEL (BED LOAD WARNING) ......cocvviiniiiiniiiiininir it 1
48
49
50
51
52 34318-G01 SEAT FRAME CONNECTOR (DRIVER SIDE) ......ccoccviiiiiineiniinniinncneinnn, 1
53 34318-G02 SEAT FRAME CONNECTOR (PASSENGER SIDE) .....covcioiivevninneiiieneneninns 1
54 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ...cciiiiiiniincniin i 16
55 00891-G2 LOCK NUT, 1/4 = 20 c..ueiiiiiiiiiticcetinicn et snsssseessan s 16
56 34314-GO01 FRONT SEAT PANEL (DRIVER SIDE)......cocceoircreiecrecmiicsnstenneeense s 1
57 34314-G02 FRONT SEAT PANEL (PASSENGER SIDE) .....coccocieiniiniinniiicinniciseinninnnennens 1
58 34317-G01 SEAT FRAME SIDE (DRIVER SIDE)........coccniiiiitiininiinirsninsseessssees 1
59 34317-G02 SEAT FRAME SIDE (PASSENGER SIDE) ......cccociiirerererieetr e 1
60

Service Parts Manual Page C-8



| BODY Gasoline Vehicl

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61 . SERIAL NUMBER PLATE «...ooereeoeo e eeeeeeeee s seeeeseeeseeseeeeeeesesseeseeeemereee s 1
62 | 10570-GO | RIVET, 1/8" X 11/32" LGirrrmeeroooseeeesesoeeoesseoeeesessssseeesessssmeessssseessessssserenee 4
63
64 | B4B51-GOT | ACCESS PANEL ooooooooseeeesssoeeeeeseeesesseeeessessseeesessssseesessssnesesessseesseesee 1
65
66 | 34352-G01 |  CONTROL COVER .ooommoooieeeeeoesseeeoeeeessesssseeesssseseseeessseesseseeeeeeeesssseesseeeeee 1
67 | 16705-G3 | SCREW, 1/4 - 20 X 3/4" LG veovrooosooeeeeeesesoeeseeees e eseeeeesseeseseeeeeeeeeeseeseeeene 6
B8 | 00550-G7 | WASHER, 1/4" woooooseeereesooeeessssoeeeesssseeessssesessessssmsesesessssessssssessesesseereseee 6
B9 | 00891-G2 | LOCK NUT, 1/4 = 20 eoovoorooeeeessoeeesesseesssseseeseessssesesessssseesessssessesessseesees 6
70 | 219761 | LABEL (FNR) weovorrereeeeeoeeseoeeee oo ssssse s sseses s sssssseesesesssesseeeeeesseesseseeoe 1
71
72 | 34897-GO1 | TOP REAR SHIELD coooooosseeee oo seeeeeess e seeseseeeessseeesse e seeeeesessneeeeess e 2
73 | 34398-G01 | REAR SHIELD (PASSENGER SIDE) ..oovrrrooeeeeeeeoeeseeoeeeereesesssseeeeeeese s 1
74 | 34398-G02 | REAR SHIELD (DRIVER SIDE) .. .eorrrrseeeooreseeeeeresssseereesssssseseesssseeeesessssseseeen 1
75 | 34399-G01 | BATTERY SHIELD (DRIVER SIDE)....corrrosseererrssssoemsrsssssseeeresssssseseessssneeeen 1
76 | 34399-G02 | BATTERY SHIELD (PASSENGER SIDE) croioeererosssseeereessssseeeessssmeessesssneneen 1
77 | 14601-G5 | RIVET, 3/16" X 13/32" LG (STAINLESS STEEL) errssceevreressemeeessssemeeesesssneeeen 6
78
79 | 34835-G01 | REARBODY PANEL «.ooooooooeeeeeoe oo eeseeeee e seemeeseeesessseeeeeeee e 1
80 | 16705-G11 | BOLT, 516 - 18 X 7/8" LG rreeverroesssoeeseeseessoeeeeeeesseesseereeeseeesesseeeeessesssseseeeeee 2
81 | 00660-G8 | WASHER, 516" corroeeeeeoessesoeeeeeesssesseeseesseeeeeeseesesssseneesseeeesseseesseeees e 2
82 | 11008-G6 |  LOCK NUT, 5/16 - 18 woveeroereseeeeeseossoeeeseesseseeeesesessseseeeseeesesssseesnesses s 2
83
84 | 34525:G01 | REAR BUMPER o .ceeeoeoosseoeeeeesssseoeseeseessessesesssseeessessssseessssssssssseessssssessssoe 2
85 | 00665-G2 | BOLT, 3/8- 16 X 1" LG (STAINLESS STEEL) weoorrrrooeeeeose oo eesessesssssnsseo 2
86 | 00653-G1 | WASHER, 3/8" (STAINLESS STEEL) croeooooooeeeooss oo sosseesesseeessees oo 4
87 | 00891-G1 | LOCK NUT, B/8 = 16 coocerssoeeeeoeseeeeeeseoeee oo esssssoessssssoeeesessssseee oo 4
88 | 00665-G3 | BOLT,3/8-16X21/2" LG (STAINLESS STEEL) crovroreeeoeooooese oo 2
89 | BAB2B-GO2 |  SPACER .o eeeeeeeessoeeeeeeeseeeeeeesessssssesssesssssssseeesesssssesseeeeesses oo eeeee e 2
90

Page C-9 Service Parts Manual



L BODY |

| Gasoline \_lehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 33731-G01 ‘E’ HITCH (INCLUDES ITEMS 92 - 95) ....otiocitierricrticrereerere e eereeesee e I
92 33730-G01 HITCH. oottt s e e 1
93 30838-G1 PIN oottt et st e re e ran 1
94 30843-G1 COMPRESSION SPRING .......ccooi ittt sierescsre e 1
95 10686-G8 SLOTTED PIN, 3/16" X 1 1/2" LG ..covivirieiinrinssiniiininsiniennine e 1
96 33805-G01 BACKING PLATE ...ttt sr e e e st nenese e e enassn e nenaeee 1
97 00665-G2 BOLT, 3/8 - 16 X 1" (STAINLESS STEEL) ...ccovtiiirirerccrrrercecn e 2
98 00670-G1 LOCK WASHER, 3/8" (STAINLESS STEEL)

(VEHICLES WITHOUT BUMPER)......cocoomiteciinicrcreerercscrenn et eeeneenes 6

(VEHICLES WITH BUMPER) ....cccviiiiiiiirti et 4
99 00665-G4 BOLT, 3/8-16 X1 1/2" LG

(VEHICLES WITHOUT BUMPER)........cocciiitiertiiriricieiecee st 4

(VEHICLES WITH BUMPERY) .....cconiiiiiniiiiotirenie s ece s e e e 2
100 | 00653-G1 WASHER, 3/8" (STAINLESS STEEL)

(VEHICLES WITHOUT BUMPER)......cocovtiiicirictnceic e 4

(VEHICLES WITH BUMPERY) ......ooiieeirreiererenererernesrers e s e e esessneeseesaead 2
101 11027-G5 LOCK NUT, 3/8 - 16 ..euviieiiieeriiienriiiecererecressie e s e rressr e s nenesn e e enessnnseseesmenas 2
102
103
104 30817-G1 PINTLE HITCH. ..ottt e s s s e 1
105 | 33805-G01 BACKING PLATE ...ttt sttt sses s e nn e nessaened 1
106 | 00665-G2 BOLT, 3/8 - 16 X 1" (STAINLESS STEEL) ..c.cccviinmiiiniericnnrinniineniiinesnnd 2
107 | 00670-G1 LOCK WASHER, 3/8" (STAINLESS STEEL)

(VEHICLES WITHOUT BUMPER).....ccccoitiiieiiricrercnienmsie et see e 6

(VEHICLES WITH BUMPERY]) ..ottt et enes 4
108 | 00665-G4 BOLT, 3/8 - 16 X 1 1/2" LG

(VEHICLES WITHOUT BUMPER)......cccoctivinieniintcircrcecieneretie e 4

(VEHICLES WITH BUMPER) .......cociiiiiiiitiiiente ettt esesese e 2
109 | 00653-G1 - WASHER, 3/8" (STAINLESS STEEL)

(VEHICLES WITHOUT BUMPER).....coocviiiiieniiicinemse e enesenes 4

(VEHICLES WITH BUMPER) ...ttt ie st 2
110 11027-G5 LOCK INUT, 3/8 - 16 ...ttt saee st e s s aa e aeans 2
111 34528-G01 SPACER, 11/16" LG. (USED ON VEHICLES WITH REAR BUMPERS) ........... 2
112 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL)

(USED ON VEHICLES WITH REAR BUMPERS)........ccceoevcereeeeeeereeeee e 2

Service Parts Manual Page C-10



Gasoline Vehicl |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
113 33556-G01 [ I I 0 1 = 1
114 14601-G8 RIVET, 3/8" X 11/16" LGi...utereiiieeereeereeee e sserese e s reeeeseste s eseeese s seesss e eesennens 4
115 26459-G01 LABEL (UNLEADED GASOLINE ONLY) ....coviiiieeeeerrcereeerereseesresseeneeeeanenenes 1
Page C-11

Service Parts Manual



|Gasoline Vehicle __ Boby

Service Parts Manual Page C-12



BRAKES Gasoline Vehicle

Front of Vehicle

ﬁ ya

GNPy
I

Part of
Frame

9 - Includes ltems 10 - 12
37 - Includes ltems 38 - 40

Part of
Frame

26

\” 24
|

To Passenger
Side Disc Brake
Assembly

'/
,/

y/ To Driver Side
Disc Brake
Assembly

ltems 19 - 30 are optional

Page D-1 Service Parts Manual



l Gasoline Vehicle BRAKES

Front of Vehicle

Y

e
RN, Driver Side Frame Rail - -
=t Ve .- ,/ 2
L:”\“\’// \ \// e 3 To Master
\ \ \ /// — / Cylinder
\ N\ e ,// (SN —
\ \ \_ " /’ \ /,:/ \\0\
To Wheel N LD g o =
li T~ -7 LA~
Cylinder 64 . ﬁ f/l\ ) 2N - 56 57
\ \ 63 el 58 57 L e
S - = / 30, 55
YT 59
- I/,'/ t :\'" _,\,\
61 !
/)
T To Wheel
Cylinder
Rear Axle Tube
Service Parts Manual Page D-2



l BRAKES Gasoline Vehicle

\CS

Front of Vehicle

78 - Includes ltems 79 - 82

Passenger Side Frame Rail

To Driver Side
Wheel Brake

Page D-3 Service Parts Manual



l Gasoline Vehicle BRAKES

Front of Vehicle

Axle Tube

93 - Includes Items 95 - 113
94 - Includes Items 95 - 113
108 - Includes Itmes 109 - 113

Service Parts Manual

Page D-4



l BRAKES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 11039-G1 PEDAL PAD ...ttt ir et eee e e e e e et e e e e e e s e e e s s neneaaeaeaeaaeas 1
2 14269-G1 RIVET, 3/168" X 1/2" LG ..ottt ettt e e 2
3 33227-G02 BRAKE PEDAL .....ccoi ettt et sccete e e e e s e e s s svean e e e e s e e e e s e snnnnneneneees 1
4 70581-G02 FLANGED BUSHING ...ttt eer s esee e e e s s e e e s neneaae s 2
5 13197-G1 TORSION SPRING ...ttt cer e e rtee s e e e e s e e e e s s s e e e e e e aeaeaaeas 1
6 34158-G02 SHAFT, 3 1/2" LG ittt e st e e e s sare e e e e e e s e e e s e ennaeeas 1
7 12305-G1 RETAINING RING ...ttt e e e e e e e s e s s s n e e e ae e e e e s 4
8 70581-G02 FLANGED BUSHING ...ttt eer s esee e e e s s e e e s neneaae s 2
9 34124-G01 LINKAGE ROD (INCLUDES ITEMS 10 - 12) cooii e veee e ssee e 1
10 30297-G3 THREADED ROD ...ttt et eeee e e e e e e e e s 1
11 10385-G4 CLEVIS YOKE (ADJUSTABLE) .......uetiiiiieitieiiiee s seeeee e 2
12 00544-G4 NUT, 5/16 - 24 ... ...ttt e e e e e e et sne e e e e e e e e e s e e s nanaeneenes 2
13 10386-G3 CLEVIS PIN, 5/18" X 1" LG oo iiie ettt e s tee e e s snse e s s e s s nne e s 2
14 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...eeoe ittt e st s s e s s 2
15
16 34157-G01 BELL CRANK ...ttt e e et e s e e e e s ae e e ae e ae e e e e e ennnnsaeneeneas 1
17 34158-G01 SHAFT, 4 7/8" LG ..ottt se e e st e e s sare s e e e e e s e e e e s e nnaeeas 1
18
19 21505-G1 NIPPLE (MALE) (FRONT BRAKES OPTION) ....ccciiiiiiiiieiiciiieee e ecineee e scenee e 1
20 34984-G01 BRAKE LINE - COILED (12" COMPLETE WITH NUTS) ....ccccocei i cciieee e 1
21 21103-G1 BRAKE LINE TEE ......co oot cerer e er e e e s e e e e s snveanee e ee s e e e e s s snsnneeeeeees 1
22 34987-G01 BRAKE LINE (12" COMPLETE WITH NUTS)..ccoioiircrreereecceee e 1
23 34985-G01 BRAKE LINE (20" COMPLETE WITH NUTS) ...ttt eceeee e 1
24 11332-G2 TUBE FASTENER BRACKET .......eeieieeeee e eireiteee e s enaesneneae s e e e e 2
25 11456-G1 L | PSR 2
26 34989-G01 FLEXIBLE HYDRAULIC HOSE.........cc oottt 2
27 00106-G6 SCREW, #12 - 24 X /4" LGttt te e e seneeae s e e e e e s nnas 5
28 34986-G01 BRAKE LINE (8" COMPLETE WITH NUTS) ..ottt sene e 1
29 34988-G01 PROPORTIONING VALVE ...ttt eettee et ee e ee e 1
30 34982-G01 REAR BRAKE LINE WITH NUTS (50" COMPLETE WITH NUTS)........ccccevueeee. 1

Page D-5 Service Parts Manual




l Gasoline Vehicle BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 30298-G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 32 - 34) ....ccccvveeieieeceee e 1
32 30293-G2 PUSH ROD, 3 1/8" LGi....eeeerieeirreeereeeesseeeeree e see e sne s ssvee s s snee s ee e s sneesenns 1
33 21508-G1 CLEVIS YOKE ...t ceie e ceeectie st te e s e s s e e st e s s e ssaee s sanae s ee s sneeenns 2
34 00544-G6 NUT, 378 - 24 ettt e e st e e e s st e e e e senraee e e s nanes 2
35 14443-G3 CLEVIS PIN, 5/16" X 1 1/8" LGi...ueieiei ittt 1
36 10387-G3 COTTER PIN, 3/32" X 3/4" LGi....eeeeceeee e eceee e esrtee s esveeesren e s ee s esene e s s en 1
37 70643-G02 MASTER CYLINDER KIT (INCLUDES ITEMS 38 - 40).....cccvevcciiiniencree e 1
38 * MASTER CYLINDER......otiii ettt sree e ssree e sr e e snn e e e 1
39 32768-G1 MASTER CYLINDER BOOT ..ottt see s 1
40 00675-G1 WASHER, 3/8" ... ettt e et e s et ss e e s sanne s 1
41 26469-G01 BRANCH TEE (MALE) .......ooiiiieiee et e e s s 1
42 21510-G1 BRAKE LIGHT SWITCH ....ccoiiiiiiieete et 1
43 33724-G01 INVERTED FLARE FITTING ......co it see et e s s e s 1
44 21503-G1 PLUG (STANDARD BRAKE SYSTEM).....oeiieiireerrerereeeseeeseneesseressveeenns 1
45 22283-G1 TEFLON TAPE, 1/2" WIDE (NOT ILLUSTRATED) ....ctteeiiiciieee et A/R
46 00428-G4 BOLT, 3/8 - 18 X 2 1/2" LGi..coiiieeeieectete et ene s e s s 2
47 00560-G1 WASHER, 3/8" ...eeeiiiee ettt e st e st s e s e e s s e e e ae e s s ree e enes 2
48 11098-G5 IO 10 G VLU e 7 S SR 2
49 21504-G1 BRAKE FLUID (DOT 3) (NOT ILLUSTRATED)......ccccoeieeeere e A/R
50
51 13728-G1 RUBBER BUMPER........oottiiiciiein et sene e s 1
52 14601-G1 RIVET, 5/32" X 13/32" LG (ALUMINUM).......cccciriirreeeerere e s vveeene 1
53 00559-G5 WASHER, #10.. .t eeessree et e e e s st e ae e e sesraeeesnans 1
54
55 21104-G12 BRAKE LINE (55" COMPLETE WITH NUTS).....coivivier e 1
56 11845-G5 L 8 1
57 00100-G6 SCREW, #10 - 18 X 3/4" LG oottt 3
58 11332-G2 TUBE FASTENER BRACKET ..ottt ittt seiae e s sreae e s serae e e 1
59 11456-G1 O S 1
60

Service Parts Manual Page D-6




l BRAKES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 34702-GO1 REAR BRAKE LINE ...t e 1
62 34542-G01 REAR BRAKE LINE ... 1
63 33534-G01 HYDRAULIC HOSE, 10 1/2" LG ..eecerreierer e e 1
64 11098-G6 LOCK INUT, 5/16 - 18 ..ottt s 1
65
66 34380-G01 PARKING BRAKE ..o et 1
67 00276-G6 BOLT, 5/16 - 24 X 3/4" LG ..ottt e 4
68 00559-G8 WASHER, 5/168" ...t ere e e 4
69 11098-G9 LOCK NUT, 5/16 = 24 ...ttt s e 4
70 34384-G01 BELLCRANK ...t s e s e san e sne e 1
71 14443-G2 CLEVIS PIN, 5/16" X 3/4" LGi....ooiiiieeieceeeeeee et 1
72 00559-G8 WASHER, 5/168" ...t ere e e 1
73 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...oo et ene s 1
74 70581-G02 FLANGED BUSHING ..ottt s e 2
75 34158-G03 SHAFT, 2 5/8" LG ..ottt st e 1
76 12305-G1 RETAINING RING ...ttt s s 6
77
78 34518-G01 PARKING BRAKE LINK (INCLUDES ITEMS 79 - 82).....ccocvvireeierercer e 1
79 34389-GO01 CLEVIS LINK ...ttt st 1
80 28082-G01 EQUALIZER BRACKET ...ttt 1
81 00963-G01 SPHERICAL NUT, 5/16 = 24 ..ottt 1
82 00544-G4 NUT, 5/18 = 24 ... e 1
83 34034-GO01 BRAKE CABLE ... .ot e e 2
84 10386-G3 CLEVIS PIN, 5/16" X 1" LGi..oei it e 2
85 00559-G8 WASHER, 5/18" ...ttt e e s s e e 1
86 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...oo et ene s 2
87 28083-G01 BRAKE COMPENSATOR BUMPER .......cccooiiiireee et 2
88
89 34031-G01 CABLE RETAINER BRACKET .......ciiiirieererice e st ene 2
90 XXXXK-XX SHOULDER BOLT (SEE REAR SUSPENSION SECTION FOR P/N)............... 2

Page D-7 Service Parts Manual



l Gasoline Vehicle BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 XXXXX-XX LOCK NUT, 3/8 - 16 (SEE REAR SUSPENSION SECTION FOR P/N) ........... 2
92
93 33725-G02 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 95 - 113).......cce....... 1
94 33725-G01 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 95 - 113) ........ 1
95 21086-G1 TORQUE SPIDER ....ccoiiiteee ettt st eine e e s a e e s s eae s 1
96 21087-G1 WHEEL CYLINDER PISTON .....ooiiiiiiercerieeeeseee s rveessee e s sreeessse e 2
97 21088-G1 HYDRAULIC CUP ...ttt 2
98 21089-G1 SE AL i e e e e e e e s ree e e e e reeeeenereeaeenan 2
99 21094-G1 BLEEDER VALVE ...ttt 1
100 13466-G1 LOWER SPRING ..ottt ceeseeee st e eesee e sne s ssvee s s sne e s e e s sneeeeees 1
101 21096-G1 SHOE HOLD DOWN ...ttt sttt ee s sciee e ssesae e e seeae s aesessaeae s snssenaenas 1
102 21097-G1 ADUJUSTER ...ttt ettt ettt e e e e s s sae e e e s sae e e s s sneeae s 1
103 21098-G1 DUST SHIELD .....ooo ettt seee s e see e ne s ssaee s s sne e s e e s s enns 1
104 | 70669-GO1 SPRING (BLUE) «..ecoeeoeeeeeeeeseee s eeseeeeeeeseneeseeseesseesesesen s sneseseese s 1
105 70670-GO1 SPRING (YELLOW ...ttt siee e e ee e ser e e e s sse e e s srae e e s nane 1
106 33726-G01 BRAKE SHOE ...ttt 1
107
108 * PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 109 - 113) ..... 1
109 13460-G1 CURVED LEVER ...ttt e s e 1
110 13463-G1 SPRING WASHER .......cooii ittt e s e 1
111 13462-G1 O T S | PSR 1
112 13464-G1 CLEVIS PIN RETAINER.........ooiiee ettt 1
113 22604-G1 STRAIGHT LEVER ...ttt 2
114
115 13468-G1 O S 2
116 33666-G01 0T I S 1
117 33662-G01 STUD, 5/18 - 24 ..ottt ettt ee e e e e e naea e e e nanes 4
118 21562-G1 NUT, 5/16 - 24 ...ttt e e a e s e nanea e e s e naanes 4
119 33661-G01 I L S 1
120 17953-G2 BRAKE DRUM ...ttt st 2

Service Parts Manual Page D-8




l BRAKES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 XXXXX-XX LUG NUT, 1/2 - 20 (SEE WHEELS AND TIRES SECTION FOR P/N) ............... 5
122
123 XXXXK-XX RETAINING RING (SEE REAR AXLE SECTION FOR P/N}......ccccornviirnerieenen 1
124 XXXXX-XX BEARING (SEE REAR AXLE SECTION FOR P/N} ......ooiiiiieeeeeceeeeee e 2
125 21559-G1 WIPER SEAL ...ttt 1
126 * WHEEL BOLT, 1/2 = 20 .. eeecreerererer s e et se e e e 5
127 00518-G8 SLOTTED NUT, 3/4 - 16....ceee et 1
128 00566-G6 LOCK WASHER, 3/4" ... .ottt e e 1
129 33665-G01 WASHER, 3/4" ...ttt e e e e e e 1
130 28066-G02 MASTER CYLINDER REPAIR KIT (NOT SHOWN)........cccoiiminrirerreeerreceneenne AR

Page D-9 Service Parts Manual



l Gasoline Vehicle BRAKES

Service Parts Manual Page D-10



| CAB AND VAN BO Gasoline Vehicl

Inside of Cab

1 - Includes ltems 2 - 40
41 - Includes ltems 29 - 40

Outside of Cab

Page E-1 Service Parts Manual



30

38
37

40
39

CAB AND VAN BO

Service Parts Manual



~48

| [ - el

I\\ o 57

VA L) iﬂ - ”(\Iix 69 52 /% ;
® 6060 =

1 61 26

60

i S % 61 % %

60

%

55 oy B
54 b\ D
61

Inside of
Door

Page E-3 Service Parts Manual



| Gasoline Vehicle CAB AND VAN BOX |

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34648-G01 CAB KIT (INCLUDES ITEMS 2 - 40) ...coccoviniriniiinineisrinsisiesnsresn s ossnsssnsennsd 1
2 34648-G0*A ROOF PANEL......ooioiiiimtntireiriinissce sttt s san s 1
3 34648-G0*B © REAR PANEL ...ttt st st 1
4 34648-G0*C FRONT CORNER PANEL (PASSENGER SIDE) .........ccoccvtvimnnneiiinriinnann 1
5 34648-G0*D FRONT CORNER PANEL (DRIVER SIDE}).........ccccoccnmiinmnmiieninnneninnend 1
6 34648-GO*E WINDSHIELD PANEL.......oociiiimrieniesnisiinie s 1
7 34648-GO*H DOOR RECEIVER (PASSENGER SIDE).......ccicvvmmiiniriiiinni el 1
8 34648-G0* DOOR RECEIVER (DRIVER SIDE}) .....ccccooomiiiiintnicsenenee s e 1
9 1P0O04A FRONT PANEL COWL SEAL GASKET (74" LG)..ccoovrmirinminen i 1
10 1P004D REAR PANEL TRIM (46" LG} ..ccccoirriiirricreniecinteiicninin s enssessesaeed 2
11 6EO3A BOLT, 3/8 - 16 X 7/8" LG ..oeiirrviriitictntnnscne st snre e 32
12 6E03B LOCK NUT, 3/8 = 16...ciiieeicecrcitiir st nreessiesrssstssis e et snsssressnens 32
13 6E03C WASHER, 3/8" ..ottt 32
14 6E03D NYLON WASHER, 3/8" ......cccovciviimrinnniniinnineiiiienessrseesinssesssesssesanssnees 20
15 6EO3E FRONT PANEL WINDOW ..ot s ssss s s ssnesanen 1
16 6EO3F FRONT PANEL MOUNTING GASKET......cccoiiiinirciiiicntiineceinieeseeenennd 1
17 6E03G FRONT CORNER PANEL WINDOW .......cccoviieiniieniiineeniiinniinsnessennessnns 2
18 6EO03H FRONT CORNER PANEL WINDOW GASKET ........cccoccvvvireiimreneinienreninnnd 2
19 6E03I REAR PANEL WINDOW ..ottt eisenseennend 1
20 6E03J REAR PANEL MOUNTING GASKET .....ccooiiiniiecinneinsieeiesnnac e 1
21 B6E03K REAR PANEL SIDE WINDOW ...t e nnesses 2
22 6E03L REAR PANEL SIDE WINDOW MOUNTING GASKET .......ccoccvinivivemninninnnd 2
23 9PIRV INTERIOR REAR VIEW MIRROR.........coviiiiiirinirttnnsieee e 1
24 9P115A DOOR STRIKER PLATE KIT (NOT ILLUSTRATED).....c.covvuveiemnnsinrieciannnd 2
25 9P85AB WINDSHIELD WIPER MOTOR ...ttt 1
26 9WPA WINDSHIELD WIPER ARM ......cccnnriiiiintinnin it 1
27 9PWB WINDSHIELD WIPER BLADE..........ooo ittt ansnssenaenas 1
28 9PWWEK WINDSHIELD WIPER ELECTRICAL HARNESS........c.ccovviiinininiinninnnend 1
29 34648-GO0*F DOOR (PASSENGER SIDE)......ccciarmrerereetisenie it cnis 1
30 34648-G0*G DOOR (DRIVER SIDE)......ccviniiiiniircnsinininiisneineinsn e ssessnsssnas 1

Service Parts Manual Page E-4



l CAB AND VAN BOX Gasoline Vehicle |

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 | 9DHOST OUTSIDE DOOR HANDLE (KEY LOCKING)......ocrveereenceeeressieemesnesenesone 2
32 | 9Po01A REPLACEMENT DOOR HINGE KIT (NOT ILLUSTRATED) .....o..covvererrennnns 1
33 | 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE) .....coneeeereeeereeeeerseeeeeseeseeseseeseene 1
34 | 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE)........ovvverennereeeesseessesenesseens 1
35 | 1P004B " LOWER DOOR SEAL GASKET (86" LG)..vvverereresreeeeeeeeesereessssessseessesenesnn 2
36 | 1P004C DOOR SEAL GASKET (123" LG) ..vceveereeveenresemsssessssssensssssssssssssssssesssenns 2
37 | 6E03M UPPER DOOR SLIDING WINDOW...........ooveureeeeeeeemeeeseesssemssseesssessesssennens 2
38 | 6EO03N UPPER DOOR SIDE WINDOW MOUNTING GASKET .........creereeeerrareennnas 2
39 | 6E030 LOWER DOOR WINDOW .....cooereeeeeeeeeesseesveeseeesessessessseseessessemssssraeseseres 2
40 | 6E03P LOWER DOOR WINDOW MOUNTING GASKET .......ceomreemreememrseersseneees 2
41 | 34648G02 | CABKIT WITHOUT DOORS (INCLUDES ITEMS 2 - 28)......cvveveeeenecernerenenns 1
42 | 34650-G01 | DOORKIT (INCLUDES ITEMS 20 - 40) coooooooeooeo oo 1
43 | 34649-GO1 | VANBOXKIT (INCLUDES ITEMS 44 - 70) .....oomreveerreresneeneeeesseesssssssesssesnnns 1
44 | 34649-GOA FRONT PANEL ... eeoeoeeeeoeese e eoeeaeseeseessessseseseseseeesessesesssseesssessssssessssssned 1
45 | 34649-GOB ROOF c.eeomeeevreeeeseeereeeeeseseeeessmsssesssesmseeesessesessenessseenessssesssssmsssssssssesssssenns 1
46 | 34649-GOC 21Ty Y 0T0 o) = S 1
47 | 34649-GoD REAR CORNER LEG (PASSENGER SIDE) .....coocurreeveenresssssssesssssssnsessens 1
48 | 34649-GOE REAR CORNER LEG (DRIVER SIDE)........corvevereereesasiesesssssemsssesnsasesssnes 1
49 | 34649-GOF SIDE DOOR PANEL (LEFT) w..ovvveeeerseveeessesssssssssssssssnsesssssssensessassnessssoee 2
50 | 34649-G0G SIDE DOOR PANEL (RIGHT) ... veeeeereeeemeeeeereeremseeemsssesssssesssssssssssssssssons 2
51 | 1P003A SIDE DOOR SEAL GASKET (140" LG) c.ovorereeeeerceeensesssseesseesessenssssseaseee 2
52 | 1Po03B REAR DOOR SEAL GASKET (118" LG) c.vcvuuueveeessresssmemreeessseesesssssssreson, 1
53 | 1P003C LOWER REAR DOOR SEAL GASKET (35" LG)....vvvveernrecemsseesssenmareesssnns 1
54 | 1P003D LOWER SIDE DOOR SEAL GASKET (29" LG) .vcoureeerreerevseeseosseseesssrsnns 4
55 | 1POO3E VERTICAL GASKET SEAL (SIDE DOOR) (40" LG).....uvvveeerrreeeeesesensene 2
56 | 1P003F REAR DOOR WINDOW .....ooooorerveemeieeseesesseseeemessessessesesssssemsssescssessesssnns 1
57 | 1P003G REAR DOOR WINDOW MOUNTING GASKET ........veemenrereeresesessseresseens 1
58 | 1P0O03H FRONT PANEL WINDOW ...o.oooreeeeeomereeeeesesseseesssseeemssessssssseseseensseeseneseen 1
59 | 1P003I FRONT PANEL WINDOW GASKET ......covveeereeeeeneenessessesseseeesseseseesessesnn 1
60 | BEO02A BOLT, 3/8 = 16 X 7/8" LGiov-vereeeenreeeeeseseeeneseesseseessesesersssesesessessesesesesssesensns 30

Page E-5 Service Parts Manual



Gasoline Vehicle

| CAB AND VAN BOX

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 6E02B LOCK NUT, 3/8 = 16...cciiiiiiinnnriiniineniine s sssssrs e sssessens 30
62 6E02C WASHER, 3/8"....ooeeerese ettt st 30
63 6E02D BOLT, 1/4 - 20 X 1/2" LG «eeecvirtiirecrirccnmnsie it ses s snsesssssssesssssness 6
64 6E02E LOCK NUT, 1/4 - 20 ..ttt s sssessnens 6
65 6E02F WASHER, /4" ...ttt et st 6
66 9DHOS1 OUTSIDE DOOR HANDLE (KEY LOCKING)......ccovceeiirminiiimniennineeins 3
67 9DILM1 INSIDE LATCH MECHANISM ......conirircre st sscssisssen s 3
68 9P001A REPLACEMENT DOOR HINGE KIT (NOT ILLUSTRATED)........ccecvvurinnad 5
69 9PTLR LOWER FRONT PANEL GASKET SEAL.....c.ccooriiininiiiiininnecsieninnsennens 1
70 9P1A1 DOOR LOCKING ROD GUIDES..........ccociimrimeritrinerrenisse s 3

Service Parts Manual

Page E-6



Gasoline Vehicle

| CARBURETOR

©
=
)
™
(2]
£
o)
=
(]
o
o
=)
[%]
£
)

1

Service Parts Manual

Page F-1



ehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual par.
G** Indicates consult Customer Service Department for additional information.

CARBURETOR

I Gasoline V |

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72558-G01 CARBURETOR ASSEMBLY (INCLLUDES ITEMS 2 - 16) .....oeeeieeeeereereeencenend 1
2 * PILOT SCREW. ...ttt 1
3
4 72307-G01 PILOT JET, #46P ...ttt ncensssssts et sre s e sosansssnns 1
5 26841-G01 PLUG ..ottt ereri e e rirte s sares s e s rae s enesas s e s sressassessssnn e snesans s sunnssnenenssans 1
6 26731-G01 BOWL SCREEN GASKET.....ccccieiitercetrcenree e ssscssess s e enees 1
7 26647-G01 NEEDLE VALVE ...ttt ettt s e s sme s sen s 1
8 26837-G01 MAIN NOZZLE...... oottt 1
9 26646-G05 MAIN JET, #94.....eeecreerereisrrcseereieesereesesan e sesraesasasaesensssesamecsnnessassanesane 1
10 26648-G01 FLOAT e creercerrr e s s sesaneeesereseses s sressennaesernesasasaeesaseanssmeasenarsesnnessaransssns 1
11 26840-G01 IO 7L I | 1
12 26843-G01 FLOAT BOWL GASKET ....c.eeeiirireeceeerereer e s nnt s 1
13 26844-G01 FLOAT CHAMBER ...................................................................................... 1
14 26839-G01 BOWL SCREW. ...ttt tesestire s sar e e ere st ssba s s e sne e e san 1
15 26730-G01 BOWL GASKET ...ttt seeer b ssss st st sssa s sas s sann s s 1
16 * DRAIN SCREW ...ttt 1
17
18
19 26650-G01 VENT TUBE ... ettt e ss e s s s ssar s s s s ssan s s s s ssann s s s s bamaens 2
20
21 26726-G01 CARBURETOR MOUNT GASKET ....ccoicinirinirrcrressceenssisensssenssssenssinessssssnsssnns 1
22 26637-G01 CARBURETOR INSULATOR .....cccceieentereereee et sstessns s sasassasnand 2
23 72306-GO1 GASKET ...ttt e s rr e s s e s r e s amr e e et e rmer bt e sssebrb e s s sesannnesene s nbraneeaas 1
24 26725-G01 ENGINE GASKET ... iiecteeteecrren et sessee s ser e nn e a s 1

Service Parts Manual Page F-2




Gasoline Vehicle

| CLUTCH

N~
—

Service Parts Manual

Page G-1



I Gasoline Vehicle CLUTCH I

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTYy.
1 26952-G01 | DRIVE CLUTCH .oueometteeeceeeeseere s sestess st sssscsssessssssnssssssssssesesesossssenseed 1
2
3 00473-G9 BOLT, 7/16 - 20 X 6 1/2" LGiueuevoeeerceenrreeeesseeeesesssecsesesessssssesessssssssssssssssssssnnns 1
4 00566-G2 LOCK WASHER, 7/16" ....oe.cveveeeereeeeenesssssessesssassssssssesssessesessssssasssssssassssessaseen 1
5 25757-G1 PILOT WASHER ......coevtriveeeteeeseeteessssesesssssessssssseesessssssssasssssssssssssssssssssssenes 1
6
7 26301-G02 | DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ....cvuieeceecereeens 1
8 25626-G02 MOVABLE CAM SHEAVE (INCLUDES ITEMS 9 -10) ....vvvuvreeeeereeeeeneeane 1
9 00979-G01 SCREW, #10 - 24 X 7/8" LG c.vcvervrerrnereeeresssessesssessssssesssesssesssseesssses 3
10 26479-GO1 RAMP BUTTON .....ouuvuerecerenstessseaesssesses s sessses e saessasessssessnnes I 3
11 26302-G01 FIXED CAM ...cooevorereveeetesssesssssesssssasessssssesssssssasssssessssssssnssesssasesessssons 1
12 | 24600-G1 SPACER .....oovureeereeectee s sessseessessssss s s sssss s s s s ssessss s s 1
13 | 26304-GO1 COMPRESSION SPRING .......coureeeereeeteseensssessessessssessssssssessssssssesesssans 1
14 | 25643-G03 FIXED POST SHEAVE .......oovurerreeesessseesesssesesssssesesssssesssssesssssasssessassnnes 1
15 | 27270-GO1 HEAVY DUTY RETAINING RING...........oooueeerrrerreceerereesmseseessesssssssesssansanes 1
16
17 | 00441-G8 BOLT, 5/16 - 18 X 4" LGi.euouoeverrcetecercesessnessessesssesbesssessssasssssssessasssssansassssnsanes 1
18 | 00565-G8 LOCK WASHER, 5/16" .....cooeveereereeereeesieesesssssnesssessasssessssssassssssnssssssanssessassenns 4
19 | 25756-Gi RETAINING WASHER .......oueecvevreteeeensess s sesesesensssssessasssssssessssssessnsssnssnssenes 1
20 | 72054-GO1 | DRIVE BELT ..ooremireceestneeeeeeeaseesesssssessssssssseessssssssassssssssasssenesssssssssenessnesnns 1
21
22 | XXXXX-XX | STARTER/GENERATOR BELT

(SEE SECTION S - STARTER/GENERATOR FOR PART NUMBER................ 1

Service Parts Manual Page G-2



DIRECTION SELECTOR Gasoline Vehicle

1 - Includes ltems 2 - 28

Part of Frame

Mounts to
Rear Axle

Page H-1 Service Parts Manual



Gasoline Vehicle

DIRECTIONSELECTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34173-GO1 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 28) ................... 1
2 34172-G01 BRACGKET ...ttt ettt et e e et e e e e e e e e e e e e nnnen 1
3 25664-G1 BUSHING ...ttt e e et eeee e e e e e e e e e e e e e e nnnes 1
4 34170-GO1 ] N IR 1
5 25745-G01 DIRECTION SELECTOR CAM..... ..t ceiieeee e 1
6 14390-G1 LOCK INUT, 3/8 - 24.....oooe ettt ettt s e s e 1
7 72400-GO1 SHIFTER CONTROL CABLE ...t ececiinieete e e e 1
8 34168-GO1 SHIFTER ARM.....eeiiiee ettt e e s e e s e s e e e e s nae e e e e e aea e e e s 1
9 23176-G1 CLEVIS PIN, 5/18" X 1/2" LG ..eueeeeie ettt ccetteee et e e e s e 2
10 10387-G8 COTTER PIN, 1/16" X 3/4" LG c.eeee ettt 2
11 10606-G6 MICRO SWITCH. ...t erniee e e e e e e s e s e e e e e e 1
12 27151-G01 SPACER ... e e e e a e e e e e e e s 1
13 00645-G2 SCREW, #6 - 32 X 1 1/4" LG ettt et seee e 2
14 00565-G3 LOCK WASHER, #6 ......ooo oottt st e s s e 2
15 00525-G5 NUT, #6 - 32, ettt s e e r s e e e e s e e e e s s e s e s aeaeaaeaeaeaeesannannns 2
16 00559-G3 WASHER, #6 ...ttt e e e e e e ee e e s e e s naeaeaaeaeaeaaeas 2
17 13514-G1 SCREW, #6 - 32 X 1/4" LG (BRASS) ...ooi v vt cererreee s sveessee s sneeens 2
18 00567-G3 LOCK WASHER, #6 ......ooo oottt st e s s e 2
19 00532-G6 NUT, 3/8 - 24ttt et e et rs e e e e e e e e e e e e saesneaeaesaeaeananas 1
20 00544-G6 NUT, 3/8 - 24ttt et e et rs e e e e e e e e e e e e saesneaeaesaeaeananas 1
21 16705-G1 SCREW, 1/4 - 20 X 1" LGi.cio ettt ste et see e 3
22 11027-G2 LOCK NUT, 1/4 = 20 ...ttt ee s e e s s s e e 3
23 23726-G5 SPACER ... e e e e a e e e e e e e s 2
24 25727-G01 CUP WASHER ...ttt et sre e s e s e e e e s nae e e e e e aea e e ae s 4
25 27764-G01 N = 11 N O 2
26 11098-G7 LOCK INUT, #10 = 24....coo ettt ee s st e e e e s e e e 2
27 72099-GO1 SHIFTER CONTROL PIVOT ... ceectirnieete s e e ecnnceeeeeaea e e 1
28 34159-GO1 WIRING HARNESS ...ttt e e et e e e s s n e e e ae s e e 1
29
30 26830-G01 SHIFTER LEVER NUT, M8 X 1.25MM.......ccc ittt 1

Service Parts Manual Page H-2




DIRECTION SELECTOR Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00559-G7 WASHER, 174" ... et s e s s 3
32 14390-G4 LOCK NUT, 1/4 = 20 .oeereeeee ettt se e e e s s e 3
33 11989-G1 SHIFTER ARM KNOB ... st 1

Page H-3 Service Parts Manual



Gasoline Vehicle

DIRECTION SELECTOR

Service Parts Manual

Page H-4



ELECTRICAL

Gasoline Vehicle

20

13 - Includes Items 14 - 19

Page J-1 Service Parts Manual



Gasoline Vehicle ELECTRICAL

ﬁ Blue/White to Gauge Light

Black to Gas Gauge Ground

N
N \‘Q‘ Blue to Ignition Switch

‘\ Red to Ignition Switch

«
%\\ b Red to Gas Gauge
§ \i White/Yellow to Gas Gauge
%\\\\\\\\\\ &y Red to MS-1 Yelxnttoegl(z:;:tght
N
\ Blue to MS-1
§\\\\\\\\\‘ (())::ge to MS-2
\ ge to MS-2
N
3
\ @ Red to 12V at Solenoid
AL ., LLLRUA== .
~\© Solenoid Coil

Black to
,'E Negative Ground

_ " White to
]y Orange to Oil Sending Unit
N

o
%

- =’ Reverse Buzzer Red

“ Black to
Reverse Buzzer Black

P

White/Yellow to
Gas Tank Sending Unit

A \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\N’\‘s

J
23 Black to lﬁ
Gas Tank Sending Unit

Control Harness

Service Parts Manual Page J-2




ELECTRICAL

Gasoline Vehicle

31 - Includes ltems 32 - 55

BLK/WHT from Ignitor

BLK from

Solenoid

Voltage Regulator

To Positve (+)
Battery Terminal

To WHT/YEL from
Accessory Harness

Page J-3

Service Parts Manual



Gasoline Vehicle

ELECTRICAL

85 - Includes ltem 86
88 - Includes ltems 89 - 94

Service Parts Manual

Page J-4



104

ELECTRICAL

Gasoline Vehicle

Page J-5

Fuel Gauge

> Switch
Z
BLK—XX BLU/WHT
RED ( BLU/WHT
WHT/YEL
i/

Hour Meter

143

us)
—
c
n]
m
O
Il

Control Harness

96 - Includes ltems 97 - 101

w f{' Ignit
YE ) o
2

BLK

WHT/YEL
141

Accessory Harness

Service Parts Manual



Gasoline Vehicle

ELECTRICAL

Connected to
Accessory Wiring
1~ Harness

132

Service Parts Manual

Page J-6



ELECTRICAL Gasoline Vehicle

White/Blue to Headlight 4,
N
Black to Headlight # \
Red to Turn Signal &
B\

White/Yellow
(Spare Wire)

White/Blue to Headlight
Black to Headlight
Y% Green to Turn Signal

‘.@ White/Blue to Ignition
6{.\ White/Blue to Ignition
g’) Yellow to Hour Meter
a’& Black to Hour Meter

Green

£
Black

(Used on Electric

Vehicles Only)
.
1MIIMIMM—aa

sy Black to
* Turn Signal Switch

—~ !& Connector to

\\\\}‘\ Turn Signal Switch

Black to Turn Signal £ \ Black to Turn Signal

__

2,

Red to

\\\\N * Turn Signal Switch

White/Green to Horn Swiich
White/Green to Horn Switch

i

—
i

X\m Black to Horn

White/Green to Horn

Connector to

\ - & Brake Light Switch

_

...
.
s

Black to B
4@ N:gatit\(/)e (?)tt"l'agminal
(Fuse Block)

\ \ ﬁgﬁ\‘ White/Yellow (Spare) Used
\\\\\\\\ S White/Green (Horn) Green §5| Ve

\,.‘ ectric Vehicles

 White/Blue (Lights) Yellow  Only)

Red (Turn Signal Switch

7

N
§
\ or Brake Light Switch)
$
\

A1 A 1 hhh NN

116

X Black to Taillight (Black) ~ Black to Taillight (Black) J
5 Brown to Brake Light (Red) Brovesn to Brake Light (Red)

' _OR- -OR- .
White/Blue  White to Turn Signal (Red) Yellow to Turn Signal (Red) White/Blue

to Taillight to Taillight
(White) Accessory Harness (White)

-

—_

Page J-7 Service Parts Manual



Gasoline Vehicle ELECTRICAL

133 - Includes ltems 118 - 124 and 135 - 138
134 - Includes ltems 118 - 124 and 135 - 138

124 White/Blue wire from Harness
to Black wire from Headlight
Black wire from Harness

to Black wire from Headlight

Black wire from Harness
to White wire from Turn Signal

Red wire from Harness (Left Side) or
Green wire from Harness (Right Side)
to Black wire from Turn Signal

Brown (without Turn Signal)
White (with Turn Signal) Left
Yellow (with Turn Signal) Right

White/Blue

&

Service Parts Manual Page J-8



ELECTRICAL

Gasoline Vehicle

NOTE: All items shown on this page
are optional equipment

144 - Includes ltems 145 - 156

-

147 \@

146 —_|

(

o

0

148 )
—
Q)
14

)\

?
9 \%
-
P
-
-

|

s

s

Mounted to
Rear Bulkhead

/g 163

151

— SEAT SWITCH WIRING =

From Accelerator
Box Harness

From Control

Harness

Page J-9

Service Parts Manual



Gasoline Vehicle ELECTRICAL

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 34037-G01 BATTERY TRAY .....oiiieieteieeieeeste e eteeseseesessesaeseessesaesaessessessesesssessessnssessnssssneas 1
2 00428-G8 BOLT, 3/8 - 16 X 3" LGi.uueiiieiee et ree e see e eee e s e s s 2
3 00560-G1 WASHER, 3/8" ....eeeiiie ettt e st e st s e sre e s e e s s e e s ee e s sneeeenes 4
4 11098-G5 LOCK NUT, 3/8 - 16 ..iiiieeeeciieee ettt ee s cite e e s eeae s e s seae e s nsae e a e s sae e e s nsneeae s 2
5 34750-GO1 L O R 1SR SR 1
6 24775-G1 12 VOLT BATTERY (STANDARD) ......cerieiererereeeerereenneneeserssesseseeseessesseseesnnens 1
7 24775-G2 12 VOLT HD BATTERY (HEAVY DUTY) (OPTIONAL) .....ccceeeeeireeenireesienie s 1
8 72101-GO1 BATTERY HOLD DOWN....ooiiiiiieeieieeiteeeesieete e seeae e see e sseseeseessesseseessnsnssneas 1
9 00561-G8 WASHER, 5/16" ..ottt e st e e s e s s e e s e e s sreeeennes 1
10 00565-G8 LOCK WASHER, 5/16" ......eoeeereeeereeereeceeesereeeesesesns e seeseense s e seesse e seesnnns 1
11 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ueoveeeeeeeeeieeteeeeesiee e e seeae e seecesaeseeseesses e seesensnesneas 1
12
13 70574-G02 FUSE BLOCK ASSEMBLY (INCLUDES ITEMS 14 - 19)..cciiivvieeeee e 1
14 34221-GO01 MOUNTING PLATE ..ot ieeeeeeee et esse e seese e sesseese s seenneene 1
15 22674-G1 FUSE BLOCK .....cii ettt te e sae e seesae st stesase e nsasasnessennas 1
16 73290-G02 BUZZER, CONTINUOUS TONE ......ccoooieeieteeenieeesie e seesae e seeseeae e see e 1
17 00138-G4 SCREW, #6 - 32 X 1/2 LG oeveeeeeereeee e e see s esse e seenne e 4
18 00565-G3 LOCK WASHER, #6 ......cceeereereenieereieiereeseeeesseseeseessessesessessessesenssesseseesans 4
19 00525-G5 NUT, #6 - B2, it e e e e e s e nes 4
20 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi..uutiiiiiciieiiiniiiiiie s sieetessen e s s seen e s e a e s s nanea e s s 2
21 00891-G2 LOCK NUT, 1/4 = 20 c.eee e et eceee e se e ste s see e ee s s sveessnee e ssee e s saneesnseeensnnenenns 2
22
23 34464-G01 WIRE HARNESS (CONTROL) ...eeeuieieieeieieseeseetete e seesseseseessesse s seessesssseennas 1
24 31539-G1 WIRE TIE (NOT ILLUSTRATED) .....ccoveieeieteeenieteienceseeee e see e seessesne e nns 10
25
26 34324-G01 STANCHION ...t e e s e s s e s s e e e ree e sa e e e e nene s sseeesanneen 1
27 00428-G8 BOLT, 3/8 - 18 X 37 LG . ieiieieieeieesiiiete st ete e e s s en e s e s s nae e e 1
28 00560-G1 WASHER, /8" ...ttt e e st e e s s b e e e e s sr e e e e e senraeaesnans 1
29 11098-G5 LOCK NUT, 3/8 = 16 ..eeereereeee et eenee e see e seeseennesaessennnens 1
30

Service Parts Manual Page J-10




ELECTRICAL

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

60

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 27740-G03 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 55) ......ccovvevreeanen. 1
32 * ELECTRONICS PLATE ..ot 1
33 27739-G01 VOLTAGE REGULATOR ....oeiierreererrerer et 1
34 00650-G7 WASHER, 174" ... s e 1
35 00565-G7 LOCK WASHER, 1/4" ... e 1
36 00532-G1 L O o 1
37 27746-GO01 IGNITOR ...t s s 1
38 00650-G7 WASHER, 174" ... s e 2
39 00565-G7 LOCK WASHER, 1/4" ... e s s e 2
40 00532-G1 L O o 2
41 27153-G01 SOLENOID .ottt 1
42 * LOCK WASHER, 5/16" ...ttt e 2
43 * JAM NUT, 5/16 = 24 ...t e e e 2
44 12914-G1 FASTON TAB......oo oottt se e e eses s ee e san e e s nnesmeen 2
45 * LOCK WASHER, #10 ..o 2
46 * NUT, #10 - B2ttt e s e e e 2
47 00650-G7 WASHER, 174" ... e e 2
48 00565-G7 LOCK WASHER, 1/4" ... e s s e 2
49 00532-G1 NUT, 174 - 20ttt 1
50 12914-G2 FASTON TAB ...t s 2
51 00650-G7 WASHER, 174" ... e e 1
52 00565-G7 LOCK WASHER, 1/4" ... e s s e 1
53 00532-G1 NUT, 174 - 20ttt 1
54 25978-G56 18 GA WIRE (BLACK 5 3/4") ...t 1
55 72003-G01 SPACER ..o e e e 1
56
57 72004-GO1 COVER . ..t et 1
58 11845-G7 INSULATED CLIP..... ettt e 1
59 11027-G2 LOCK NUT, 1/4 = 20 .oeereeeee ettt se e e e s s e 3

Page J-11

Service Parts Manual




Gasoline Vehicle ELECTRICAL

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

61 00414-G6 SCREW, 174 - 20 X 3/4" LG oottt ettt 1
62 11027-G2 LOCK NUT, 1/4 = 20 c.eee e et eceee e se e ste s see e ee s s sveessnee e ssee e s saneesnseeensnnenenns 2
63 11845-G7 INSULATED CLIP ..ttt ettt s s se e s s 1
64
65 25976-G12 14 GA WIRE (ELECTRICAL PLATE / GROUND) ......cceiiireieiece e 1
66 20294-G3 GROUND CABLE ...ttt ettt e s svee s st e s sree e s e s ee s s seee s e e sanneen 1
67 00715-G2 BOLT, 5/16 - 18 X 13/16" LGi..ceeieeeeieeeeeeecniee e e sieae e see e sensse s seesensneeneas 1
68 25972-G54 6 GA WIRE (NEG TERMINAL / GROUND) .......coceiieiienienieiese e seesiese e seesne e 1
69 25972-G53 6 GA WIRE (POS TERMINAL / SOLENOID)......cctiieeieeeeereeee e 1
70 * SCREW, 5/16 - 18 X 1 1/4" LG ..ottt eee e e s e s n 2
71 * LOCK WASHER, 5/16" ......eiieeeieeeieeeceieeeesessceae e sesae e e ste e e seessesae e ssessnens 2
72 * NUT, 5/16 - 24 ...ttt e e a e s e nanea e e s e naanes 2
73
74
75 25977-G36 16 GA WIRE (SOLENIOD / FUSE BLOCK) ......ccceiteeeeeeceeee e 1
76 25972-G52 6 GA WIRE (SOLENOID / F2) ....ueoieeeeeeesieee e sie e sees et sesresnnsne e 1
77 16563-G1 RUBBER BOOT .....ooiiiiiircctieertrescee e seesssee s svee s ee s s sveessnee e sseeessnneesnsenesssensnns 1
78 XXXXX-XX STARTER/GENERATOR (SEE SECTION S FOR PART NUMBER)................. 1
79 25887-G01 6 GAWIRE (BLACK 6", F1 - A2) .ottt e 1
80 34219-GO1 WIRE HARNESS (ENGINE CONTROL).....ccceirieieieniesieie e eeas 1
81
82 17618-G1 WIRE TIE .ottt sttt st s se e e s e e s s sse e e s ssseeee e s sane 4
83 26676-G01 BOLT, MB X 23MM LG .....oceieieiiiteeeeieeeeseeesseeae e seeaesaeseessessesesssessesssssessnssssneas 1
84
85 26651-G02 PULSER COIL (INCLUDES ITEM 86) ......ceeieiiree e e e e e 1
86 26707-GO1 BOLT AND WASHER, M5 X 0.8 X1IOMM LG......cccoeirerrrenerer e 2
87
88 26652-G01 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 89 - 94) ....ccceiiceieceeeeieenns 1
89 * 071 1
90 * SCREW ...ttt sttt e s e e se e s e ne e seens 1

Service Parts Manual Page J-12




ELECTRICAL

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
9N * SPACER ...t r e e e ar e e e e e e e e e e s e nnnnnaen 1
92 * LOCK WASHER ...ttt et e e s st e e e e s ee e e e 1
93 * L 1
94 * NU T e e e e e ra e e e e e e e e e e e s s aesaeaeaeeaeaeaeeasnnnnsnsneeneas 1
95
96 XXXXX-XX DASH PANEL ASSEMBLY (INCLUDES ITEMS 97 - 101)

(SEE SECTION C FOR PART NUMBER)......ccoiiriiircirrereeeseee s eseee s s 1
97 XXXXX-XX DASH PANEL (SEE SECTION C FOR PART NUMBER)........ccccccccccvveennnn. 1
98 XXXXX-XX DECAL (SEE SECTION C FOR PART NUMBER) .......ccocoeiiiiiiieee e 1
99 21553-G1 FUEL GAUGE.........ooioe ettt ettt e e st e e e s s e e e s snaaee e e eans 1
100 21235-G1 GAUGE LIGHT ..ottt et s s e 1
101 23474-G1 INDICATOR LIGHT ..ottt e e e e e r e e e e e e e 1
102
103 33639-G01 IGNITION SWITCH WITH LIGHTS (STANDARD) ....oeovr e 1
104 33783-G01 KEYLESS IGNITION SWITCH (OPTIONAL) ...oeviriiircereeceeeree e e 1
105
106 14601-G8 RIVET, 3/8" X 11/16" LG (ALUMINUM) ....ocoiiiiiiiee et 2
107 18392-G1 TS5 AMP FUSE ...ttt ettt e e e et e s e e e e e e nnres 1
108 19344-G1 ELECTRICAL TAPE ... ettt e et e e st e s e e e e e e A/R
109 32673-G1 HORN SWITCH ASSEMBLY (INCLUDES ITEMS 110 - 113) ..o 1
110 20948-G1 HORN SWITCH ...ttt ir e et e e e e e e r e n e e e e e a e e 1
111 20949-G1 RING TERMINAL......cooi ettt st e s s e e e e s s s e e e e 2
112 17064-G2 FEMALE TERMINAL .....coiiiir e v retertrerr e e e e s s s evenee e e e ee e e e e 2
113 22982-G1 16 GA WIRE (GRAY) ...ttt sttt ee e s crne e s e e e s ara e e e 1
114 32860-G1 [ [0 ] SR 1
115 20961-G3 STEERING COLUMN COVER (STANDARD).....ccccviireererirereeeee e sseeessreeens 1
116 34370-G01 WIRE HARNESS (ACCESSORY ) ....uiiiiciiiererceresreeessee s seeesseeessseessae s svenenns 1
117 31539-G1 L AT I SR 10
118 20209-G2 HEADLIGHT (RECTANGULAR)....ccoii ettt 2
119 34377-G01 HEADLIGHT BRACKET ...ttt eete e et ee s e e e e e 2

Page J-13 Service Parts Manual




Gasoline Vehicle ELECTRICAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
120 00560-G3 WASHER, /2" .ottt e e e st e e e s sreae e e sensraeaesnans 2
121 00566-G3 LOCK WASHER, 1/2" ..o scctee s ssste s ssvee s eee s e e s e ssse e s e s e s saneeenns 2
122 00533-G1 L 7 [ PSP 2
123 16705-G3 BOLT, 1/4 - 20 X 3/4" LGi.uuuviiiiiiiieeiieiiiete e seveete e e s en e s sea e s s saen e e e 4
124 00891-G2 LOCK NUT, 174 - 20 ettt ettt cite e ieae e sssae e s nsae e e e s sne e e s s sneeae s 4
125 17618-G1 WIRE TIE (NOT ILLUSTRATED) ..cevtcvteiirtee ettt rer e ssee s s svee e s s 2
126 22281-G2 TRIM et e e e e e s e e e e e saar e e e e st ee e e e nanreaeeenanreeaeenan 2
127 32739-G2 TAILLIGHT ..ot st e e st e e e s sraae e e snnraeaesnans 2
128 18392-G1 T5 AMP FUSE ... ettt e se st e s s e s e e s e s e s e e sane e s nee e e saneeenns 1
129
130 32675-G3 STEERING COLUMN COVER (OPTIONAL - USED

ON VEHICLES EQUIPPED WITH TURN SIGNALS) .....cccccoviiriiiiee e 1
131 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (OPTIONAL)

(INCLUDES ITEM 182) ...uuitiiiiiciieiieeiiiete s e etessien e s s en e s ea e s s nasenas e 1
132 21640-G1 TURN SIGNAL FLASHER ...ttt st 1
133 34589-G01 HEADLIGHT AND TURN SIGNAL (PASSENGER SIDE - OPTIONAL)

(INCLUDES ITEMS 118 - 124, 135 - 138) cceei it 1
134 34589-G02 HEADLIGHT AND TURN SIGNAL (DRIVER SIDE - OPTIONAL)

(INCLUDES ITEMS 118 - 124, 135 - 138) .uiuiiiiiiiiei e 1
135 21806-G1 TURN SIGNAL LIGHT BRACKET ......tiiiiiiiieeeeciieteesceeee e sene e eee s 1
136 18927-G1 ADAPTER MOUNT ...ttt rtee e sre s sste e s svee e sssvee s e sen e ssee s snnne s 1
137 19180-G2 TURN SIGNAL LIGHT ..ot rtee s see et s s e s s s 1
138 00598-G4 SCREW, #10 - 32 X 1/2" LG .iieeee it sciree e seree e s seee e s snae e e nane 2
139 34548-G04 HOUR METER KIT (INCLUDES ITEMS 140-143)....ccccccciiiiiiiieeeecnene s 1
140 33633-G03 L (O Y o 1
141 17902-G1 TAB ADAPTER ...ttt st s 1
142 25978-G231 18 GA WIRE (WHITE/YELLOW, 36” LG) ..coveciiiieieeeee et 1
143 25978-G344 18 GA WIRE (RED/WHITE, 107 LG) oot 1
144 34576-G01 SEAT SWITCH (INCLUDES ITEMS 145 - 156) ..oivivie v 1
145 34577-G01 BRACKET ... et reer et sete et e s sae s s ae s e e s e e e mee e s sneeesnnee s saneeeennes 1
146 34578-G01 ] 7Y e USRI 1

Service Parts Manual Page J-14




ELECTRICAL

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
147 12305-G1 RETAINING RING ...ttt erin e e ee e e e e en e n e e e s e s e e 2
148 34579-G01 WASHER, 2 1/8" O.D. 9/16" LD ...ttt e 1
149 32870-G1 COMPRESSION SPRING .....ooiiiiiie ettt eee e s 1
150 10606-G1 MICRO SWITCH ...ttt e e e e e e e e e 1
151 00645-G1 SCREW, #6 - 32 X 1" LG eeeuiiiiiie ettt et etnie e ee e e e e e e 2
152 00565-G3 WASHER, #6 ...t e et e st e e s s e e e e s sse e e e e e s saned 2
153 00525-G5 NUT, 6 - 2.ttt rre et e e e e e e e s nee e e e e e e e e s e e s annnnnsrneenes 2
154 34580-G01 18 GA WIRE (WHITE 247) ..ottt eeiete e cene e s sen e s sasae e 1
155 34580-G02 18 GA WIRE (WHITE 24”) ...t eee vt e e sse s aessee e snee e 1
156 13514-G1 SCREW, #6 - 32 X 7/32" LG (BRASS) ....eee it s e 2
157
158 34587-G01 STRIKE PLATE ...t iitite e e e e e et e s e e ae s e e s e ss s s s e aeaeaaeaeaeaessanannnns 1
159 00130-G5 SCREW, #10 - 13 X 5/8" LG ittt e e e s s s e s s 2
160
161 16705-G2 SCREW, 1/4 - 20 X 5/8" LGi....eieieeiee e eeecctittieete e e e e reeeeae e e e e s nnns 2
162 00414-G5 BOLT, 1/4 - 20 X 5/8" LG ...uuueiitiieie e eciteiee e e e e s e e e e e aea e s ae s s aeneeae s 2
163 00891-G2 LOCK INUT, 1/4 = 20 oottt e e e etee e et e e e ee e s s e e e e e e nnnes 4
164
165 17618-G1 WIRE TIE (NOT ILLUSTRATED) ..ccoiiiieie ettt 2

Page J-15 Service Parts Manual




Gasoline Vehicle

ELECTRICAL

Service Parts Manual

Page J-16



1 - Includes ltems 2 - 37

Page K-1

Service Parts Manual



ENGINE AND MUFFLER

ENGINE MOUNTING COMPONENTS

| Gasoline Vehicle

Page K-2

Service Parts Manual



Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 72500-G04 ENGINE, 350CC (INCLUDES ITEMS 2 - 37).....ciciimiiniinrireininsnssiisenssneeesend 1
2 26631-G01 TIMING BELT COVER GROMMET ......ccoiiircviiirerirerrmsste et sseennecreneneens 1
3 26727-G01 CARBURETOR / AIR BOX GASKET ....ccririeetireeererrrmstsceesssnsee s soreanens 1
4 72307-G01 STUD et e a s 2
5 25523-G3 SPARK PLUG (NGK BPRA4ES - RESISTOR) ............................................... AR
6 25523-G2 SPARK PLUG (NGK BP4ES) ..ottt nscesesens 2
7 26733-G01 SPARK PLUG WIRE SET ....ciiiiiierrcrei et stesen s esenesesesenennaes 1
8
9 72305-G01 IGNITION COIL BRACKET ....cconiiiiiiiirmice st ssenssssresnnd 1
10
11 XXXXK-XX CARBURETOR

(SEE SECTION D - CARBURETOR FOR PART NUMBERY) ........cccvveeveennees X
12
13 26600-G01 VALVE COVER ..ottt crce ettt s rssasse s s e s snessnansas 1
14 26719-G01 VALVE COVER GASKET ......orireicr sttt nsnisas st ssss s s s 1
15 26676-G01 BOLT, M6 X 23 MM LG ..ottt sanc s 6
16
17 26601-GO01 OIL FILLER CAP ...ttt e e 1
18 26720-G01 FILLER CAP ‘O’ RING ..ottt st s s 1
19
20 72019-G01 MUFFLER ...t n st sa s s s s s sra s 1
21 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18MM LG.......ccocevvirmmimninineesinnicnen 2
22 25531-G1 EXHAUST GASKET ...ttt e sases 1
23
24 00438-G8 BOLT, 5/16 = 18 X 1" LGi..e ittt e raessaneans 1
25 00565-G8 LOCK WASHER, 5/16" ..ottt sesssssessss s 1
26 00642-G8 WASHER, 5/16" ...ttt ics st st e s nd 1
27
28 00276-G6 SCREW, 5/16 « 24 X 3/4" LG c..coriiieereieeee ettt n e 2
29 00565-G8 LOCK WASHER, B/16" ..... .ottt sttt etsee e 2

Page K-3 Service Parts Manual




| Gasoline Vehicle NGINE AND MUFFLER |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30

31 26630-G01 TIMING BELT COVER.....coo it ieee s rrere s cene e ssanse s s e e s e aens 1
32 26626-G01 TIMING BELT ...ttt cr e se s er e e er e s s e e e e e 1
33 26678-G01 BOLT, MB X 1 X 12MM LG ......ooieeereeteee e rrere e e smee e s e smre e s 3
34

35 26591-G01 OIL FILTER ... ottt cce e cstcsenesescresssserressnessssaresessessssanensssessssmenessneens 1
36 26710-GO1 OIL FILTER ‘O’ RING ...t rier e e cee s crmee et vme s e e s mr e seen 1
37 26680-G01 BOLT AND WASHER, M6 X 1 X 12MM LGi....ccooriiireiccereeerncreeenceeeeeeieenens 3
38

39 72010-GO1 FRONT ENGINE MOUNT .....outiiviiiiretcceerireresinreeecereresssanesesseessnsesesseessssnanesessenss 1
40 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG.coverieerrreccececrccrenrrececreessssmneeescrerensessssenssssssesssnees 2
4 00566-G2 LOCK WASHER, 7/16" .....oiireviiccreisienrerensstesssanesseeresesanesseresssssessessensssssessssnens 2
42 00922-G3 WASHER, 7/16" ...t cvee v e s s e st s e st e ss st s s s e e s saen e sannasannnensn 2
43

44 27432-G02 ENGINE GUARD ...ttt cccciretreesssssersesaeens s reresessssaassessnsanessesaaessassassneses 1
45 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LGi..uueireeeceeerceeececr e secnee s e s cen e s rereneneasssscanens 4
46 00566-G2 LOCK WASHER, 7/16" ... .ottt rectes s senee e s erae e s s sanae s s s s n e s 4
47 00922-G3 WASHER, 7/18" ...ttt et te s erre e s ae s ss s e e v s s asar e e s s mn e s e s s s mcaeess 4
48

49 72011-GO1 REAR ENGINE MOUNT ...ccccvteicirinitrcsensreeeescssenes s eerestsses et sestessssssesensnsssssnnes 1
50 00463-G4 BOLT, 7/16 - 14 X1 1/2" LGiuueuiriiieiie e ceccecereesscsenessereressessseessar e semnessosees 2
51 00566-G2 LOCK WASHER, 7/16" ... .. ieiiicieerccrneeseintees s seeastesesssssmsaaessesaneessssssasesneasssenes 2
52 00922-G3 WASHER, 7/18" ...ttt ettt ettt et e e e e rsae e s s e saam e e s e s en e s e s saaana e e s s s sammeees 2
53

54 72044-G01 MOUNT BRACKET .....ceoreciereertiiirersireecenseereressseesssesesesasanassessessaseresssenesassmesscnes 1
55 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LGi...coriececeieerccetnietrcsietessesenesessensessesssssoessesresssssannasent 2
56 00643-G1 WASHER, 3/8" ...t e ssae s rser e s e e s e s an e s s e s as e s eta s e s s resnaeas 2
57 11098-G5 LOCK NUT, 3/8 - 16 ....coiriierrterieecvressiersessneesesiesssresinsesvanssssessassssnsssssssssessssassses 2
58

59 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LGi....uveiiiiirecreecieeecee e s e eecee s e see e e estee s ssnesessee s s nea e s snes 1

Service Parts Manual Page K-4



GINE AND MUFFLER Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
60 | 15121-G1 WASHER, 3/8" ...ovveveemessceseesessesssssssesssesssssesseesssssesssssssssessssnsssesseessenssssssssssnsine 1
61 | 72050-GO1 | PLASTIC WASHER, 5/18" LD. X 2 1/2" O.D....mvrvrvreremsimmereeeessmmseeesssssmsseeessessnns 4
62 | 72051-GO1 | WASHER, 5/8" ......ovoeeueeoeeeeseeseseossssssessssssssmsssssessssssssssssssssssssssssessssssnsssssssssnns 2
63 | 72015-GO1 | ISOLATION MOUNT ...oooooioveeeeeoesseeseeeeeeeeessseseesssssnssesssssesssssssssssssssssssssesssnnns 1
64
65 | 72051-G02 | WASHER, 11/32".....ooouoriesorerercesssmneisssensssssssssssessssssssssssssessesssmssssssessssssssssesssssases 1
66 | 11098-G5 LOCK NUT, B/8-16 ovvvverreeeveseessmsnssssesesesessonsssssesesmsnassesessssssssssessssssssssssesssssanns 1

- 67
68 | 75048-GOT | SPACER.....oiorceeeeeesisssssessesesaesssssssessssssssssssesesessssssssssssessesanasssssssssassessesesnnns 1
69 | 72017-G01 | AXLE BRACKET .....ooooreoseerercesecesssssesssssessssssssssssssssssssssssssssssnssssssssssnsnssssessnnns 1
70 | 26826-G01 | LOCK WASHER, BMM .........coooueeeemesererseeeemmsssoseesssemssessssssssemsssessssssmasssseessssnnns 2
71 | 26827-GOT | NUT, MB X 1.25MM...oooeuroececeveveceeseeseeesssesesssessseesssssssessssesssssssseesssssssssseessssssnss 2
72 | 00439-G2 | BOLT, 5/16-18 X 1 1/8" LGi.oovovoeeessoeeseeeeoessesnsesssssssssssssssssssssssssessessssssssnsssssssans 1
73 | 11098-Gé LOCK NUT, 5/16 = 18 .roooeeeveemeeressnssesesssssmsssssssssssssssssssssssssssnsesssssssssnessssssssnnd 1
74
75 | XXXXX-XX | REAR AXLE (SEE SECTION N - REAR AXLE FOR PART NUMBER) .............. X
76 | XXXXX-XX | ‘U’ BOLT (SEE SECTION N - REAR AXLE FOR PART NUMBER)..............ccns X
77 | xxxxx-xx | WASHER (SEE SECTION N - REAR AXLE FOR PART NUMBER)................... X
78 | XXXXX-XX | NUT (SEE SECTION N - REAR AXLE FOR PART NUMBER)............ccccoovvvvvvenns X

Page K-5 Service Parts Manual



ENGI

Service Parts Manual Page K-6



FRONT SUSPENSION / BRAKES

N\

Gasoline Vehicle

1 - Includes ltems 2 - 43
2 - Includes Items 3-4 and 9 - 22
3 - Includes Items 4 and 9 - 11
6 - Includes ltems 7 - 22
32 - Includes Items 33 - 37
63 - Includes Items 64 - 134 and 32 - 43
64 - Includes Items 65 - 69, 74 - 76 and 115 - 126
65 - Includes Items 66 and 74 - 76 59

& { ,
e 2
Front of Vehicle 45 0\@ 54
46
o “d
A .
Page L-1 Service Parts Manual



Gasoline Vehicle

FRONT SUSPENSION / BRAKES

STANDARD COMPONENTS

1 - Includes ltems 2 - 43
2 - Includes Items 3-4 and 9 - 22
3 - Includes ltems 4 and 9 - 11
6 - Includes ltems 7 - 22
7 - Includes Items 8 - 11
13 - Includes ltems 14 - 19

®

Front of Vehicle

>

78 - Includes ltems 79 - 84

85 - Includes ltems 79 - 84

87 - Includes ltems 88 - 91

93 - Includes ltems 94 - 96

98 - Includes ltems 99 - 100
102 - Includes ltems 103 - 104
106 - Includes ltems 107 - 108
115 - Includes ltems 116 - 123

OPTIONAL HYDRAULIC FRONT DISC BRAKES

63 - Includes ltems 64 - 134 and 32 - 43

64 - Includes ltems 65 - 69, 74 - 76 and 115 - 126
65 - Includes ltems 66 and 74 - 76

71 - Includes ltems 72 - 126

72 - Includes ltems 73 - 76

77 - Includes ltems 78 - 110

Front of Vehicle

119
116 @é
117
118

0
/ (\' 1% 20 \ /126
y \éﬁ \g@ Va /120
125
Service Parts Manual Page L-2



FRONT SUSPENSION / BRAKES

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34082-G01 FRONT AXLE ASSEMBLY (INCLUDES ITEMS 2-43)....ccccce e, 1
2 34088-G01 SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 3 -4 AND 9 - 22) ..c.cuviiiriecceeeeeeeenee e s evee e see e s svee e e 1
3 34089-G01 SPINDLE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 4 AND 9 - 11) ciii i 1

4 34083-G01 SPINDLE (PASSENGER SIDE)....ccoiiiiiiiiiiiieeeeneeee s 1
5
6 34286-G01 SPINDLE AND HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 7 = 22) ..ooreeeeeeeeeeseeeeseeeeeeseseseesesseseeseseseees e seseseseees 1
7 34285-G01 SPINDLE ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 8 - 11) iiiiii i siiee e sscree e s seee e s s seeee e e ssrae e e 1
8 34284-G01 SPINDLE (DRIVER SIDE) ...coiiiieiiiecete et 1
9 16623-G1 BEARING ...ttt st s e s s e e s 2
10 10389-G3 GREASE FITTING .....ooiiiiee ettt 1
11 16626-G1 L ]I L IR 1
12
13 32783-G1 HUB ASSEMBLY (INCLUDES ITEMS 14 - 19)...oiiivievecee e 1
14 12092-G1 GREASE SEAL ...ttt e s e 1
15 11750-G2 ROLLER BEARING CONE ...ttt 2
16 51141-G1 BEARING CUP ...ttt eiiir et e e e 2
17 30143-G1 WHEEL BOLT, 1/2-20 X1 7/32" LG ....eereeeeceeee et 5
18 30146-G1 DUST CAP .ttt s e s s s e e s s e e s 1
19 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED) ......ccccccvveennnen. AR
20
21 12093-G1 SLOTTED NUT, 17/32" .ottt e s s 1
22 00798-G8 COTTER PIN, 5/32" X1 3/4" LGt 1
23
24 25177-G2 KING PIN ...ttt et e e e e et r e e e e e e e e e s s e sneaeaaeaas 2
25 00879-G7 WASHER, 7/8" ...ttt st s s e s re e e s are e e e e annes 2
26 16982-G1 THRUST WASHER, 7/8" ... .ottt ettt 2
27 00560-G5 WASHER, 5/8" ...ttt tnie e e e e e e e e e e s s e s ae s ne e e s aeaeaeeaessnnannns 2
Page L-3 Service Parts Manual




N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

FRONT SUSPENSION / BRAKES

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
28 14390-G2 LOCK NUT, 5/8-18......eieecieeiiiericeerine et ssaeses s e sne e s nen e s s s e eene s smeneenes 2
29 19060-G1 COTTER PIN, 1 1/4" LG ettt st e 2
30 34081-G01 FRONT AXLE ...ttt ettt s s s e e eeas 1
31
32 34084-G01 TIE ROD (INCLUDES ITEMS 33 - 37) ceocceee et ncr e e 1
33 70583-G08 THREADED TUBE WITH FLAT ...t 1
34 27205-G01 TIE ROD END (LEFT HAND THREADS).....ccocoiiiiierccerenrienceneenneeanne 1
35 18434-G3 JAM NUT, 9/16-18 (LEFT HAND THREADS).......cocooriieiercierineencceenne 1
36 27205-G02 TIE ROD END (RIGHT HAND THREADS) ......coviiiiireeeeeeeeeeeeee 1
37 18434-G4 JAM NUT, 9/16-18 (RIGHT HAND THREADS) ......ccecceriiriieeiieceneennd 1
38
39 10389-G3 GREASE FITTING . ...coi ettt ce e en e ses s se s e sena e s e s e e nne e 2
40 50641-G1 RUBBER BOOT ...ttt ettt s st 2
41 50209-G1 SLOTTED NUT, 7/16-20.....ciiie ettt 2
42 10387-G2 COTTER PIN, 3/32" X 1" LGt 2
43 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED) ....ccoiircciieeeeceeeee A/R
44
45 33670-G01 LEAF SPRING ... oottt sttt st et sne s s 2
46 20098-G1 RUBBER BUSHING ..ottt ses e n e se s e semne s ena e nne e 12
47 30035-G1 LEAF SPRING SHACKLE ...ttt cee e s ren e s 2
48 30035-G2 LEAF SPRING SHACKLE ........oo ittt 2
49 15727-G1 SHOULDER BOLT, 3/8-16 X 2 3/8" LG ....eeiirtieiieiieree e 4
50 13521-G4 LOCK NUT, 3/8-16 ...coiiiiiiriiieericeeiiie s scresniee s cee e s seeesee s e sanneseenesnne s enaenneeanns 6
51 14158-G1 SHOULDER BOLT, 3/8-16 X 3 1/4" LGi...eeii it ece s 2
52 34032-G02 SPRING MOUNTING PLATE ...ttt 2
53 00427-G8 BOLT, 3/8-16 X 2" LG ittt ettt et s s s s 8
54 11098-G5 LOCK NUT, 3/8-16 ...coiiiiiiriiieericeeiiie s scresniee s cee e s seeesee s e sanneseenesnne s enaenneeanns 8
55
56 21782-G1 SHOCK ABSORBER ...ttt st 2
57 10435-G1 SHOCK ABSORBER WASHER ........oo ittt 4

Service Parts Manual Page L-4




N

FRONT SUSPENSION / BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
58 10194-G1 RUBBER BUSHING ... e ceetittiee e e e neneaee s e s e e e s nnas 4
59 00532-G6 N L I T B 2
60 00458-G2 BOLT, 5/8-11 X 2 1/4" LGic.eeeeee ettt tee st e s s s ee s 2
61 14390-G7 LOCK NUT, 5/8-11 ... et eciie e eee e e e et e s e e e e s e e e e s e s neneaaeaeaeaaeas 2
62
63 34082-G03 FRONT AXLE ASSEMBLY WITH HYDRAULIC DISC BRAKES

(INCLUDES ITEMS 64 - 134 AND 32 - 43)..ueeiiiieeccceee e eceeeseee e eee s s n 1
64 34114-G02 SPINDLE AND DISC HUB ASSEMBLY (PASSENGER SIDE)
(INCLUDES ITEMS 65 - 69, 74 -76 AND 115 - 126) ...coveevccceee e 1
65 34119-GO1 SPINDLE ASSEMBLY (PASSENGER SIDE)
(INCLUDES ITEMS 66 AND 74 - 78) ....coviiiiiiiieeeeciieeee e scineeeesseneee e 1
66 34103-G01 SPINDLE (PASSENGER SIDE) ......cceivivierreresereveeeesreneeseesenees 1
67 34116-G02 DISC BRAKE ASSEMBLY (PASSENGER SIDE)
(NOT SHOWN - OPPOSITE OF ITEM 77} .eeeveeeeeeee e 1
68 34118-G01 BOLT, M8 X 1.25 X 20MM LG
(NOT SHOWN - OPPOSITE OF ITEM 112)...ccciiiiiiieee e ecieeee s 4
69 00565-G8 WASHER, 5/16" (NOT SHOWN - OPPOSITE OF ITEM 113)................ 4
70
71 34115-G02 SPINDLE AND DISC HUB ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 72 = 126) c.veooeveeeeeeseeeereeseeseseesseeeeeseseesesesesesseesesesesnens 1
72 34119-G02 SPINDLE ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 73 - 78) .eeiiciieeeeseciieeessiitee e seeee e s s snnee e e ssseae e e s 1
73 34104-G01 SPINDLE (DRIVER SIDE) ...coiiiieiiiecete et 1
74 16623-G1 BEARING ...ttt st s e s s e e s 2
75 10389-G3 GREASE FITTING .....ooiiiiee ettt 1
76 16626-G1 L ]I L IR 1
77 34116-G01 DISC BRAKE ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 78 - 110) it iciieiiieciieeeesciiie e s scinesee e ee s senenae e 1
78 34110-G01 PISTON AND COVER ASSEMBLY KIT (DRIVER SIDE)
(INCLUDES ITEMS 79 = 84) ...ooooeeeereeseeseeeeeesereeseseeeseseeseneneeeee 1
79 * COVER ... e 1
80 * SEAT INSERT ..ottt ireee e ee e e 1
81 * BLEEDER SCREW. ...ttt e e 1
Page L-5 Service Parts Manual



Gasoline Vehicle

N

FRONT SUSPENSION / BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
82 * GASKET L.ttt e e e ser e e seran e e e s 1
83 * PISTON SQUARE SEAL .....oooi i veee e 1
84 * PISTON....c. ettt ree et e s st e et ss e e rnn e s e sanne s 1
85 34110-G02 PISTON AND COVER ASSEMBLY KIT (PASSENGER SIDE)

(INCLUDES ITEMS 79 - 84) (ITEMS 80 AND 81 ARE MOUNTED

OPPOSITE OF THEIR MOUNTED ORIENTATION IN 34110-G01] 1
86
87 34112-G01 DISC BRAKE HOUSING KIT (INCLUDES ITEMS 88 - 91) ............. 1
88 * HOUSING ...ttt 1
89 * RUBBER SPRING ......coiiiiiiiiiiiiiieis st 2
90 * PISTON O-RING......oeeiieeecie et vssvee e s s 1
91 * L0 o i SRR 1
92
93 34573-G01 DISC BRAKE PISTON AND O-RING KIT

(INCLUDES ITEMS 94 - 968) .....ccoiiiiiiieiiiiineee s seiveeeesseneeesseneenes 1
94 * PISTON....c. ettt ree et e s st e et ss e e rnn e s e sanne s 1
95 * PISTON PLUG ... cceiie ettt svee s s s s 2
96 * PISTON O-RING.......ooiiiiiiie ettt 1
97
98 34572-G01 DISC BRAKE PISTON AND SEAL KIT

(INCLUDES ITEMS 99 = 100) -...corveerreeereseereeseesereesesesseeeseseseeeseee 1
99 * PISTON SQUARE SEAL .....oooi i veee e 1
100 * [ S 10 TSR 1
101
102 34574-G01 DISC BRAKE PADS KIT (INCLUDES ITEMS 103 - 104)......ccc.c.... 1
103 * BRAKE PAD (PISTON SIDE)......cctvevrirreierrereerceeesreee s seeee e 1
104 * BRAKE PAD (HOUSING SIDE) .......cccoviiieiinecre s 1
105
106 35222-G01 DISC BRAKE SCREW AND WASHER KIT

(INCLUDES ITEMS 107 <108) c..corveerreeeresrereeeeesereeseseeeeeeseeseseeeseee 1
107 * SCREW M5 X 0.8 X25MM LGi.....oovvveeeeeeerceee e s 1
108 * WASHER, #10 ...ttt 1

Service Parts Manual Page L-6




FRONT SUSPENSION / BRAKES

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

109

110 34108-G01 DISC BRAKE MOUNTING BRACKET .....cccoocreerrercieereceeeseeen e 1
111

112 34118-G01 BOLT, M8 X 1.25 X 20MM LG .....cuuiiiiiiiiiieiee ettt ee s enen e 4
113 00565-G8 LOCK WASHER, 5/16".......ciiiii i scciiee e siinee e s ssree e e s seee e e s srae e e s nans 4
114

115 32783-G1 DISC HUB ASSEMBLY (INCLUDES ITEMS 116 - 123)......cccccvvccviveeennns 1
116 12092-G1 GREASE SEAL ...ttt e 1
117 11750-G2 ROLLER BEARING CONE (INNER).......cccccvreerrrrre e eeeeereee s seee e 1
118 51141-G1 BEARING CUP (INNER).......cccooeereereer e esere e s see e eeeene 1
119 34117-G01 WHEEL BOLT, 1/2-20 X 1 3/4" LG oottt 5
120 30146-G1 DUST CAP ettt e s a e e s e en s 1
121 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED) .....cccececvveveaneen. A/R
122 11750-G1 ROLLER BEARING CONE (OUTER) .....ccceevveerieee e eeee e 1
123 11752-G1 BEARING CUP (OUTERY) ...coviiiieiie ettt 1
124

125 12093-G1 SLOTTED NUT, 17/32" ...ttt see e s s e s s s e e s s 1
126 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG...oovrceeeeeeeevceee e eseee s see e e s s 1
127

128 25177-G2 KING PIN .ttt e s e e s sae e e s s asae s e e s ssaeaenaasneaaenas 2
129 00879-G7 WASHER, 778"ttt sttt e s see et e s st e e s e e e e raeesnae e sanne s 2
130 16982-G1 THRUST WASHER, 7/8" ...t ceertee et entee s see s essee s sen e s s n 2
131 00560-G5 WASHER, 5/8" ...ttt e s s e e e e s e s 2
132 14390-G2 LOCK NUT, B/8-18....c ettt seae s en e e e e s neaa e e 2
133 19060-G1 COTTER PIN, 1 1/4" LGt etee e s et s s e sae e s n 2
134 34081-G01 FRONT AXLE ..o ccceee e ceeeteeseee e e e st e s s e ssven e s snsae s s e s e sseeessene s saneeeenes 1

Page L-7 Service Parts Manual



Gasoline Vehicle FRONT SUSPENSION / BRAKES

N\

Service Parts Manual Page L-8



| FUEL SYSTEM

Gasoline Vehicle

1 - Includes ltems 2 - 12

Page M-1

Service Parts Manual



. Gasoline Vehicle FUELSYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1t 2 3 4 5 DESCRIPTION Qry.
1 34196-G01 FUEL TANK (INCLUDES ITEMS 2 - 12) ..o rcncreencncreserese e seee e 1
2 34070-GO1 FUEL TANK ..ottt ssnssiss st ssss sasesasssasasnsond 1
3 27210-G04 SIPHON TUBE ... r et e ser e s e e s 1
4 26060-G01 BUSHING ...ttt ettt siss st et s sb e s 1
5 20048-G5 FUEL LEVEL SENDER .......ccooniiiiniiniitnrrc e 1
6 34130-G01 FUEL TANK SUPPORT ...ttt st et s sere s sar e ceessen e e 1
7 34131-G01 FUEL TANK MAT ...ttt ssnsnssr e saesssesessssnend 1
8 14776-G1 RETAINER NUT (‘0 TYPE) ..ottt 2
9 34129-G02 FUEL TANK RETAINER ...ttt seneenene 1
10 14643-G4 VINYL EXTRUSION ......cotiiiiiiictiiccrste it sennerenes 1
11 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ...uericiircrinirincntninretss et sn e sneensenend 2
12 00559-G7 WASHER, 174" ...ttt s 2
13
14 00438-G8 BOLT, 5/16 - 18 X 1" LG ertircrttiscnriicnsertescress s s sntsst et saeesaseseennsons 4
15 00559-G8 WASHER, 5/16" ..ot s s saneses 8
16 11098-G6 LOCK NUT, 5/16 - 18 ittt sss s s essas sssessens 4
17
18 34321-G01 FUEL PUMP STANCHION.....c.ccocniiniiiriinnninsnnn s s e 1
19 00428-G8 BOLT, 3/8 - 18 X 3" LGiuciirirciiirineinicin st ss s sssseend 2
20 00560-G1 WASHER, 3/8" ...t 2
21 11098-G5 LOCK NUT, 3/8 - 16 ....covuiiiriiiccteiin it ssstsstsse s sasessssssesssnnd 2
22
23 72021-G01 FUEL PUMP ..ottt ettt st inas s s e 1
24 00414-G6 BOLT, 1/4 - 20 X 3/4" LGiu..eiriieeeeererccereersisr et ssb s etesnenens seeenmened 2
25 11027-G2 LOCK NUT, 1/4 = 20 ..creiiiireneiicreensirieeeenercesrecsesteenesssrens s e sressaneseesassesnessessnes 2
26
27 19702-G2 TUBE, 8" ..ottt et e e e nee e 1
28 18292-G1 CLAMP ...ttt s et a s e e sttt 2
29 34160-G01 FUEL LINE TUBING ..ottt ettt s 1
30 11845-G8 INSULATED CLAMP ...ttt ittt ce et se st s e ne st esesrensan s e e seans 4

Service Parts Manual Page M-2



| FUEL SYSTE Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG veovrevveereeeseeeeereesereseeseeresneens 4
32 | 17470-G1 TUBING (BULK) 2 B/4™ ... eeeeeeeeveeeseeeeeessesereesssssreesesseeseesesessesesesesesssesseensessnenn AR
33 | 18292-G1 CLAMP ..o eeeeseeeeersseeeesesses s eessesesessereseesesssessessssesssssesssesessresesssessenen 2
34 | 72084-G01 | FUEL FILTER oot seessssees s e sese e 1
35 | 17470-G1 TUBING (BULK) 2 3/8"......oeeoeeeeeeeeeseeeeressseeesessesssssesessssessseseessssessseseessenssessnsese AR
36 | 18292-G1 CLAMP ..ot eeesseeseesessesessesesse s sess s esssesesseseseesees s eesrasessesnssesenes 2
37 |
38 | 27184-GO08 | TUBE, 20".....e.ioeeeeeeeeeieeeeeeeeseeeesses oo esenseseseessssenesessesesessesessesesesessssesessenen 1
39 | 18292-G1 CLAMP ..o eeee v seseesesessessmssestereseese s sses s ssesreeseeeseeseesseeressreesssaesssesenn 1
40 | 11391-G4 CLAMP ... eeee e vereeeeesesesesseseesnes e esssessseesaesssereesesesesesessess resseseses e 3
A1 | 25346-G12 | TUBE, 22" oot sevsssesessessesesssss e seessressesesasseessesessssess s 1
42 | 17618-G1 WIRE TIE wvoveeeseeeesesseeeesesesaseseesesseeseessssessssesesssssessesessssessseseesmssesesssesssesssssaen 1
43
44 | 34282-GO1 | FUEL INLET HOSE ....oomooeeoeeeeeseeseeesseeseoesseseesseeeseesesseseseemssssseseesssosenssssssssones 1
45 | 11391-G2 CLAMP ..ot eeeeeeeseseessesesseessessereesessemsesesassesessesesesssseemsesessesesessasasssens 2
46 | B4194-GOT | FUBL INLET oo eeeeeesseeseeessesesaesseessseseneseesemssesesmesessssesesssssassssens 1
47 | 00438-G8 BOLT, 5/16 - 18 X 1" LG evvverreeeererressemmereeeseresssssesssseseesessesesessesssesseemsssssmesssssssseses 2
48 | oo0559-G8 WASHER, 5/16" .ovoooeveeeoereeeeseseseessessesmesesessessessmssseessessssssssssssssessaesssmsssssnsn 2
49 | 11098-G6 LOCK NUT, 5/16 = 18 .eeveeeeveeeseseeseesseseesessesesmmsessseesessssseseseassoseesessssssnssssssssseoed 2
50
51 | 33433-GO1 | FUEL CAP (VENTED) . ooueeeeeeeeseeeereesseseesesessosesssssssssesseesesssssseesssosesssssesssens 1

Page M-3 Service Parts Manual



I Gasoline Vehicle EL SYSTEM |

Service Parts Manual Page M-4



REAR AXLE Gasoline Ve‘h‘icle

1 - Includes ltems 3 - 28

Page N-1 Service Parts Manual



’ Gasoline Vehicle REARAXLE |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 34047-G01 REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 28) ....cccccevvrreceeerrnecceeneeranseceens 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MMLG.....cccccciieiieriinreenreeecerrmneenreeenenines 7
4 26824-G01 FLANGED BOLT, M8 X 1.25 X T1I0O MMLG......cccoiirircccccvmrrrreeeneeeeesecrevee e 1
5 72053-G01 BOLT, M8 X 1.25 X 120MM LG......oorreerieiciccreemceeteceeseseesesennensanrnsesseessen 1
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130MM LGi...ccoveiriiiiiiiiicrvvrrreirrrineeereeens e 1
7 26826-G01 LOCK WASHER, 8MM ... orrericeecvcceereestirreessesseensasssssnsesssesaesssns sesnen 11
8 26827-G01 NUT, M8 X 1.25MM ...ttt s rcreecncaesereeereee e s s srssnsnnsentesnnessaaesesesans 11
9 26768-G01 OIL CHECK PLUG . .....coi ittt e s ceee s ee s s sseessss s snses s nene s s s s s s snsns 1
10 26769-G01 GASKET, BMM.....oiiiiiiiii e ircere s e es s sr e ee e s s s seme e e s s smmasesssssane s es e s snmees 1
11 26770-G01 OlL DRAIN PLUG ... cttteeciirecccten s et eses s s e e s ee s scneeas s semssasse s srmn s 1
12 26771-GO1 GASKET, T4AMM....ciiiiieeccccrieenr s eccnrnesmrrrrr e cesessrss e sssrnrsassesassssessnensnanarnns 1
13 26772-G01 OIL FILLER PLUG ....ceecercrteree s ccrtteree s s se st ssssssnessesss nsssnesnscssennnasmsassnreeas 1
14 26761-GO1 INPUT SHAFT SEAL ...ttt s e e aee s nnse s s ss s s e s s ssnsnnnesnsnns 1
15 26762-G01 SHIFTER SHAFT SEAL ..ottt ceccceennsenrrnees e s e s es s s sesssascas s asssasnas 1
16 26766-G01 AXLE SHAFT SEAL.....cotiiiceee e ceites s retee s ssmeeeessssenesessssseaenensssensasaes 2
17
18 34138-G01 AXLE TUBE (DRIVER SIDE)......ccctiiieciiiieieemern e ceessssntes s ssenmssnsessmaeas 1
19 34139-G01 AXLE TUBE (PASSENGER SIDE) ......ccovtirecrerernrssieer it sssssseenesssnns 1
20 34136-G01 AXLE SHAFT (DRIVER SIDE) ....cccoiiiiiiii e recceeerssasasnesssstare s ss s sienes 1
21 34137-G01 AXLE SHAFT (PASSENGER SIDE) ....cccuutiiiiecrrrirereeceeerrissrnrceseeeenennneesans 1
22 XXXXX-XX RETAINING RING (SEE BRAKES SECTION FOR P/N)

23 XXXXX-XX SEALED BALL BEARING (SEE BRAKES SECTION FOR P/N)
24 26767-GO1 STUD, M1I0 X 1.5 X4A0MM LGi....ccco oottt ccrerreceseseseseeeecesananasnes 5
25 26828-G01 WASHER, TOMM ...ttt recrrereseereneeemrsssssse s ensnsesssensesssrasensssnssnsnes 10
26 26829-G01 NUT, 1I0MM X 1T.5MM e rcrcerreecerer e se e seesessenneesenseessesneseessesnn 10
27
28 26815-G01 SHIFTER CABLE BRACKET ......ciiiiiiircccciventvareeiseceeeseeesseesesnsessssseasseassessees 1
29
30 XXXXX-XX NUT AND LOCK WASHER (SEE ENGINE AND MUFFLER SECTION
FOR P/N’S)
Service Parts Manual Page N-2



Gasoline Vehicle

REAR SUSPENSION

Service Parts Manual

Page P-1



Gasoline Vehicle

REARSUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 XXXXX-XX REAR AXLE (SEE SECTION N - REAR AXLE FOR PART NUMBER,)............. 1
2
3 34041-GO1 LEAF SPRING ...ttt e s ste s s e e s e s e sse e snne e s see e e saneeenns 2
4 32195-G1 “U7 BOLT, 2 B/8" ittt sttt ettt e e st e e e se e e e s e e e s e e nnea e e s e naanes 4
5 34011-GO1 SPRING MOUNTING PLATE ...ttt seeee e sree e e s sneeae e e 2
6 00560-G1 WASHER, 3/8" ....eeeiiie ettt e st e st s e sre e s e e s s e e s ee e s sneeeenes 8
7 11098-G5 LOCK NUT, 3/8 - 16 ..iiiieeeeciieee ettt ee s cite e e s eeae s e s seae e s nsae e a e s sae e e s nsneeae s 8
8
9 70492-G01 RUBBER BUMPER........oottiiiciiein et sene e s 2
10 00968-G01 LOCK WASHER, 1T0MM......coiiii e ceeesveesee s svee s e sae e s sneessseeessneeenns 2
11 00974-GO1 NUT, MT0 X 1D ittt e e a e s e a e s e nane s 2
12
13 72035-G01 B T | 1R 1 T I 2
14 00922-G3 WASHER, 7/16" ..ottt e st ee e s e e s e s s e e e s ee e s sreeeennes 4
15 00734-G1 LOCK INUT, 7/16 = 14 ...ttt sttt ee sttt e s e s e s a e s s sneene s 4
16
17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGi..eeeoeeeevee e seee s seee e s 2
18 20098-G1 RUBBER BUSHING.........ccoiiiierccter s seeesveesee s seeeseee e ssaeeessnnee s eeessnenenns 4
19 13521-G4 LOCK NUT, 3/8 - 16 ..iiiieeeeciieee ettt ee s cite e e s eeae s e s seae e s nsae e a e s sae e e s nsneeae s 2
20
21 15727-G1 SHOULDER BOLT, 3/8 - 16 X 2 3/8" LGi..ceccceeevvereeeee s ceeeeeeveee e reeessee s s 4
22 34135-G01 SHACKLE (OUTBOARD).......utiiciiercttee e sser e reeesee e s ssveeessene s ssveessnnnesnssnensennes 2
23 20098-G1 RUBBER BUSHING ..ottt es s sine e s e s sae e nsneeae s 8
24 34135-G02 SHACKLE {INBOARD). ...ttt ittt ettt ene s ene e e e s sen e e e 2
25 13521-G4 IO 10 G VLU e 7 S SR 4
26
27 21782-G1 SHOCK ABSORBER ...ttt e e e 2
28 70472-GO1 SHOCK ABSORBER SPACER........co ittt e e 2
29 00643-G3 WASHER, 1/2" ...ttt st e s e e e s e s s e e s ae e s sree e enes 2
30 00551-G1 IO 10 G VLU 1 o TS 2

Service Parts Manual Page P-2




REAR SUSPENSION

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.

G** Indicates cousult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31
32 10194-G1 SHOCK ABSORBER RUBBER BUSHING .........ccccocvriirerirn e e sseeeseieeens 4
33 10435-G1 SHOCK ABSORBER WASHER .......coo ot rver e sseee s enee e e 4
34 00532-G6 NUT, 3/8 - 24 ...t ee e a e e e e e asa e s sa e e sabe e e s sae s nnraeennd 2
Page P-3

Service Parts Manual




Gasoline Vehicle

REAR SUSPENSION

Service Parts Manual

Page P-4



1 - Includes ltems 2 - 10 14
12 - Includes Items 13 - 16

18

Seat Back
Support 19

Page Q-1 Service Parts Manual



] Gasoline Vehicle SEATS I

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34660-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 10)....cceccircrreencreenceene 2
2 19584-G** 110 A 1 o TSP 1
3 25435-G1 FOAM ettt eere s e e s ere s s s eee e s s s san e e e e s eeen s s e ane e e ee e s nnme s 1
4 11062-G1 PLYWOOD. ...t errrereserrciee s ereat e seees s senenebt e ssbe s sonene s samsesssonenssnnd 1
5 11782-G2 TEE NUT, 1/4 = 20.uuici ettt resecan s e sns s sssissssae s sne s s aes s sanes 4
6 11097-G1 BUMPER PAD ...ttt e e 2
7 00128-G8 SCREW, #5 = 20 X 1" LGt en e e 4
8 18250-G2 HINGE ....oiiiiiiiierercetecceresre s s ressecrereseesssan e sesseensnseesenesessnnas sonensasenanassans 2
9 00115-G2 SCREW, 12 - 14 X 3/4" LGi....oeieeecreee ettt 4
10 17113-G4 LI OSSR 1
11
12 33704-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 13 - 16) .cccecrciiiiiicnricenecenennnne 1
13 26565-G** L0710 LY = 1
14 26566-G02 FOAM ..ottt ettt e s cnte e s s resse e s s se s sane e e s s sase e s e sasmsnees s semnbneenesssonend 1
15 33705-G01 PLYWOOD......coitiiiirerecteensereiceeesenectir st s sanssseresssasnssssesasssnas sessesssasansssans 1
16 11782-G2 TEE NUT, 1/4 = 20 ettt st ssan e i ns s s amn e s 4
17
18 19247-G5 SPACER ... ettt e e 2
19 16705-G5 SCREW, 1/4 - 20 X 1 1/2" LG ceorieer ettt s n s sen e 2
20 16705-G1 SCREW, 1/4 - 20 X 1" LG ceeiiiiiecieecerrerieerennessesenecsennesseneressessssssesssneesssenasessanes 2
21 00664-G7 LOCK WASHER, 1/4" ... eeererrercrcn e nsses s st se s e cran s 4
22 00915-G1 WASHER, 1/4...ceeii ettt e e s ar e s s bar e s s s s baaae s 4

Service Parts Manual Page Q-2



SIDE PANELS & CARGO DECK (875G)

Gasoline Vehicle

o

-~

\\\ \@3—3 m@\

|\

\ 00\\ \oo 0

\ ~—
M~
—

NOTE: ltems 26 - 29 are optional equipment

Page R-1 Service Parts Manual



Gasoline Vehicle

SIDE PANELS & CARGO DECK (875G)

o =
N <
“ ()
N g
0 / .
< . \ ‘)/ /
] 1 q’
% y/ /8
N GV
i L
5 \ ‘{\‘/ N S o
= ; e \
2 \ ol 23
)] / / 9 e []
o ' S 5 e
= e s
g \ 0// / /\"65
’ ;/’ t £
© \ / / s sEs
b /
(A
< B
BN\
v
o \\\‘
0 05
[]
0
©
<
]
0
¢
0
0
e
09
[
M~
<
*o// /
0 / Q

50

Service Parts Manual

Page R-2



SIDE PANELS & CARGO DECK (875G) Gasoline Vehicle

NOTE: All items shown on this page are optional equipment

Front of Vehicle

Cargo Deck

61

N
S

N W\ WY

N

XQ \/ 2/@@/ i
é@ ///

=

—

Front of Vehicle

LI

Page R-3 Service Parts Manual



SIDE PANELS & CARGO DECK (875G)

Gasoline Vehicle

Page R-4

Service Parts Manual

NOTE: Allitems shown on this page are optional equipment




SIDE PANELS & CARGO DECK (875G)

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34339-GO01 BED FRAME ...ttt et ene e e e e e e e e s e e s saeeaeaeaeaaeaessannnnnsnna 1
2 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ettt e e e s s s e s s e s 6
3 00559-G7 WASHER, 1/4" ..t e s s e st e s s e reeeeaeennrees 6
4 00891-G2 LOCK NUT, /4 = 20 et cine it te e e e e e e eane e e e e s e e s e s e s s e neaaeae e e e e s 6
5 00976-G08 SCREW, 5/16 - 18 X 1" LGi....eeiieiieeee ettt te e e nen e ee e e e e e e s nnns 2
6 00660-G8 WASHER, 5/18" ... . ettt et e s s e s aare e s e are e eeaeennnees 2
7 11098-G6 LOCK NUT, 5/16 - 18 ...t einiee e te s e e e et e s e e s e s e e e e s neneaaea s 2
8
9 35612-G01 | DECK (REAR) (INCLUDES ITEM 10) ...eeumeeereeeoeeeeorereereeeseeseseessereseeseesseeeseseens 1
10 01048-G01 TEE NUT, 1/4 = 20t er e e s seseceeestr e re e s es s s venrener s e ee s e s e snannnne 8
11 35613-G01 DECK (INCLUDES ITEM 12) ..ottt 1
12 01048-G01 TEE NUT, 1/4 - 20 ittt te e cin e e te e e e e e s e sne e aeaaeaea e e e e saannns 8
13 35614-G01 DECK (STORAGE) (INCLUDES ITEM 14) ..ooiiiiieeee et 1
14 01048-G01 TEE NUT, 1/4 = 20t er e e s seseceeestr e re e s es s s venrener s e ee s e s e snannnne 8
15 16705-G2 BOLT, 1/4 - 20 X 5/8" LG ...uuueiitiieie e eciteiee e e e e s e e e e e aea e s ae s s aeneeae s 18
16 34298-G03 HINGE (DRIVER SIDE)......cotiiii ittt se e a e s 3
17 34298-G04 HINGE (PASSENGER SIDE) ........ooocerieeiee et e s s e n 3
18
19 34337-GO1 SIDE PANEL (DRIVER SIDE) ....cueiiiiiiiiis ettt 1
20 34337-G02 SIDE PANEL (PASSENGER SIDE).......coiiiiiiiiiiiiieiesciieee e sciveeeeseeeene s enes 1
21 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ettt e e e s s s e s s e s 14
22 00915-G1 WASHER, 1/4" ..t e s s e st e s s e reeeeaeennrees 8
23 00559-G7 WASHER, 1/4" ...t ee et e e e e e e e e st e e e e s e e e e s s e s snasaeaeaaeaeaeaanas 6
24 00891-G2 LOCK NUT, /4 = 20 et cine it te e e e e e e eane e e e e s e e s e s e s s e neaaeae e e e e s 14
25
26 34508-G01 STEEL DECK (STORAGE) ....c.ueieveceeeereescteevreesee s ssveeeseee e sseee s snnaessvne e s ssenenns 1
27 34509-G01 STEEL DECK ...ttt te et e e et e st e e s e s e e e e ss e s s e neaeaaeaeaeaaesanaannns 1
28 34510-GO1 STEEL DECK (REAR)......ceiiii et ecieiete sttt e seiae e e s ea e s saeae s nnneene s 1
29 00130-G5 SCREW, #10 - 13 X 5/8" LG ittt e e e s s s e s s 18
30

Page R-5 Service Parts Manual




Gasoline Vehicle

SIDE PANELS & CARGO DECK (875G)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 34435-G01 DECK SPACER ...ttt ettt sttt st e st e s ssae e e s nasae e e e s saeaesnasneeneas 3
32 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi..cooueeeeeeee et e ree et seee e svee s e s s e s s e s s en 6
33 14390-G4 LOCK NUT, 1/4 = 20 c.eee e et eceee e se e ste s see e ee s s sveessnee e ssee e s saneesnseeensnnenenns 6
34
35
36 16705-G2 BOLT, 1/4 - 20 X 5/8" ..o e eeeeeeeeee e ertee s seeesreee s ssvee s s raee s e e s s seae e s e s snse e s e aeessneens 6
37 00565-G7 LOCK WASHER, 1/4" ..ottt sttt ee st e s e e e s s sneeae s 6
38 34430-GO1 LATCH ASSEMBLY (INCLUDES ITEMS 39 - 43)...ccccciiiiiiiiieeeinnceeeee s siaeeen 3
39 34432-G01 T I I | 1
40 34434-G01 WASHER, 3/8" ... ettt e et e s et ss e e s sanne s 1
41 34431-GO1 LATCH PLATE .ottt sttt e ae s s e s e s s eaa e e 1
42 34433-G01 7 0 o RSP SR 1
43 14390-G1 LOCK NUT, 3/8 = 24 .eeteeeeeeeeeseeeeeereeesseeeeesseeseessseessesesesesesesseseseseesseenenn 1
44
45
46 34330-GO1 [ @ 1O B I ] = I R UPR 1
47 34379-G01 BULKHEAD SUPPORT ...t reee e see e seee e s s e s s e s en 1
48 34378-G01 BED FRAME PANEL SUPPORT ......oooiii it e st n 1
49 34327-GO1 FOOT REST SUPPORT (DRIVER SIDE).....ccciiciiiiiiiiiiieesceieete e 1
50 34327-G02 FOOT REST SUPPORT (PASSENGER SIDE) .....ccoviiiiiiiiiiiieeetencneee s scieeeen 1
51 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ....ccccocvreceeeeee e 4
52 16705-G1 SCREW, 174 - 20 X 1" LG e reeie e ctr et ssee e see s ee e s svee e s e s e s e sene e s en 2
53 00559-G7 WASHER, /4" .ot e e et e e s b e e e e s sr e e e e e sennraeeesnans 4
54 00891-G2 LOCK NUT, 174 - 20 ettt ettt cite e ieae e sssae e s nsae e e e s sne e e s s sneeae s 4
55 16705-G9 SCREW, 174 - 20 X 1 1/4" LG oottt etee e ste e see e s e s e s e e s n 2
56
57 34540-GO1 REAR BULKHEAD ...... .ttt ee st e s e s e s e e s s sneeae s 1
58 16705-G3 SCREW, 174 - 20 X 3/4" LG oottt ettt 6
59 00891-G2 LOCK NUT, 1/4 = 20 c.eee e et eceee e se e ste s see e ee s s sveessnee e ssee e s saneesnseeensnnenenns 6
60

Service Parts Manual Page R-6



SIDE PANELS & CARGO DECK (875G)

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 32790-G1 SIDE RAIL, 87" (SIDE) ...uetteiiiiiiieie sttt st es s seieae e seeaeee s sssae e e sensaeaesssneeneas 2
62 34296-G01 SIDE RAIL, 43 1/4" (REAR) .....eeeeeeceee e cceee e esee s sveeeseee s ssee e snneessvne s sveeenns 1
63 32795-G1 RAIL SUPPORT ...ttt ettt e e s te e e e e st e e e e ere e e s s e snneeeeaeennnes 8
64 32795-G2 RAIL SUPPORT ...t te e e e e e e e e e e e e n e e e e ae e e e e s 8
65 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ...neeeiitieeie e eciteieete e e e e se e e ae e s e e e e e e e s aen e e e s 32
66 00559-G7 WASHER, 1/4" ..t e s s e st e s s e reeeeaeennrees 32
67 00565-G7 LOCK WASHER, 1/4" ... eeieeee ettt et ee e s e e e e ss e nee e s e s e e e e s nnesneneaaeas 32
68 00532-G1 N O IR 2 R U URURUURON 32
69 14443-G9 CLEVIS PIN, 3/8" X 1 1/8" LGi...eeeeiieeeeie ettt s e e s s 8
70 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...eeoe ittt e st s s e s s 8
71
72 34523-G03 STAKE SIDE, 44 1/2" (REAR) .....eoiiiieiis ettt 1
73 32801-G8 STAKE SIDE, 89" (SIDES) ...cciiriereceeiereercctrsvnesseessssseeeseeessseeesssnessssneessssesenns 2
74 32787-G1 RAIL POCKET ..ottt etee e e ettt e e e s eee e e e e st e e e e enne e e s s e snneeeeaeennnes 8
75 32802-G1 WOOD SPACER ...ttt iee e e e e e e a e e e e s e e s e s s e s s aeaeaaeaeaeaaeas 8
76 00130-G9 SCREW, #10 - 13 X 1 1/4" LG eirieeeee e e e ineneae s e e a e 8
77 00414-G6 BOLT, 1/4 - 20 X 3/4" LGttt et esete e e setee e e s s e e e s snene e e eane 32
78 00559-G7 WASHER, 1/4" ..t e s s e st e s s e reeeeaeennrees 32
79 00565-G7 LOCK WASHER, 1/4" ... eeieeee ettt et ee e s e e e e ss e nee e s e s e e e e s nnesneneaaeas 32
80 00532-G1 N O IR 2 R U URURUURON 32
81
82
83 34633-G01 BED FRAME ...ttt et ene e e e e e e e e s e e s saeeaeaeaeaaeaessannnnnsnna 1
84 34751-GO1 BED SIDE PANEL (DRIVER SIDE)....ccciiciiiiiiiiieeec ittt sivee e seeee e 1
85 34751-G02 BED SIDE PANEL (PASSENGER SIDE) ....cccccceiiriirretrrereerseee s seessee e s 1
86 34637-G01 TAILGATE . ... ettt et e s e e e s et e e s e nre e e e sesaare e e e e easeeeeanennnees 1
87 34639-G01 DECK SUPPORT ...ttt inre et ee e s e e e e et ea e e s e s e e e e s snnne s neneaaeans 1
88 35083-G02 HINGE (FEMALE) ...ttt e e e e 8
89 00976-G03 BOLT, 5/16 - 18 X 1/2" LG (STAINLESS STEEL).....cccccevreeercre e 16
90 00642-G8 WASHER, 5/18" ... . ettt et e s s e s aare e s e are e eeaeennnees 16

Page R-7 Service Parts Manual



Gasoline Vehicle SIDE PANELS & CARGO DECK (875G)

When ordering parts, please specify the model and serial number of the produ
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ct.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 35073-G01 TOGGLE LATCH.. ..ttt sttt e s seae e e s s e e e s sneaaenas 4
92 00740-G4 SCREW, #10 - 32 X /2" LG .eeei e eere e rtie s eeesste e see e s e ssee s s seae s e s en 16
93 11027-G6 I 10 VLU I 0 S 16
94 19853-G1 END CAP, 1 ettt st e et e e e s b e e e e nasae e e e aasaeaesaasneeae s 2
95 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG ....cccei et 6
96 14382-G4 NOISE SUPPRESSOR ..o reee e seee s sree e s s e s e s e sanne s 4
97 35099-G01 BRACKET ...ttt ettt et e e e s a e s s a e s e e e e s e e naneaae s e nasnes 2
98 16705-G2 BOLT, 1/4 - 20 X 5/8" LGi..uutiiiiiciieiiiniiiiiie s sieetessen e s s seen e s e a e s s nanea e s s 10
99 11027-G2 LOCK NUT, 1/4 = 20 c.eee e et eceee e se e ste s see e ee s s sveessnee e ssee e s saneesnseeensnnenenns 10
100 34645-G01 FRONT DECK PLATE .......ccooi e ccctee st steesvee s eessee s s e sae e snee s e s saneeenns 1
101 12064-G1 PUSH NUT, 5/18" ...eeeiiiiitieie ettt crte e e s seae s e ssssae e e s sasae e e e s nsaeaesnasneeneas 1
102 35092-G01 SUPPORT ROD ...ttt ettt e se e e e e e s s nnenae s enanes 1
103 21548-G1 FASTENER CLIP ..ottt e et e st e sae e e s e e saneeenn 1
104 00118-G3 SCREW, #6 - 18 X 3/8" LG ...eviirieercerie e sseee s svessste e s svee e s e s s ee s s sene s e s s en 1
105 26098-GO01 STUD, 174 TURN L.ttt a e e 2
106 26097-G01 RETAINER, 1/4 TURN ...ooiiii ittt e s e e e s s eae s 2
107 26096-G01 RECEPTACLE........ooi ettt e s e ste e s e e s e s e s e s sane e s see e saneeenns 2
108 35096-G01 PLASTIC TOOL BOX (OPTIONAL) ....eeeeeceeeeeeeeeeeereeeseeeesseeessneesseeessneeenns 1

Service Parts Manual Page R-8



SIDE PANELS & CARGO DECK (875PG) Gasoline Vehicle

Page R-9 Service Parts Manual



Gasoline Vehicle SIDE PANELS & CARGO DECK (875PG)

g
Part of Passenger Side

Battery Shield

¢}

*//
"/

[s2]
<

42

Service Parts Manual Page R-10



SIDE PANELS & CARGO DECK (875PG) Gasoline Vehicle

©

52 - Includes Items 53 - 84
53 - Includes ltems 54 - 59
61 - Includes Items 62 - 68

Page R-11 Service Parts Manual



Gasoline Vehicle

SIDE PANELS & CARGO DECK (875PG)

are optional equipment

NOTE: All items shown on this page

Cargo Deck

Front of Vehicle

Cargo Deck

WY WA

W

\

Front of Vehicle

Service Parts Manual

Page R-12



SIDE PANELS & CARGO DECK (875PG) Gasoline Vehicle

NOTE: All items shown on this page
are optional equipment

115 - Includes ltems 116 - 119
124 - Includes ltems 125 - 130
132 - Includes Items 133 - 139

Page R-13 Service Parts Manual



Gasoline Vehicle

SIDE PANELS & CARGO DECK (875PG)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34467-G01 BED FRAME ...ttt ee e e e et r e e e e e e e e s e e s s beaeaaeaeaeaaesanaannns 1
2 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ettt ettt et e 6
3 00559-G7 WASHER, 1/4" ..ottt e e st e e e s st e e e s sae e e e e s saaeeeeeeenns 6
4 00891-G2 LOCK NUT, /4 = 20 oottt cinieeeae e e e e e e e s s e neaeaaeaea e e aennaannns 6
5
6 35616-G01 CARGO DECK (REAR) (INCLUDES ITEM 7) ..c.ueeiiiieeeceeeeee e eceee s 1
7 01048-G01 TEE NUT, 1/4 = 20, eecieritete e e e e e cesnea e e s s ae e s se e s nnneaeaaeaeaeaaeas 8
8 35613-G01 CARGO DECK (INCLUDES ITEM 9) ...ttt 1
9 01048-G01 LI N LN TS 0 8
10 34298-G03 HINGE (DRIVER SIDE) .....oeeiiieicceie st s e eeeseeeseee e ssee e s e s ee s sneeenns 2
11 34298-G04 HINGE (PASSENGER SIDE) ......cotiiiiiiiiiicteeeeee e 2
12 16705-G2 SCREW, 1/4 - 20 X 5/8" LG ..ccceeeeeeieete e ececintiee e e e e e e s naeae e e 12
13
14
15 34416-GO1 REAR SIDE PANEL (DRIVER SIDE) ....cccccviiiiiiiiiieiesciieeeesciveeee e e sane e 1
16 34417-GO1 FRONT SIDE PANEL (DRIVER SIDE)......ccccotiiiiiiiiieiiieieescieeeeeseeneeesseive e 1
17 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ettt ettt et e 16
18 00915-G1 WASHER, 1/4" ..ottt e e st e e e s st e e e s sae e e e e s saaeeeeeeenns 10
19 00559-G7 WASHER, 1/4" ...ttt e e e e e e e e s st a e e e s aea e e e e s annnaeneeneas 12
20 00891-G2 LOCK NUT, /4 = 20 oottt cinieeeae e e e e e e e s s e neaeaaeaea e e aennaannns 16
21 34416-G02 REAR SIDE PANEL (PASSENGER SIDE) .....cveviiiirreeeereierceee e e sseeessveeens 1
22 34417-G02 FRONT SIDE PANEL (PASSENGER SIDE) ......ccccccvreiererere e sseeeseeeene 1
23
24
25 16705-G2 BOLT, 1/4 = 20 X 5/8" ...ttt ettt et e s e e e e are e e e ennnes 4
26 00565-G7 LOCK WASHER, 1/4" ..ottt ee ettt s et e s s are e e s nne e s s e e s 4
27 34430-GO1 LATCH ASSEMBLY (INCLUDES ITEMS 28 - 32)....cccccviiieirieeetescineeessvneenns 2
28 34432-G01 Y I o I | R 1
29 34434-G01 WASHER, /8" ... ettt e s s e e s s e e s s nne e e s 1
30 34431-GO1 7 0 o I PP 1

Service Parts Manual Page R-14



SIDE PANELS & CARGO DECK (875PG)

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 34433-G01 72 Y 0 R 1
32 14390-G1 IO 101 S [ O 7 T T 1
33
34 34435-G01 DECK SPACER ... .. ettt e e e e e e e e e e e s e neaaeaea e e e s 2
35 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ...neeeiitieeie e eciteieete e e e e se e e ae e s e e e e e e e s aen e e e s 4
36 14390-G4 LOCK INUT, 1/4 = 20 oottt e e e etee e et e e e ee e s s e e e e e e nnnes 4
37
38 34330-GO1 O T I = { =Y IR 1
39 34379-G01 BULKHEAD SUPPORT ...ttt setee e e sete e e s seee e e s saee e e s snseae e e e enns 1
40 34378-G01 BED FRAME PANEL SUPPORT ..ottt setee e s s e e e e sneee e 1
41 34327-GO1 FOOT REST SUPPORT (DRIVER SIDE) ......ccitiieieciie et 1
42 34327-G02 FOOT REST SUPPORT (PASSENGER SIDE).......cccoceiiiiiiieee s sciieeessceieeee s 1
43 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ......ooveveer e 4
44 16705-G1 SCREW, 1/4 - 20 X 1" LGieeiii ettt e st e s s s s e s s e e 2
45 16705-G9 SCREW, 1/4 - 20 X1 /4" LG...eeieiee ettt te e e snen e aeae e e n e s nnns 2
46 00559-G7 WASHER, 1/4" ...t ee et e e e e e e e e st e e e e s e e e e s s e s snasaeaeaaeaeaeaanas 4
47 00891-G2 LOCK INUT, 1/4 = 20 oottt e e e etee e et e e e ee e s s e e e e e e nnnes 4
48 34642-G01 SEAT BED SUPPORT ...ttt st e s st ee s s aae e e s s ns e e e s s nre e e s s nneeee s 2
49 75261-G01 N I O o 7 R 2
50
51
52 34491-G** DECK/SEAT ASSEMBLY (INCLUDES ITEMS 53 - 84) .....cceevevevvceeecrreecceee e 1
53 33704-G** SEAT BACK ASSEMBLY (SEAT BOTTOM) (INCLUDES ITEMS 54 - 59)...| 1
54 33705-G01 PLYWOOD ...ttt ite e et ster e ee e e e s e e e s s aeneaaeaea e e e e s nnns 1
55 26566-G02 L N 1
56 26565-G** COVERL..... .t 1
57 11782-G2 TEE NUT, 1/4 - 20 ...t eee et eiee s e e e e e e s s enae s neeeaaeae e e s e e sennns 4
58 15065-G1 ADHESIVE (NOT ILLUSTRATED) ..ottt sree e A/R
59 23222-G1 STAPLE, 3/8" X 3/8" (NOT ILLUSTRATED) ....c.ueviriiereeerreeeseeee e 110
60

Page R-15 Service Parts Manual




Gasoline Vehicle

SIDE PANELS & CARGO DECK (875PG)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 27546-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 62 - 68).......cccccvveeviciiiiennnnane 1
62 18951-G1 PLYWOOD ....occiiiieieerctee s eeeesrene s ssee s ereee s ssvee e s sneessee s ssee s s neesssmnessnnnen 1
63 25433-G4 L 1V 1
64 18868-G** COVER ...ttt s e s a e s s saeeae s 1
65 11782-G2 TEE NUT, 1/4 = 20 .ccii ettt sieee s e e e s e 4
66 18144-G3 PLASTIC COVER ...t stee s s et s s e s e s s 1
67 15065-G1 ADHESIVE (NOT ILLUSTRATED) ....uettiiiiiiis et A/R
68 23222-G1 STAPLE, 3/8" X 3/8" (NOT ILLUSTRATED)......c.cccoetreieeiiniiieee s, 110
69
70 34453-G01 SEAT FRAME .........oo o ieie e ceeectee st ste e s e e ee e s e s see e ssee e s sasae s ee e sneeenns 1
71 35615-GO1 CARGO DECK (STORAGEY)......cccuiiiiiieeeiciiieeeescitie e scieee e seeeee s e seeneeeenans 1
72 00205-G4 SCREW, 1/4 - 20 X1 1/2" LG .uiieiiiecciieee ettt ee s eiee s ee s e s 4
73 34450-G01 SEAT BACK SUPPORT .....ooiicctie s cer e e seieeeseresssee s seeessaeee s ssae s ee s sneeenns 1
74 16705-G3 SCREW, 174 - 20 X 3/4" LGi....eeeees et vt eseeescee st esseee s snaesser s sneeenns 4
75 00685-G2 BOLT, 5/16 - 18 X 7/8" LG ....uvieeei ettt seree e 3
76 34494-GO1 SPACER ... e e e e e nan 3
77 00660-G8 WASHER, 5/16".... .ot e et e s st e et s s s e e s sanne s 3
78 00918-G3 ACORN NUT, 5/18 = 18...eeieiie e eceee s ssee e see e s ssvee s e snse s snnne s 3
79 33179-G02 ACTUATION PIN ...ttt sttt e e s eae e s e a e s sneeae s 1
80 30215-G1 FLANGED NYLON BUSHING ...ttt 1
81 33180-G01 COMPRESSION SPRING ........oooviiiieceiercee e ssee s seeesseee s snee s er e ssneeenns 1
82 00793-G2 WASHER, 1/4" ... ettt s e s sanne s 1
83 33178-GO1 PLASTIC NUT CAP ...ttt e s s s 1
84 00565-G8 LOCK WASHER, 5/16".......eeeiiiiieeie st ssiete s ne e se e s 3
85 34512-G01 STEEL DECK (REAR) ...eeiieeeie ettt s stee s ree st e s svee e s e s e s s nnne s e e s en 1
86 34509-G01 STEEL DECK ... oottt sttt e s see st e s s e e s e s e nane s e e snnneen 1
87 34511-GO1 STEEL DECK (STORAGE) ....cci ittt ettt ettt 1
88 00130-G5 SCREW, #10 - 183 X 5/8" LG .ottt e e ene s 16
89
90 34540-G01 REAR BULKHEAD ...ttt 1

Service Parts Manual Page R-16




SIDE PANELS & CARGO DECK (875PG)

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 16705-G3 SCREW, 1/4 - 20 X B/4" LGt ectittieete e e e e e e sener e aeaea e e e s nnns 6
92 00891-G2 LOCK INUT, 1/4 = 20 oottt e e e etee e et e e e ee e s s e e e e e e nnnes 6
93
94 34296-G01 SIDE RAIL, 43 1/4" (REAR) .....uotiiiiiiieiiei ettt st e e a e e n 1
95 34524-G01 SIDE RAIL, 31 1/4" (SIDES).... .ottt a e e 2
96 32795-G1 RAIL SUPPORT ...ttt ettt e e s te e e e e st e e e e ere e e s s e snneeeeaeennnes 6
97 32795-G2 RAIL SUPPORT ...t te e e e e e e e e e e e e n e e e e ae e e e e s 6
98 14443-G9 CLEVIS PIN, 3/8" X1 1/8" LG ... einiee e e e e csnecneneae s e e a e 6
99 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...eeoe ittt e st s s e s s 6
100 00414-G6 BOLT, 1/4 - 20 X 3/4" LGttt et esete e e setee e e s s e e e s snene e e eane 24
101 00559-G7 WASHER, 1/4" ...t ee et e e e e e e e e st e e e e s e e e e s s e s snasaeaeaaeaeaeaanas 24
102 00565-G7 LOCK WASHER, 1/4" ... eeieeee ettt et ee e s e e e e ss e nee e s e s e e e e s nnesneneaaeas 24
103 00532-G1 I O 1 U 24
104
105 34523-G03 STAKE SIDE, 44 1/2" (REAR) .....eoiiiieiis ettt 1
106 34523-G04 STAKE SIDE, 34" (SIDE) ...coi ittt sttt ee s e e e e ssneene s 2
107 32787-G1 RAIL POCKET ..ottt etee e e ettt e e e s eee e e e e st e e e e enne e e s s e snneeeeaeennnes 6
108 32802-G1 WOOD SPACER ...ttt e s e e es 6
109 00130-G9 WOOD SCREW, #10 - 13 X 1 1/4" LGouueeeieeie ettt eciinieeae e e e 6
110 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ...neeeiitieeie e eciteieete e e e e se e e ae e s e e e e e e e s aen e e e s 24
111 00559-G7 WASHER, 1/4" ..t e s s e st e s s e reeeeaeennrees 24
112 00565-G7 LOCK WASHER, 1/4".......c.o ettt ettt e st eeee e e s seee e e e s seneaeeee s eanes 24
113 00532-G1 N O IR 2 R U URURUURON 24
114
115 34564-G01 FOOT REST ASSEMBLY (REAR) (INCLUDES ITEMS 116 - 119) ....ccccveevnenn. 1
116 34258-G01 O I o T T 1
117 34267-G01 1, SRR 1
118 74132-G01 LABEL (WARNINGY) ....coociiiiee ittt sciee e ee e s seae e s see e e e sarae e e e nan 1
119 18600-G1 RUBBER ADHESIVE (NOT ILLUSTRATED)......covcciereerceeeeeveeeeeeeeeeene A/R
120

Page R-17 Service Parts Manual




Gasoline Vehicle

SIDE PANELS & CARGO DECK (875PG)

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 00665-G2 BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) .......cvieeieieee e, 6
122 11027-G5 IO 10 G VLU e 7 S SR 6
123
124 33704-G** SEAT BACK ASSEMBLY (SEAT BOTTOM) (INCLUDES ITEMS 125 - 130)..... 1
125 33705-G01 PLYWOUO D ...ttt te st e s e s s e a e s nsnea e s s e aneaae s e asnes 1
126 26566-G02 L 1V 1
127 26565-G** COVER ...ttt e e st e e e s st e ae e e saraeeeenan 1
128 11782-G2 TEE NUT, 1/4 = 20ttt ee e seete e stae e e s sae e e s s a e s s sne e s 4
129 15065-G1 ADHESIVE (NOT ILLUSTRATED) ...eeivcveee ettt A/R
130 23222-G1 STAPLE, 3/8" X 3/8" (NOT ILLUSTRATED) .....cceveeerererceeee e eeeeeeeveeenne 110
131
132 27548-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 133 - 139) .cvvvivcciiee e 1
133 18951-G1 PLYWOOD......oii et ceesseee s evesseee s ssaeee s e s saee e sane s ssee e s saneeeneeessseesennes 1
134 25433-G4 L 1V 1
135 18868-G** COVER (VINYL) ettt ettt siee et e ae e e s aae s e e ss s ae e e s ssneaaenas 1
136 11782-G2 TEE NUT, 1/4 = 20ttt ee e seete e stae e e s sae e e s s a e s s sne e s 4
137 18144-G3 PLASTIC COVER ...ttt se e eesee e sne s sve s s s e s e e s s ees 1
138 15065-G1 ADHESIVE (NOT ILLUSTRATED) ...eeivcveee ettt A/R
139 23222-G1 STAPLE, 3/8" X 3/8" (NOT ILLUSTRATED) ......cccvtteeeieciieee e 110
140
141 34568-G01 DECK SEAT FRAME (REAR FACING)......cccceeeiiieirereee e reee e e sseeessveeens 1
142 00205-G4 SCREW, 174 - 20 X 1 1/2" LG coeoeeeeeeeee et sstee s see e s ee e sssee s e s e s s 4
143 34569-GO1 SEAT BACK SUPPORT ...ttt ettt ine s en e e se e s sena e e 1
144 16705-G3 SCREW, 174 - 20 X 3/4" LG oottt ettt 4
145 00685-G2 BOLT, 5/16 - 18 X 7/8" LGi....eeeeceeeeceeeeie e rcee e crene s seee e snee s sssvee s see e sse s s en 4
146 00891-G3 LOCK NUT, 5/16 - 18 ... cctee st sste e ses s ee e see e s e sse e e s e s e s saneeenns 4

Service Parts Manual Page R-18




Gasoline Vehicle

SIDE PANELS & CARGO DECK (875AG)

Service Parts Manual

Page R-19



Gasoline Vehicle

SIDE PANELS & CARGO DECK (875AG)

47 - Includes Iltems 48 - 53

@/59
Deck/@ 57
- 2
—’/”/‘ \__ %/60
— N, — S5
SNy e
i AN o . AN
J \yr;fﬁg\ ~— '//”/ 55% \\ /
2 e e Y
< \\ |L\\ ™~ \\‘ g
N N 64
- . T~
Part of Passenger Side S 1
Battery Shield | 6
8/

Service Parts Manual

Page R-20



SIDE PANELS & CARGO DECK (875AG) Gasoline Vehicle

72

Q) Front of Vehicle

Cargo Deck
80 81 9

y/a

Page R-21 Service Parts Manual



Gasoline Vehicle

SIDE PANELS & CARGO DECK (875AG)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34482-G01 BED FRAME ...ttt e s a e s s a e e s e nanes 1
2 16705-G3 BOLT, 1/4 - 20 X 3/4" LGi..cooueeeeeeee et e ree et seee e svee s e s s e s s e s s en 6
3 00559-G7 WASHER, 1/4" ...ttt e e e s e e s s e e s ae e s s reeeenes 6
4 00891-G2 LOCK NUT, 174 - 20 ettt ettt cite e ieae e sssae e s nsae e e e s sne e e s s sneeae s 6
5
6 34499-G01 ] S U O = i 2
7 00976-G08 SCREW, 5/16 - 18 X 1" LG weeiiei ittt e e s ne e s 4
8 00660-G8 WASHER, 5/18" ...ooii ettt ettt ee e e st ee e s st e e e s sreae e e senraeaesnans 4
9 11098-G6 LOCK NUT, 5/16 = 18 ...ocorrvveerereesesaeesssessasessesssseesssesamessessssesssssssasessssssseseess 6
10 00685-G4 BOLT, 5/16 - 18 X 1 1/4" LGi..oecceee et see e see s s e e n 2
11
12 35619-GO1 CARGO DECK (REAR) (INCLUDES ITEM 13) ...t 1
13 01048-G01 TEE NUT, 1/4 - 20ttt s 8
14 35618-G01 CARGO DECK (INCLUDES ITEM 15) ..ot 1
15 01048-G01 TEE NUT, 1/4 = 20ttt ee e seete e stae e e s sae e e s s a e s s sne e s 8
16 35617-GO1 CARGO DECK (FORWARD) ...ttt sciee e stee e e ssae e e s snnenea e nane 1
17 34298-G03 HINGE (DRIVER SIDE) .....oeeiiieicceie st s e eeeseeeseee e ssee e s e s ee s sneeenns 2
18 34298-G04 HINGE (PASSENGER SIDE) ........cccei ettt s e s 2
19 16705-G2 SCREW, 174 - 20 X 5/8" LG cccce ettt s 12
20
21 00204-G8 SCREW, 174 - 20 X 1" LG e reeie e ctr et ssee e see s ee e s svee e s e s e s e sene e s en 4
22 14776-G1 RETAINER NUT (‘"0 TYPE) .ttt 4
23
24 34514-GO1 STEEL DECK (REAR) ...ttt ettt ne e e 1
25 34509-G01 STEEL DECK ... oottt sttt e s see st e s s e e s e s e nane s e e snnneen 1
26 34513-G01 STEEL DECK (FORWARD) ...coooti it rstee e st e see e s e e ssee s s sene s e s en 1
27 00502-G5 SCREW, #10 - 18 X 5/8" LG ..o ccciieee ettt seee e e e s 18
28
29 34337-G02 SIDE PANEL (PASSENGER SIDE) ..cceviviiiiiieeeeeeeeee s veeeesreeesssee s esenessee s snee s 1
30 16705-G3 SCREW, 174 - 20 X 3/4" LG ..eeeeeeeeeceeee e sseee s seessee e s esvee e s e e s ee s ssene s e snnne s 7

Service Parts Manual Page R-22



SIDE PANELS & CARGO DECK (875AG)

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00660-G7 WASHER, 1/4" ...t ee et e e e e e e e e st e e e e s e e e e s s e s snasaeaeaaeaeaeaanas 4
32 00559-G7 WASHER, 1/4" ..t e s s e st e s s e reeeeaeennrees 3
33 00891-G2 LOCK INUT, 1/4 = 20 oottt e e e etee e et e e e ee e s s e e e e e e nnnes 7
34
35 34416-GO01 REAR SIDE PANEL (DRIVER SIDE) .....ccoeiiiiiciiei ettt 1
36 34417-G01 FRONT SIDE PANEL (DRIVER SIDE).......covcviiiieercee et 1
37 16705-G3 SCREW, 1/4 - 20 X B/4" LGt ectittieete e e e e e e sener e aeaea e e e s nnns 8
38 00915-G1 WASHER, 1/4" ...t ee et e e e e e e e e st e e e e s e e e e s s e s snasaeaeaaeaeaeaanas 5
39 00559-G7 WASHER, 1/4" ..t e s s e st e s s e reeeeaeennrees 3
40 00891-G2 LOCK INUT, 1/4 = 20 oottt e e e etee e et e e e ee e s s e e e e e e nnnes 8
41
42 31880-G1 HAND RAIL ..ottt ir et e e e e e e e e et ae e e e s e e s e s e s nnnasneaaeaeaeaaeas 1
43 00685-G4 BOLT, 5/16 - 18 X 1 1/4" LG ...oeeiee ettt ettt et e e 2
44 00520-G3 ACORN NUT, 5/16 = 18 ...ttt s e st s e 2
45
46 16705-G9 SCREW, 1/4 - 20 X1 /4" LG...eeieiee ettt te e e snen e aeae e e n e s nnns 4
47 33014-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 48 - 53) ...covccveervieeceeeerieeenne 1
48 32882-G01 o I 1[0 T | o T 1
49 26557-G01 7 1Y U 1
50 26558-G** L0101V =] = R 1
51 11782-G2 TEE NUT, 1/4 = 20t er e e s seseceeestr e re e s es s s venrener s e ee s e s e snannnne 4
52 23222-G1 STAPLE, 3/8" X 3/8" (NOT ILLUSTRATED) ...cevevvervceee v e e 110
53 15065-G1 ADHESIVE (NOT ILLUSTRATED).....cttiii et eciee e A/R
54
55 16705-G2 SCREW, 1/4 - 20 X 5/8" LGttt ettt s e e s s s e s s s 4
56 00565-G7 LOCK WASHER, 1/4".......c.o ettt ettt e st eeee e e s seee e e e s seneaeeee s eanes 4
57 34430-GO1 LATCH ASSEMBLY (INCLUDES ITEMS 58 - 62) .....cccceeeecciieeeeeeee e eeseeee e 2
58 34432-G01 7Y 0 o I | U 1
59 34434-G01 WASHER, /8" ...ttt e e e e e e e e e e e s 1
60 34431-GO01 7 0 o I I T 1

Page R-23 Service Parts Manual




Gasoline Vehicle

SIDE PANELS & CARGO DECK (875AG)

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 34433-G01 7 0 o RSP SR 1
62 14390-G1 LOCK NUT, 3/8-24......cooceeeeeceeeeeeeeeeeesssieee s e ssee e e sne s ssvee s s sneesn e e s sneessnnns 1
63
64 34435-G01 DECK SPACER ...ttt ettt sttt st e st e s ssae e e s nasae e e e s saeaesnasneeneas 2
65 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi.uuuviiiiiiiieeiieiiiete e seveete e e s en e s sea e s s saen e e e 4
66 14390-G4 LOCK NUT, 1/4 = 20 c.eee e et eceee e se e ste s see e ee s s sveessnee e ssee e s saneesnseeensnnenenns 4
67
68 34330-GO1 [ @ 1O B I ] = I R UPR 1
69 34379-G01 BULKHEAD SUPPORT ...t reee e see e seee e s s e s s e s en 1
70 34378-G01 BED FRAME PANEL SUPPORT ......oooiii it e st n 1
71 34327-GO1 FOOT REST SUPPORT (DRIVER SIDE).....ccciiciiiiiiiiiiieesceieete e 1
72 34327-G02 FOOT REST SUPPORT (PASSENGER SIDE) .....ccoviiiiiiiiiiiieeetencneee s scieeeen 1
73 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ....ccccocvreceeeeee e 4
74 16705-G1 SCREW, 174 - 20 X 1" LG e reeie e ctr et ssee e see s ee e s svee e s e s e s e sene e s en 2
75 16705-G9 SCREW, 174 - 20 X1 1/4" LG .ottt ettt 2
76 00559-G7 WASHER, /4" .ot e e et e e s b e e e e s sr e e e e e sennraeeesnans 4
77 00891-G2 LOCK NUT, 1/4 = 20 c.eee e et eceee e se e ste s see e ee s s sveessnee e ssee e s saneesnseeensnnenenns 4
78
79
80 | 32790-G1 SIDE RAIL (67") (DRIVER SIDE) ......veeeeeeerereeseeeeeseseeseseseeseseessesesseseeessenesssnens 1
81 34296-G01 SIDE RAIL (43 1/4") (PASSENGER SIDE AND REAR).....cccccvvecvrerrierceeerenn 2
82 32795-G1 RAIL SUPPORT ... oot e et srctr s s se s ste s ssse e s e s s e s snee e sse e e e sanee s senessasenenns 7
83 32795-G2 RAIL SUPPORT ..ttt ettt ee st ee s sree e e s sesaae e ssssseae s nasaeeaesassaeaessansnnenes 7
84 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi.uuuviiiiiiiieeiieiiiete e seveete e e s en e s sea e s s saen e e e 28
85 00559-G7 WASHER, 1/4" ...ttt e e e s e e s s e e s ae e s s reeeenes 28
86 00565-G7 LOCK WASHER, 1/4" ..o sectee st ssste s seee s te s st e e essee s sanee s e s sneeenns 28
87 00532-G1 NUT, 174 - 20 ettt e s s a e s e e e s e e nasea e e s e nasnes 28
88 14443-G9 CLEVIS PIN, 3/8" X1 1/8" LG ciiiie ittt seene e ene s 7
89 10387-G3 COTTER PIN, 3/32" X 3/4" LGi....eeeeceeee e eceee e esrtee s esveeesren e s ee s esene e s s en 7

Service Parts Manual Page R-24



Gasoline Vehicle

IR
Uy

| STARTER / GENERATOR

Service Parts Manual

Page S-1



| Gasoline Vehicle TARTER/GENERATOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27065-G01 STARTER/GENERATOR (INCLUDES ITEMS 2 - 44).......cccnviiinciircennnensnenand 1
2 26870-G01 ARMATURE (INCLUDES ITEMS 3 = 5) .oeiecireiiirerrcecennceeersee e e e eseeee e e 1
3 26871-G01 REAR BALL BEARING ...t eree e seesse e canes e seve e e sanessnnas 1
4 26872-G01 FRONT BALL BEARING........oo ittt an e srae e e 1
5 26873-G01 BEARING HOLDER ........cooieceerecetririeeceneeviniessieereserensssaes s scnnessnmeanenes 1
6
7 26875-G01 FIELD COIL ...t ecctrevtesveisseessessssessvesssseesesveseessensabesessasessessasenasaesasens 1
8 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 9 - 12)........... 2
9 * 1 U S 2
10 * LOCK WASHER.........ooo ittt ettt erer st e st estesenessemeensesseneaesnens 2
11 * WASHER ... ittt rrrecesere s e s e s e sesen st e e e e b e s e sea e e s aan 2
12 * INSULATOR .....cc ettt sesseeesenersssateeeseeesssstressneesesessssnnne s snneesanees 1
13 26877-G01 POLE CORE SETSCREW ......cooiiicceeircceteeniiirrceeessseereseessassessssnssesssnsessans 4
14 26878-G01 FRONT COVER.......oiiriictrerincecsceeceeet e s s e s eeescane e s ses e sannes sessneenssmeessned 1
15 16885-G1 REAR COVER ...ttt recee et e s s ee s e e s meeeeses e sann e s ensnneasesmeeevans 1
16 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 17 - 22)...ccceeecerrcceeernen 2
17 * TERMINAL ...ttt rtrccere s sressecreresnrevean s s s e s ame e s nr e essnnenss 2
18 * INSULATOR ... rtrstreevere et e s rnre s s e e s s semreesne e s vaensssan e e s meeennseas 2
19 * INSULATOR ... ceecerirnimrereers e e cenresessaeesrereesssanessersessasesssssenssssasressanns 2
20 * WASHERL. ...ttt cerecsressesees e saresesee s e e vssmaeesnseassnsenss 4
21 * LOCK WASHER.........c..oecreetrtinerrrcrctrerirecsse e eessseessn e seesssesasanessrnesnens 4
22 * 1 OSSR 4
23
24 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 25 - 27) .cccevvveveeeneenn, 1
25 26658-G01 BRUSH..... ettt e e er e s e resae e s e s s esas e e s b e s anesnnee e 4
26 26882-G01 BRUSH SPRING ..ot rrerescrrssee e s e e vere s ssseesrsensesnnved 4
27 26883-G01 BRUSH CONNECTOR........cccviecrrierrivtrenresisersensseessessssssssesssssanssnsenses 2
28
29 26884-G01 KEY ettt et s tsse st e s b e s e e s e e e e e e e eennnae e s neeaseenseen 1
30 26885-G01 PULLEY oot etceverreeer s eesisaesevesaestueessst e s s s e sensaneseseenenst e essnenasanssened 1

Service Parts Manual Page S-2



| STARTER / GENERATOR Gasoline Vehicl

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual pan.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION : QTY.
31 | 26886-Go1 NUT AND SCREW ASSEMBLY (INCLUDES ITEMS 32 - 36).......cvvveoennannn. 1
32 * U3 O 1
33 * LOCK WASHER ......ovvvooooceseenseeseeesesmssssessssssesssesesesssssansseessssssmsesesesssse] 1
34 * SCREW ...oovvveeeesseeseemesssssssssesessmsssssessssssssssssssssessssnssssssssessssesessessnns 3
35 * SCREW ..cooovveeeeeeeeeoemessssseesessessssassssessssesasssssssssssssmssssessessasessessessonnns 4
36 * SCREW ...oovevereeeeeeeseosessieesssesssasssssssessssssssssesssssssssssssesssesasassssesssssis 2
37
38 | 26887-Go1 BRUSH 1 COVER....ooooooeueeerereeeveessassseesesssseseseesesssseseesesssessesssesesesesessaseeie 2
39 | 26888-Go1 BRUSH 2 COVER.....oo.ocouemeeeeeeeeessssssseeseseseemssesesessessesssssssseeessssseesesseoessoe 3
40 | 26889-Go1 BOLT AND WASHER ASSEMBLY (INCLUDES ITEMS 41, 42)................... 2
41 * WASHER ..o cveevveeessesesessssssessssssesessessssassssesessssmsnssssssssesssssssessecssmsnen 2
42 * LOCK WASHER ......oovoooeoeresseeeeseessesseessesssssssssssssssssasssesnssssmssssssssenes 2
43
44 | 16896-G1 TERMINAL COVER .......oovveoeoasnesneneesssssmassesesesssssssssssssssassnsnssssessssssesessssssens 3
45
46
47 | 00938-G4 | BOLT, 1/2 - 13 X 8" LG urmooveereeoeseeesesreeeemsssseseeesssnssessessssssssnssesssssssnssssssssnnnns 1
48 | 00560-G3 | WASHER, 1/2" ...oeeoeeersesseeeeeessemsssssssseseseosesssssssssesssssssessssesssssnssesssssssmssssssesssens 2
49 | 00566-G3 LOCK WASHER, 1/2" ..o ceevvvvveeesssenesesssssmsmssssesesssssssssessssssmsssssssssssssmnessssssssend 1
50 | 00533-G1 NUT, 1/2 = 13 coeorerevvevoesesesesesssssnssssesseesssssssnssssssesesmssssssssssssmsssssessssssssssssssssnnnd 1
51
52 | 72045-G01 | STARTER/GENERATOR ADJUSTER...........comsommrcssemesemseseemsmsmsnmsnessssssnssesessennns 1
53 | 00544-G5 | JAMNUT, 3/8 - 16 ...cveecrcrrcveeeeecssssseseessssssessssesessssssssssssssssssnssssssssssssssssssssssnns 1
54 | 00532-G5 NUT, B/8 = 16 ..oooeveveveeosseseeseesssmsasessssesssssesssssessesssmsssssssssssssssssssssssssmsasssssesmsnns 1
55 | 00560-G1 WASHER, B/8" .....ovuemeeererevesmsasssssesessesesssmensssssssessssssessssssmsassessssssssssassessssssnnssosee 1
56 | 12064-G1 PUSH NUT, 5/16" .cvvvveeeeeeresssesmeasesessosesesessmsssesesesssssssseessssmsssssesessssasasssessansns 1
57
58 | 26414-GO1 | STARTER/GENERATOR BELT.......ooiiveeeeemeeoseesemesesesseseemssssseesssesmessssssesseesies 1

Page S-3 Service Parts Manual



e STARTER/GENERATOR

Service Parts Manual Page S-4



Gasoline Vehicle

STEERING

elpulds epig
Jebuessed e
wiy Bunes)g

0/ - 99 swisy sopnjou] - G9

69 - /G SWisY sopnjou] - 9§

€¢ - 61 swa)| sopnjou| - g|
L1 -9 swWd)y sepnjou| - §
cg - ¢ sway sspnpul - |

Service Parts Manual

Page T-1




N

Gasoline Vehicle STEERING

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 19152-G8 STEERING UNIT (INCLUDES ITEMS 2 - 32)....ccciiieieienieiesieneesreeese e seesne e 1
2 13097-G1 HOUSING (INCLUDES ITEM 3)..cueeiireerieecerereeeee e seeees e seese e seeses 1
3 13570-G2 RACK COVER........eoie et reee st s e s sre e 1
4
5 15407-G1 RACK AND ROD END (INCLUDES ITEMS 6 - 11)...eeiieeecee e 1
6 * STEERING RACK ..ottt s e se s e e 1
7 23278-G1 BALL JOINT AND TIE ROD END ......cccoeieeieieieeieiese e seeseseseeseesne e 1
8 00532-G8 NUT, 7/16 = 20 ...eeeeeeieeeeeeseeiteteneesiestesaeseeseesaes e ssesasaessessessesssssessassssnees 1
9 18456-G1 GREASE FITTING ..o e e see s 1
10 17617-G1 BELLOWS ...ttt s e e s eessee e s st e e s s s nae e s e snnne s 1
11 11391-G5 L0 I | SR 1
12 17618-G1 WIRE TIE. . oottt ettt sttt s e s a e s e e e 1
13
14 51294-G1 WAVE WASHER.......co oot ses e s seenne e 2
15 23279-G1 REDUCTION GEAR.......cooieee ettt e e e steses e st srasneeneas 1
16 13059-G2 THRUST WASHER ..ottt sttt e s 1
17
18 17163-G3 STEERING SHAFT ASSEMBLY (INCLUDES ITEMS 19 - 23).....cccccevienene. 1
19 * STEERING SHAFT ..ottt e reeee e sttt sttt see s sne e nnas 1
20 * COUPLING . .....cceee ettt eeeetee e ee e eee e e e e e s e e seeaesaesse s essesassresaeaeesennas 1
21 * DOWEL PIN, 1/4" X 5/8" LG ..ccuveeererreeeereererseenresesseesseseeseessesseseeseessesnens 2
22 * THRUST WASHER ..ot e 1
23 * STEERING PINION.....ccciiieieiteeeeietecesieee e see et se et seesse e e enas 1
24
25 17140-G1 S = =Y =T 1
26 19154-G1 X (=3 TR 1
27
28 19153-G5 STEERING COLUMN......cccoiiitieieienieeiete e sietese e saesae e ssesse e saesre e enessennas 1
29 28569-G01 STEERING COLUMN BUSHING .......ooiiiieiieee e 1
30 01022-G01 SCREW, #6 - 20 X 5/16" LGi....eeieieie it 1

Service Parts Manual Page T-2




STEERING

N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00565-G8 LOCK WASHER, 5/16" ... .. eieeeie e cistieete e e e e e s s e e e aeeeaneaea e s e e ssannns 4
32 00444-G8 BOLT, 5/16 - 24 X 1" LG ceeeriiie ettt et eseee e e s s e e e s ssnaene e e eans 4
33
34 33423-G01 STEERING COVER ...ttt e e e e e e e e ae e e e 1
35 20271-G3 g I L R 1
36 14601-G2 RIVET, 3/16" X 5/8" LG (ALUMINUM) .......ccoiirriieeiteereerereeeseeee s sneesseeessveeens 3
37
38
39 71948-G01 STEERING WHEEL ..o ettt s e 1
40 71949-G01 L] 1
41 71950-G01 L0 I | =10 74N o { I RS 1
42
43 14390-G2 LOCK NUT, 5/8-18 ..ooveeeevererereressesesessesesessssssssesessesesessesssnesssassssassssassssssssasessan 1
44
45
46
47
48 00276-G6 BOLT, 5/16 = 24 X 3/4" LGiauuoeei ettt ettt e e 3
49 00565-G8 LOCK WASHER, 5/16" ...ttt ete e e eneesie e s e s e e e e s s e neaaeaeaeaae s 3
50 34056-G01 STEERING SUPPORT ...ttt e isnie et e e e e e s e aaeae e e e 1
51 00438-G7 BOLT, 5/16 = 18 X 7/8" LGi.uuuieii ettt e e 5
52 00439-G2 BOLT, 5/16 - 18 X 1 1/4" LGttt sttt s 1
53 00559-G8 WASHER, 5/168" ..ottt cee e iee e e e e e e e st reae e aea e e ae s nnnsaeneeneas 6
54 11098-G6 LOCK NUT, 5/168 = 18 ..ottt e e ceter e cee e e s e e e e s sneaeae s e e e e s nnan 6
55
56 34093-G01 IDLER ASSEMBLY (INCLUDES ITEMS 57 - 59) ....utivreiririeevceeee e sneeensneeens 1
57 34094-G01 IDLER ..t a e e e e e e s e e e e reaaeaeaeeaeaanannas 1
58 15012-G1 FLANGED BEARING ........eeeieeeee e intitete e e e e e seaereeeeae e e e e e ennas 2
59 10389-G3 GREASE FITTING . ..ottt e e e s s e s e e s s nne e s 1
60 33264-G01 T Y Y e 1

Page T-3 Service Parts Manual



Gasoline Vehicle STEERING
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

61 10387-G6 COTTER PIN, 1 1/2" LG ... oottt ee e 1
62 50209-G1 SLOTTED NUT, 7/16 = 20 .eeveeeeeeeeeeeceeeeeeeeeseteeesveesseee s sveessseee s sveessnnnesnssnesssnnes 1
63 10387-G2 COTTER PIN, 3/32" X 1" LGieeeeeieeereereeee et seeee e seeseesseseeseesesseseeseesnesnens 1
64
65 34084-G03 TIE ROD (INCLUDES ITEMS 86 - 70) ..ccoeeeeeeeiieieeeceeeeeiereeseeeaeeseeeseeseeseeeseeseans 1
66 27205-G01 TIE ROD END (LEFT HAND THREADS) ......ccooerrreieree e e seesne e 1
67 27205-G02 TIE ROD END (RIGHT HAND THREADS) .....cccoeoeeiieieieneeeeeeneeseesaesaenenseens 1
68 70583-G09 THREADED TUBE WITH FLAT ...ttt 1
69 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREADS)......cceeoeeieeeeeee e 1
70 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREADS) .......cceeieiereee e 1
71 10389-G3 GREASE FITTING .....ooiietee ettt ettt ne e sreses e sresraneeneas 2
72 50641-G1 RUBBER BOOT .....coviiiieieieitetecerceeeaesesscsse e essasesseseeseasessessessassssnsssassesssssenses 2
73 50209-G2 SLOTTED NUT, 7/16 = 20 .eeveeeeeeeeeeeceeeeeeeeeseteeesveesseee s sveessseee s sveessnnnesnssnesssnnes 2
74 10387-G2 COTTER PIN, 3/32" X 1" LGiuueeiiieeceeree e rstee e reessee e e svee e s s ssve e s nen e snse s snnne s 2

Service Parts Manual Page T-4



WEATHER PROTECTION

2

Gasoline Vehicle

1 - Includes ltems 2 - 20

* Verify length of top is 120",
If 118", see page U-7.

16*

Page U-1

Service Parts Manual



Gasoline Vehicle WEATHER PROTECTION

WINDSHIELD COMPONENTS SPLIT WINDSHIELD COMPONENTS

Front Support
Support

22 - Includes ftems 23 - 27 N 61 - Includes ltems 62- 63 N

29 - Includes Items 30 - 46 Front of

Front of Vehicle

Vehicle 42

ely

Service Parts Manual Page U-2



Gasoline Vehicle

L

| WEATHER PROTECTION

B

Existing

Hardware

-58

48 - Includes ltems 49

Existing
Hardware

ice Parts Manual

Serv

3

Page U



Gasoline Vehicle

WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 35576-G** SUN TOP KIT, 120" LONG (FROM 2/99) (INCLUDES ITEMS 2 - 20})........cc..... 1
2 35540-G01 REAR SUPPORT ...ttt ssresssee e st es e e sssnesssnssssesssssasssessones 1
3 19853-G1 END CAP, 1.ttt crcereseneseieeressnesssseesesstn s ssssnessssessansasasssesssssnesrassnsens 8
4 01043-G04 BOLT, 5/16-18 X 1 3/4" LG., BLACK ......ooreeeeerccereccterssceneesen e v nneesenees 4
5 01045-G01 FLAT WASHER, 5/16", BLACK ......coovvrirtirerirrencsereieesneeescsnesennessensnesessssens 8
6 00905-G8 LOCK WASHER', 56", BLACK ... ccecceercrrercnerencneesseeneseneesessneessennasassaneess 8
7 01046-G01 ACORN NUT, 5/16-18, BLACK.......ccveiecirrtirveeeccrrcncertsesseeesseseseessnnesssenessenss 8
8 34563-G01 SUPPORT MOUNT BRACKET ......cctreceirreerrrecereceervseesseeeernseesescnserenseens 2
9 00438-G8 BOLT, 5/16-18" 1" LGi. .ccccvereeriercrierrieccceiesssnersnssenrecsiessssaseessensssnseeseseesssansnens 2
10 00642-G8 WASHER, 5/16" ... cceeeceertterestecrrer s ccctee s e seesee e e sne e s sse s sse s esesasesssnnnaesaned 4
11 | 11098-G6 LOCK NUT, 5/16-18......corteirrereerrrierineneserisaresesnsessessssesessssssssesssaessersesanees 4
12 34562-G01 FRONT SUPPORT ....ccciciiircrtisreeneeereseesisenesscaseesesnessssesesesersssssssssssesesssanseses 1
13 00762-G4 TRUSS HEAD SCREW, 5/16-18 X 1 1/2" LG ..ccciviirceerinerreecrersencseenssnens 2
14 35539-G01 TOP FRAME........o i cieccceierctinnersereeseenerestessssesessnsasassnsesssnessssseesesansenssevensd 2
15 01043-G07 BOLT, 5/16-18 X 2 1/2" LG., BLACK ...ttt re e es s e 4
16 75530-G0* L = O S SOUR U PROSURR 1
17 01044-G04 SCREW, 1/4-20 X 1 3/4" LG., BLACK.....c.coiiireerecrreresnnrnrcsisinsetenesstesassaenens 6
18 00915-G1 BONDED WASHER, 1/4" .......oo i rrercceeencnreneseneseineescseneseserasessuesssseosssssnress 8
19 14390-G4 LOCK NUT, 1/4-20.....c0iciiirenrriirerestereneessasenssesisssasesessesssssnsssssensssssnsssesssass 8
20 01044-G08 SCREW, 1/4-20 X 2 3/4" LG., BLACK ...t iirrrcrtrrrcsiriecceescnnesssseesscssanesessens 2
21
22 34678-G01 WINDSHIELD KIT (INCLUDES ITEMS 23 - 27) c.ccievvricrineererreessnerneseseeeseseesnns 1
23 34585-G01 WINDSHIELD........coteerereeeieinrcrenseerecaeresssresssseessestesssssessssessssnsesssnsessassnsassns 1
24 00739-G1 RUBBER NUT, #10 = 24 .......ooirreeecerecetniconnneinersissnsecseessseesssssnsssinssssssnnens 6
25 00789-G1 SCREW, #10 - 24 X 1" LGiuerecciiiiceieriercveeereincerecnesesseesesseesessnesssanassssmeresssees 6
26 00660-G5 WASHER, #10...ciiiircreccceeeicetnsirnessinesenesssressessesesssasessssesssnsasassnsesssssneesnned 6
27 00795-G1 RUBBER WASHER .........cooitiriirernecinccninseessessctss s esssssne s sresesnnessnsesesnesnans 6
28
29 34692-GO1 SUN TOP KIT (INCLUDES ITEMS 30 - 46) ....ccoiviircerrrirrninerinnrerereescsnessssesesens 1
30 27069-G01 SUN TOP.....ce ettt eecer st e e re e e se e e s e s e s s et s assssresssssesssaesssenssessaneessanes 1

Service Parts Manual Page U-4




WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
31 34687-GO1 STRUT MOUNTING BRACKET .......couevuereerreesenssessessassesssssasssesssssssssassasess 2
32 00438-G8 BOLT, 5/16 = 18 X 1" LG cuvvuureecruerreresteseenssscesessessssensssssesasssessassnssasessssssasens 2
33 00571-G2 WASHER, 5/16"........coeeterreeesesissaessasssssssbss s st essasssessssesassssasssessnsssssens 8
34 11098-G6 LOCK NUT, 5/16 = 18....uuveerresreccrssesesesssessesssssssssasssesssssssssassasssssasssessassanses 8
35 19859-G1 END CAP, B/4"....coeereererersnssiessesssesssesssssessass s sassessassssssassasssessnssssssassaneen 2
36 34664-GO1 FRONT STRUT .....ovvurteree et ssesesesssssesssssesssessasessssnssneasssssssessassaseanend 1
37 00762-G6 BOLT, 5/16 = 18 X 1 3/4" LG ou.oouvverrerreesrenetensassesssessesssssesssessassssssesssssassasens 2
38 19853-G11 END CAP, 1"ttt ssstsssssssssessesss s sssesssssssessessssessassessees S 2
39 34684-GO1 REAR STRUT (DRIVER SIDE) .....c.vsveereeenreesaneasssessssseessssasssessasssessassasees 1
40 34684-G02 REAR STRUT (PASSENGER SIDE)........c.evoeeureeeressaeeseessssaessessssssessessanees 1
M 00439-G8 BOLT, 5/16 - 18 X 2" LG cvcorevursecermserssrcnssesessssssssssssssssssssssssssssssessssssssessaneesns 4
42 00753-G4 BOLT, 1/4 - 20 X 1 3/8" LG .oueverveetenerreresseesessenmsessesssssseessssssssssaessssasesened 2
43 16705-G9 SCREW, 1/4 = 20 X 1 1/4" LGi.u..oueverereeeeeeceereseeesesssessessesssssessessessassssssaneand 2
44 75051-GO1 SPACER .....cuoiureteeteeeesaensessaes s tsssssestessass st bessessssssbess s sber et ens st sas s st 4
45 00559-G7 WASHER, 1/4".......ovveveeseestessensaessaessessessesssesssssesass s s sssssssssssssessassassssessanes 8
46 00891-G2 LOCK NUT, 1/4 = 20.....cuirerresiresrsssesesenesessssasssessssssssssssssssssassssssessasssssaasd 4
47
48 35571-G03 | WEATHER ENCLQOSURE KIT (FOR 120" TOP) (INCLUDES ITEMS 49 - 58)..| 1
49 35586-GO1 CURTAIN SET, WEATHER ENCLOSURE ........ccuevueirerreceentensessessessensessensans 1
50 35580-G02 FRONT SUPPORT BRACKET (PASSENGER SIDE).......ccccvveureneneanreneaneans 1
51 35580-GO1 FRONT SUPPORT BRACKET (DRIVER SIDE) .......ccoeuererereeteseeresseesessennns 1
52 35579-GO1 SIDE SUPPORT BRACKET ......coueiteieceeeieesteesestessresesacssssessessassneassassassansans 6
53 00415-G4 BOLT, 1/4-20 X 1 1/2" LG .couevreereremsraressseresesessssasssasssssssssassssssasssessassaness 6
54 00559-G7 WASHER, 1/4"......oueeeeeteevecreeeesteessesiessesesessensessessessssessssssssessssssssassessnssases 6
55 14390-G4 LOCK NUT, 1/4-20.....cucveereerveeeeecesenesesesssssssssssasessessssessssassaseassasssssnseassans 6
56 35560-G01 SIDE EXTRUSION ......ctecteeeecereeeeteseseesestse s ses s ssessssssssssssssssssesssnssassaseassass 2
57 00852-G1 POP RIVET, 316" X 716" LG crreereeeeeees e sessess s 10
58 35561-GO1 REAR EXTRUSION.........corverreerreereeressseneaestesseessessasssessasssassssssaeseessassasesseess 1
59
60

Page U-5 Service Parts Manual




Gasoline Vehicle

WEATHER PROTECTION

.

S

Replacement parts for the windshield may be obtained from Eagle Paris, Inc. 1811 Wilkinson Rd. Augusta, GA
30904. Telephone (706) 729-9911 or FAX (706) 729-9955

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 35585-G01 SPLIT WINDSHIELD KIT (INCLUDES ITEMS 62 - 63) .....cccvcevereneeeecrerrenennseennd 1
62 E875WSB3 SPLIT WINDSHIELD. .......coietiectes e cteecrte s rcsmersceeeessnneesnesseseenssrenessnsanennd 1
63 EGWHC24 SASH, 14" LGttt ee e rs s e ee s se s ene e s e s s ene s ra s eeeneae s s snnneaes 3
Service Parts Manual Page U-6



| WEATHER PROTECTION

Gasoline Vehicle

w

1 - Includes ltems 2 - 19

* Verify length of top is 118".
If 120", see page U-1.

12*

Page U-7

Service Parts Manual



WEATHER PROTECTION

Gasoline Vehicle

-33
-29

- Includes ltems 24
24 - Includes ltems 25

23

Page U-8

Parts Manual

Service



WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 34584-G** SUN TOP KIT, 118" LONG (TO 2/99) (INCLUDES ITEMS 2 - 19).....c.ceevevrnenne. 1
2 34561-G01 REAR SUPPORT ...ttt s s e sve s ses e s sn e s s e e s s ms e 1
3 00439-G6 BOLT, 5/16 - 18 X 1 1/2" LG ..criiiiirccrenccrre st ssscsssee s sssee st s sessensns 4
4 00642-G8 WASHER, 5/16"..... .t ctirrecseececcninrcneeescaees e sssseesenensssasereseseasassasensons 14
5 11098-G6 LOCK NUT, 5/16 - 18......ceeecccirrrierireercrinssitennssscessssesssnsessonesssansessssensessaseeses 14
6 00438-G8 BOLT, 5/16 - 18 X 1" LGi..ceeiceiiverercereecereesinenssseneecsennsssnnersssnnesssssssssesssessaessns 2
7 34563-G01 STRUT MOUNTING BRACKET ......ccccreiiviirrrtericneressneeeeseesesnnessssennessssnessasens 2
8 00762-G4 SCREW, 5/16 - 18 X1 1/2" LGi....irieieeererereercenessensensseseseesesoesssnnasssssssaeend 2
9 75261-G02 END CAP, 1 creerrrrrerrreesrrereserescsntasssenesssssesssssesesannesasnasessnnnesannneenenntons 6
10 34562-G01 FRONT SUPPORT .....cccocetieninerneniretisesssenssseesessssssssessesscssssssssessessssessssssnes 1
11 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LGi..ccoicereiirereccrrrcrtesssecsecsicenssseeeesencesssenessesassssansens 2
12 75266-G** SUN TOP ...ttt s criessestneesesceress s s veeer e e s s s e resssssanasssas s sasensenansnnanes 1
13 00753-G6 BOLT, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL).....covvccrerierrrecreerceenrecnnenns 8
14 10194-G1 RUBBER BUSHING ........cccciitiieiceieiaeesecrsneesssssssessseesssesseesssesssasesensenaness 8
15 00915-G1 WASHER, 1/4"....c et rieeesieereneresnessesnessssmeneees s sssssasssssesssamnansanes 8
16 14390-G4 LOCK NUT, 1/4 = 20....ccciceiicceirrceririnirecceiecsenteesssnecsssessssnessanssesaseresesanessssansoe 8
17 34559-G01 FRAME ...ttt e cetnre et v te e s e e e e s sesne s e sa s s se s aesssmnr s aneasssnnsnnsenes 2
18 75048-G01 SPACER ... errrcecereeceree s resssenesesseessesenesesesessaeresacressanessennnenasartes 4
19 00441-G2 BOLT, 5/16 - 18 X B 1/4" LG c..erireecrieeerreeernerecetnnnesressenesesssene s s e e sasessannans 4
20
21
22
23 34677-G** WEATHER ENCLOSURE KIT (FOR 118" TOP) (INCLUDES ITEMS 24-33) ..... 1
24 34676-G01 WEATHER ENCLOSURE SET (INCLUDES ITEMS 25 - 29)......ccccccvveeveeneens 1
25 34655-G01 PANEL (PASSENGER SIDE)......c.cccouvinininienetnneeensinesee et 1
26, 34655-G02 PANEL (DRIVER SIDE) ......oo et reenssseess e e ssaseenes 1
27 34656-G01 REAR PANEL.......cc oot ccaeeretes s essse s e rssteessesessnassnsensnesnaes 1
28 34665-GO1 SIDE EXTRUSION, 103 3/4"........cooiercrieerreesinevntesiasssnessseessvensesssessssennd 2
29 34666-G01 REAR EXTRUSION, 40" ... iiiieriteccmerererseesssrecssesssessnessnssesssssssnesnes 1
30 34652-G01 LOWER SUPPORT BRACKET ......ccocviiiiereerererriseennerisssiseessssessesseseesssssesses 8

Page U-9 Service Parts Manual



Gasoline Vehicle

WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 34653-G01 UPPER SUPPORT BRACKET .....c.ccoiittireimntieressnireeresiserersesasererersssssssseessns 6
32 34654-G01 FRONT SUPPORT BRACKET .......ccocitiecetivvecciieeesersnneesessssseseessssssnensssenns 2
33 00852-G1 RIVET, 3/16" X 7/16" LGi.uueeiireveeiceciieiiccreiiiresecsnieessessseesesersssenesesesssssnssersonns 10
Service Parts Manual Page U-10



HEELS AND TIRES Gasoline Vehicle

1 - Includes ltems 2 - 4
6 - Includes ltems 7 - 9

%

14

Page V-1 Service Parts Manual



l Gasoline Vehicle WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 32028-G2 WHEEL AND TIRE ASSEMBLY (USA TRAIL 8.5 X 8.5 - 6) (STANDARD)
(INCLUDES ITEMS 2 = 4) +.reeeeeeeeeeeoeseeeesseseseeeeeeseseeseseresssseesssesessseesss e sessenene 4
2 27775-G02 TIRE (USA TRAIL 8.5 X 8.5 = B8) ..cciiiiiieciereirceccenecccrcmee e rcmencsssscenees s s senanes 1
3 10641-G2 RIM (5 LUG) ..coiieieieeccitiniiesrresseneesesssseenresnec e s seasase s e sse s snmesenessnssasneeenns 1
4 11657-G1 VALVE STEM.....eeeert ettt re s rer s e eeeecs s se e s s s e es s s s s s nna e s se s nmas 1
5
6 32153-G2 WHEEL AND TIRE ASSEMBLY (USA TRAIL, LRC, 5.70-8 - OPTIONAL)
(INCLUDES ITEMS 17 = 19) wveeeeeeereeeeeeeeeseeeeesseeseeeesseeesseeseeeeseeessseseeeesseseseeeee 4
7 27784-G03 TIRE. . eeeeieiee e rcreciertee et recsiete e e e s s s e e e e e er e reseaessasserssnnnsearanaararessresosnsnnannsen 1
8 23385-G1 RIM (5 LUG) +.eeeeeeeeeereeeeeeeseeeeesesseeseesesesessseeseesseesseassseserasessessesseseseesesassenes 1
9 26482-G01 VALVE STEM.....ceiir ettt ecittse s crneeeess s mee s secsaes e s e s mmee s se s nans 1
10
1 35154-G01 WHEEL AND TIRE ASSEMBLY (FOAM FILLED, 5.70-8 - OPTIONAL)............ 4
12 35155-G01 WHEEL AND TIRE ASSEMBLY (FOAM FILLED, LRC
18.5 X 8.5-8 - OPTIONAL) ..ottt eeceeee e cneee s et e e s s e e e e e e e e mnas 4
13
14 14723-G1 LUG NUT, 1/2 = 20 eeeeerees s ververetciererer s vmssamateeseeessssesssassesenessnessensesssenans 20
Service Parts Manual Page V-2



Service Parts Manual



SPECIALTY PRODUCTS

Service Parts Manual Appendix - A



SPECIALTY PRODUCT

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET ...ttt s cetet e e ste e s se s essses e nsna s se s sne e esaan 26733-G02
CLUTCH PULLER (2 PRONG) ...cocorttiiirtirinteraserenseeaastemesstesesersaastsssasssesesesensasssnssssenessssasasssnesesssssssasesasses 19779-G1
CLUTCH PULLER (B PRONG - 4 CYCLE).....ciiivriiieererreiceniriesscsnerssetsesseessssnesesseessssnessssenersnsessnnanesssns 19779-G2
FLYWHEEL PULLER ... ettt ere e e s s s esesne s se s snsasesesa s s sesssenassensnseeaeeseassasensaransennensnsannane 27111-GO1
CAM PULLEY TOOL ...ttt it st tresresse s s enese s sasaa s e b e s e s e s set e s e s s esase s seeeana s s snaeasasssnnrasassnnnranes 27851-G01
CURRENT INDICATOR ....ccvetieieeriirsertereerersesesrseseseseseteaessesasesesesaessessssnessasseresererseeeeeerterer ssmsmnannnnssensnssnnn 16489-G2
DIGITAL MULTIFIMETER ...t cctenee s se s smnsssrnesssssesessasasenssss s sessesnesesas s sassnnnnsenasnenesensasassnsnennnes 27481-G01
L0 2111, |\ T 10 T 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) ...cuttiieeiirircircrtemniiesercanssesssssscnneecrsssesassasssssssssssasssssssssssesssnne 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY).....ciccoreeirmircieresiriesiesseeesssieresessssseessantesresssessssassasssessssssessssees 18753-G1
VALVE SEAT CUTTER KIT ..o irtiiriir i icecrtretesiesseresssinstttenessssasnssresesaesessnssssrarassarasesssossossssensenasssessenn 72516-G01
FLEX-HONE CYLINDER HONE - 240 GRIT .....octitiuitiiee st reeeseseeeseseeesaeteseesseessasaeseensesesssssssassssseeenenens 72517-GO1
FLEX-HONE HONING OIL - 1 QUART ..ottt et ee sttt ieeseee e s s st e s s s st beese s s nsat s esas s sneassennnnanannnn 72518--G01
FLEX-HONE CLEANING BRUSHL........ccoiie it recicris e iierer i er e eeseersertes s s srsrsssesreeasesesaesesssasnssasssnsnrnssnnnnannn 72519-G0o1
PISTON RING INSTALLER ...t ecretict et e st s sesss e st e e e eesessmt et e s an s eeseasssn s s nnaraneaaesseaessnsennnes 72521-G01
VALVE GRINDER - CUP TYPE ...ttt nretees st e s s et es s s sma et semases s sras e s s s s saanass s s smanensssnneasans 72522-G01
GRINDING COMPOUND - 280/320 GRIT ...cci ittt sccseie s s e e s s ieee e s s s e snr e s e s s snee s s s s esnr e e e s mnaae s 72523-G01
COMPRESSION TESTER ......uuieiiteiireeeiesiesersresreesiesssscinrteerersseassesssssesssasssssssnssmssasasesessesssansasasnsssrsessssans 72524-G0o1
FEELER GAUGE ... e cricmimriiiiresecer s reercresvseres e s sseesssrasenseesserasssssssenssesens senarnenesesaesessesssssenaransanasseenesresenanse 72525-G01
TACHOMETER ......cctrirteieereescee s ressessstenreres s sesisateeestesarssesssnsseeeeesessasssssnseressnsasssnsrnnnnsesessesesesssransanannnens 72526-G01
ENGINE OIL

4 CYCLE ENGINE OIL, 5 GALLON.....cevitiieret e cittriesveseeeecesieveeeretesssasseseeesssesssacnsassnseareasesssessanessnnnsseannss 25730-G03
4 CYCLE ENGINE OIL, 12 QUART CASE ...ttt sttt essttesseatesseeate s s sesns e e s sese st e esssennnneassernnes 25730-G04
4 CYCLE ENGINE OIL, 1 QUART BOTTLE ...t ceece s e sss s reme s s s ss e e e s s s cnnn e e e ssmte e s sanns 25730-G06
PAINT

.6 OUNCE BRUSH ON PAINT - HUNTER GREEN. ...ttt ieeecveeeee e menre s s e en e s e e nnae s 28432-G02
.6 OUNCE BRUSH ON PAINT - INDUSTRIAL YELLOW..........eeiieeeeeeereceteectees e s ressessneesseeeesna v snes 28432-G03
12 OUNCE SPRAY - HUNTER GREEN .........oo i reeeieitereeierieeerteeate e etesssesaeneeeessbeeessasee s e eensneasesens 28140-G09
12 OUNCE SPRAY - INDUSTRIAL YELLOW ......cooiiiieceeceiecceeeretesenreesieeesstesssssreessssasssssnssessenssnsassnnes 28140-G14

Appendix - A Service Parts Manual



L SPECIALTY PRODUCT

PERFORMANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE .....oooviiiiiiiiiminiitiiiie it sstisss st s s s ns snssssone 28166-G01
“PLEXUS"® CLEANER, 7 OUNCE (FOR WINDSHIELDS) .......cococcininiiiiniininsnsnrennsseessssennes 28433-G01
“PLEXUS"® CLEANER, 13 OUNCE (FOR WINDSHIELDS)......cccoiniinirininin s 28433-G02
BATTERY PROTECTOR, 14 OUNCE SPRAY ...ttt e ssssississsesssesnsssneas 75500-G01
CARBURETOR & CHOKE CLEANER, 15 OUNCE SPRAY .....c.ccciinmmiiiiniinsi e 75501-GO1
WHITE LITHIUM GREASE, 14 OUNCE SPRAY .....ccciciiiiiiiiiiiinisissssissssssesessiesssssssasenas 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE SPRAY .....cociiiiiiiiiitrsii sttt ssnsnns 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE SPRAY .......cccimnirinnnininnieiennenene 75504-GO1
MULTI-PURPOSE HAND CLEANER, 32 OUNCE LIQUID.......c.cccceiniininiininrieicniniarssineseevesans 75505-G01
BATTERY CLEANER, 32 OUNCE WITH TRIGGER SPRAYER........cccccoviniinniniiinnnesenesne 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE W/ TRIGGER SPRAYER .......cccocviicnmninnninineennienens 75507-GO1
MULTI-PURPOSE VALUE PACK ....coiiiiiinminrc st msais st s sassse s saessse sassssnesnees 75508-G01

* BATTERY PROTECTOR, 4 OUNCE SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE SPRAY

* CARBURETOR & CHOKE CLEANER, 4 OUNCE SPRAY

Service Parts Manual Appendix - A



| SPECIALTY PRODUCTS |

Appendix - A

Service Parts Manual



! ACCESSORIES

ACCESSORIES LISTING

Service Parts Manual Appendix - B



L ACCESSORIES - |

ACCESSORIES LISTING KIT NO.

SEATSWITCHKIT ... oot 34582-G02............. See Section ELECTRICAL

FRONTBUMPERKIT . ... 34581-G02............. See Section BODY

REARBUMPERKIT ...... oo 34547-G02............. See Section BODY

FULL LENGTH SUNTOPKIT (WHITE) ........... 34584-GO1............. See Section WEATHER PROTEC-
TION

FULL LENGTH SUN TOP KIT (CHAMPAGNE). . .. .. 34584-G02............. See Section WEATHER PROTEC-
TION

SUNTOPKIT. .. i i et e e 34692-GO1............. See Section WEATHER PROTEC-
TION

PINTLEHITCHKIT ... oo e e e 34544-G02............. See Section BODY

EHTCHKIT. ...t e 34543-G02............. See Section BODY

STAKE SIDEKIT (FOR8750NLY)............... 34522-GO1............. See Section SIDE PANELS AND
CARGO DECK (875)

STAKE SIDE KIT (FOR875-PONLY) . ............ 34522-G02............. See Section SIDE PANELS AND
CARGO DECK (875-P)

DROP SIDEKIT(FOR8750NLY) ............... 32793-G1.............. See Section SIDE PANELS AND
CARGO DECK (875)

DROP SIDEKIT (FOR875-PONLY).............. 34538-GO1............. See Section SIDE PANELS AND
CARGO DECK (875-P)

STEEL DECK(FOR8750NLY) .......... ..., 34506-GO1............. See Section SIDE PANELS AND
CARGO DECK (875)

STEEL DECK (FOR875-PONLY)................ 34506-G02............. See Section SIDE PANELS AND
CARGO DECK (875-P)

REAR BULKHEAD (FOR 875 AND 875-P) ......... 34539-GO1............. See Sections SIDE PANELS AND
CARGO DECK (875-P) and SIDE
PANELS AND CARGO DECK (875)

CURTISCABWITHDOORS..........coiveeea 34648-GO1............. See Section CAB AND VAN BOX

CURTISCABWITHOUTDOORS .. ........ovve 34648-G02............. See Section CAB AND VAN BOX

CURTISCABDOORSET ... ii i e et 34650-GOf............. See Section CAB AND VAN BOX

CURTIS VAN BOX (GXI 875 ONLY) .............. 34649-GO1............. See Section CAB AND VAN BOX

CURTISCABMIRROR ..........ciiiiiiien e 37924-GO1............. See Section CAB AND VAN BOX

INTERIOR REARVIEWMIRROR. ............... 34651-GO1............. See Section CAB AND VAN BOX

Appendix - B Service Parts Manual



[EZGO]

a IESEER Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia USA 30903-0388

Inside USA Phone: 1-800-227-7029, FAX: 1-800-752-6175

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4601

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	Front Cover.ps
	

	
	
	
	
	
	
	
	
	
	A_Accelerator
	

	
	
	
	
	
	
	
	B_Air Filter
	

	
	C_Body
	

	
	
	
	
	
	
	
	
	
	
	
	Brakes HYDRA.ps
	
	
	
	
	
	
	
	
	
	

	E_Cab & Van Box
	

	
	
	
	
	
	F_Carburetor
	

	
	G_Clutch
	

	
	DirectionSelector.ps
	
	
	
	

	Electrical.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	K_Engine & Muffler
	

	
	
	
	
	
	FrontSuspBrakes.ps
	
	
	
	
	
	
	
	

	M_Fuel System
	

	
	
	
	N_Rear Axle
	

	
	RearSuspension.ps
	
	
	
	

	Q_Seats
	

	
	Panel and Deck875.ps
	
	
	
	
	
	
	
	

	Panel and Deck875P.ps
	
	
	
	
	
	
	
	
	
	

	Panel and Deck875A.ps
	
	
	
	
	
	

	S_Starter / Generator
	

	
	
	
	Steering.ps
	
	
	
	

	U_Weather Protection
	

	
	
	
	
	
	
	
	
	
	V_Wheels & Tires
	

	
	
	Specialty Products
	

	
	
	
	Accessories
	

	
	

